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FCC Test Report
(Part 27)

Report No.: RF180523C09-2 R1
FCC ID: 2AJOTTA-1087
Test Model: TA-1087
Received Date: May 23, 2018

Test Date: Jun. 07 ~ Jun. 15, 2018 (For all test data except LTE Band 41)
Aug. 31 ~ Sep. 04, 2018 (For LTE Band 41)
Issued Date: Oct. 24, 2018

Applicant: HMD Global Oy

Address: Bertel Jungin aukio 9, 02600 Espoo, Finland

Issued By: Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch

Lab Address: No. 47-2, 14th Ling, Chia Pau Vil., Lin Kou Dist., New Taipei City, Taiwan,
R.O.C.

Test Location: No. 19, Hwa Ya 2nd Rd., Wen Hwa Vil., Kwei Shan Dist., Taoyuan City
33383, TAIWAN (R.O.C))

This report is for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted
only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this
report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product
unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you
provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence, provided,
however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time
shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents. Unless specific
mention, the uncertainty of measurement has been explicitly taken into account to declare the compliance or non-compliance to the specification.

The report must not be used by the client to claim product certification, approval, or endorsement by TAF or any government agencie
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1 Certificate of Conformity

Product:
Brand:

Test Model:
Sample Status:
Applicant:

Test Date:

Standards:

Smart Phone
NOKIA
TA-1087
Production Unit
HMD Global Oy

Jun. 07 ~ Jun. 15, 2018 (For all test data except LTE Band 41)
Aug. 31 ~ Sep. 04, 2018 (For LTE Band 41)
FCC Part 27, Subpart C, D, L, H, F M

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd.,

Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data

evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s RF characteristics under the conditions specified in this report.

VQTJ(EQ Cho

Prepared by : , Date: Oct. 24, 2018
Pettie Chen / Senior Specialist
Approved by : , Date: Oct. 24, 2018
Bruce Chen / Project Engineer
Report No.: RF180523C09-2 R1 Page No. 5/470 Report Format Version: 6.1.1

Cancels and replaces the report No.: RF180523C09-2 dated Jun. 20, 2018
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2  Summary of Test Results
Applied Standard: FCC Part 27 & Part 2
FCC Clause
WCDMA
Band4/| LTE | LTE | LTE | LTE | LTE | LTE | LTE Test ltem Result Remarks
LTE Band 7 |Band 12 |Band 13 |Band 17 | Band 38 | Band 41 | Band 66
Band 4
2.1046 2.1046 | 2.1046 | 2.1046 2.1046 | 2.1046 [Equivalent .
27.50 227'%%‘2% 2750 | 27.50 | 27.50 227'15%‘}% 2750 | 27.50 |isotropically Pass I'}"n?if‘ the requirement of
(d)(4) ) (b)(20) | (b)(10) | (c)(10) ) (h)(2) (d)(4) |Radiated Power )
Peak To Average Meet the requirement of
; Pass |. ~
Ratio limit.
Frequency Stability
2.1055 | 2.1055 | 2.1055 | 2.1055 | 2.1055 | 2.1055 | 2.1055 | 2.1055 [Stay with the Pass Meet the requirement of
27.54 27.54 27.54 27.54 27.54 27.54 27.54 27.54 Jauthorized bands of limit.
operation
2.1049 | 2.1049 | 2.1049 | 2.1049 | 2.1049 | 2.1049 | 2.1049 | 2.1049 Meet the requirement of
27.53 27.53 27.53 27.53 27.53 27.53 27.53 27.53 |Emission Bandwidth| Pass limit q
(m)(6) (h) (m)®) | (m)6) | (M)(6) (h) (m)(6) | (m)(6) '
21051 | 2.1051 | 2.1051 | 2.1051 | 2.1051 | 2.1051 zi'ég?#]) 2.1051 |Band Edge pass [Meet the requirement of
27.53(h) [27.53(m)| 27.53(c) | 27.53(c) | 27.53(g) |27.53(m) (;1)(6) 27.53(h) [Measurements limit.
2.1051 | 2.1051 | 2.1051 | 2.1051 | 2.1051 | 2.1051 Z%ég?r:rL]) 2.1051 |Conducted Spurious Pass Meet the requirement of
27.53(h) [27.53(m)| 27.53(c) | 27.53(c) | 27.53(g) |27.53(m) (;1)(6) 27.53(h) [Emissions limit.
21053 Meet the requirement of
2.1051 | 2.1053 | 2.1051 | 2.1051 | 2.1051 | 2.1053 27.53(m) 2.1051 |Radiated Spurious Pass limit.
27.53(h) [27.53(m)| 27.53(c) | 27.53(c) | 27.53(g) |27.53(m) (;1)(6) 27.53(h) [Emissions Minimum passing margin is
-13.6dB at 30.00MHz.

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on

the EUT as specified in CISPR 16-4-2:

Expanded Uncertainty

Measurement Frequency (k=2) ()
30MHz ~ 200MHz 3.59dB
Radiated Emissions up to 1 GHz
200MHz ~1000MHz 3.60 dB
1GHz ~ 18GHz 2.29dB
Radiated Emissions above 1 GHz 9d
18GHz ~ 40GHz 2.29dB

Report No.: RF180523C09-2 R1
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Cancels and replaces the report No.: RF180523C09-2 dated Jun. 20, 2018

Report Format Version: 6.1.1




BUREAU

2.2 Test Site and Instruments
For test date: Jun. 07 ~ Jun. 15, 2018

Description &

Model No. Serial No. Cal. Date Cal. Due

Manufacturer
Test Receiver
KEYSIGHT N9038A MY55420137 Apr. 11, 2018 | Apr. 10, 2019
Spectrum Analyzer
ROHDE & SCHWARZ FSP40 100269 May 29, 2018 | May 28, 2019
BILOG Antenna
SCHWARZBECK VULB9168 9168-148 Dec. 11, 2017 | Dec. 10, 2018
HORN Antenna
SCHWARZBECK BBHA 9120 D 9120D-1169 Dec. 12, 2017 | Dec. 11, 2018
HORN Antenna
SCHWARZBECK BBHA 9170 BBHA9170241 Dec. 01, 2017 | Nov. 30, 2018
E‘K;CplAme””a EM-6879 269 Aug. 11, 2017 | Aug. 10, 2018
Preamplifier
Agilent 8447D 2944A10638 Aug. 08, 2017 | Aug. 07, 2018
(Below 1GHz)
Preamplifier
Agilent 8449B 3008A01638 Feb. 22, 2018 | Feb. 21, 2019
(Above 1GHz)
RF signal cable SUCOFLEX 104 & CABLE-CH9-02
HUBER+SUHNER&EMCI | EMC104-SM-SM8000|  (248780+171006) | Y27 19, 2018 | Jan. 14, 2019
RF signal cable
HUBER+SUHNER SUCOFLEX 104 CABLE-CH9-(250795/4) | Aug. 08, 2017 | Aug. 07, 2018
RF signal cable 8D-FB Cable-CH9-01 | Aug. 01,2017 | Jul. 31, 2018
Woken
Software ADT_Radiated
BV ADT V7.6.15.9.5 NA NA NA
Antenna Tower
EMCO 2070/2080 512.835.4684 NA NA
Turn Table
EMCO 2087-2.03 NA NA NA
Antenna Tower &Turn
BV ADT AT100 AT93021705 NA NA
Turn Table
BV ADT TT100 TT93021705 NA NA
Turn Table Controller
BV ADT SC100 SC93021705 NA NA
Boresight Antenna Fixture FBA-01 FBA-SIPO1 NA NA
Turn Table Controller
BV ADT SC100 SC93021702 NA NA
Temperature And Humidity
Chamber HRM-120RF 931022 Nov. 20, 2017 | Nov. 19, 2018
TERCHY
JFW 20dB attenuation 50HF-020-SMA NA NA NA
Radio Communication MT8821C 6261786083 Dec. 21, 2017 | Dec. 20, 2018

Analyzer

Note: 1. The calibration interval of the above test instruments is 12 months and the calibrations are traceable
to NML/ROC and NIST/USA.

2. The test was performed in HwaYa Chamber 9.

3. The FCC Designation Number is TW0003. The number will be varied with the Lab location and

scope as attached.
4. The IC Site Registration No. is IC 7450F-9.

Report No.: RF180523C09-2 R1
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For test date: Aug. 31 ~ Se

p. 04, 2018

Description &

Model No. Serial No. Cal. Date Cal. Due

Manufacturer
Test Receiver
KEYSIGHT N9038A MY55420137 Apr. 11, 2018 | Apr. 10, 2019
Spectrum Analyzer
ROHDE & SCHWARZ FSP40 100269 May 29, 2018 | May 28, 2019
BILOG Antenna
SCHWARZBECK VULB9168 9168-148 Dec. 11, 2017 | Dec. 10, 2018
HORN Antenna
SCHWARZBECK BBHA 9120 D 9120D-1169 Dec. 12, 2017 | Dec. 11, 2018
HORN Antenna
SCHWARZBECK BBHA 9170 BBHA9170241 Dec. 01, 2017 | Nov. 30, 2018
Loop Antenna
TESEQ HLA 6121 45745 Jun. 14, 2018 | Jun. 13, 2019
Preamplifier
Agilent 8447D 2944A10638 Aug. 08, 2018 | Aug. 07, 2019
(Below 1GHz)
Preamplifier
Agilent 8449B 3008A01638 Feb. 22, 2018 | Feb. 21, 2019
(Above 1GH2z)
RF signal cable SUCOFLEX 104 & CABLE-CH9-02
HUBER+SUHNER&ZEMCI | EMC104-SM-SM8000|  (248780+171006) | 22 15,2018 | Jan. 14,2019
RF signal cable
HUBER+SUHNER SUCOFLEX 104 CABLE-CH9-(250795/4) | Aug. 08, 2017 | Aug. 07, 2018
RF signal cable 8D-FB Cable-CH9-01 Jul. 31,2018 | Jul. 30, 2019
Woken
Software ADT_Radiated_
BV ADT V7.6.15.9.5 NA NA NA
Antenna Tower
EMCO 2070/2080 512.835.4684 NA NA
Turn Table
EMCO 2087-2.03 NA NA NA
Antenna Tower &Turn
BV ADT AT100 AT93021705 NA NA
Turn Table
BV ADT TT100 TT93021705 NA NA
Turn Table Controller
BV ADT SC100 SC93021705 NA NA
Boresight Antenna Fixture FBA-01 FBA-SIPO1 NA NA
Turn Table Controller
BV ADT SC100 SC93021702 NA NA
Temperature And Humidity
Chamber HRM-120RF 931022 Nov. 20, 2017 | Nov. 19, 2018
TERCHY
JFW 20dB attenuation 50HF-020-SMA NA NA NA
Radio Communication MT8821C 6261786083 Dec. 21, 2017 | Dec. 20, 2018

Analyzer

Note: 1. The calibration interval of the above test instruments is 12 months and the calibrations are traceable

to NML/ROC and

NIST/USA.

2. The test was performed in HwaYa Chamber 9.
3. The FCC Designation Number is TW0003. The number will be varied with the Lab location and

scope as attached.
4. The IC Site Registration No. is IC 7450F-9.
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3  General Information

3.1 General Description of EUT

Product SmartPhone
Brand NOKIA
Test Model TA-1087
Status of EUT Production Unit
5.0 Vdc or 9 Vdc or 12 Vdc (adapter)
Power Supply .
Ratin 5.0 Vdc (host equipment)
g 3.85 Vdc (Li-ion battery)
WCDMA: BPSK, QPSK
. HSDPA: BPSK
Modulation Type
HSUPA: QPSK
LTE: QPSK, 16QAM, 64QAM
WCDMA Band 4 1712.4MHz ~ 1752.6MHz
Channel Bandwidth 1.4MHz 1710.7MHz ~ 1754.3MHz
Channel Bandwidth 3MHz 1711.5MHz ~ 1753.5MHz
Channel Bandwidth 5MHz 1712.5MHz ~ 1752.5MHz
LTE Band 4 )
Channel Bandwidth 10MHz 1715.0MHz ~ 1750.0MHz
Channel Bandwidth 15MHz 1717.5MHz ~ 1747 .5MHz
Channel Bandwidth 20MHz 1720.0MHz ~ 1745.0MHz
Channel Bandwidth 5MHz 2622.5MHz ~ 2687.5MHz
Channel Bandwidth 10MHz 2625.0MHz ~ 2685.0MHz
Channel Bandwidth 15MHz 2627.5MHz ~ 2682.5MHz
Channel Bandwidth 20MHz 2630.0MHz ~ 2680.0MHz
Channel Bandwidth 5+20MHz | 2502.5MHz ~ 2555.8MHz
5 . Channel Bandwidth 10+15MHz | 2505.0MHz ~ 2553.0MHz
eratin
P g Channel Bandwidth 10+20MHz | 2505.0MHz ~ 2550.6MHz
Frequency LTE Band 7 i
Channel Bandwidth 15+10MHz | 2507.5MHz ~ 2550.5MHz
Channel Bandwidth 15+15MHz | 2507.5MHz ~ 2547.5MHz
Channel Bandwidth 15+20MHz | 2507.5MHz ~ 2545.4MHz
Channel Bandwidth 20+5MHz | 2510.0MHz ~ 2548.3MHz
Channel Bandwidth 20+10MHz | 2510.0MHz ~ 2545.6MHz
Channel Bandwidth 20+15MHz | 2510.0MHz ~ 2542.9MHz
Channel Bandwidth 20+20MHz | 2510.0MHz ~ 2540.2MHz
Channel Bandwidth 1.4MHz 699.7MHz ~ 715.3MHz
Channel Bandwidth 3MHz 700.5MHz ~ 714 . 5MHz
LTE Band 12 )
Channel Bandwidth 5SMHz 701.5MHz ~ 713.5MHz
Channel Bandwidth 10MHz 704.0MHz ~ 711.0MHz
Channel Bandwidth 5MHz 779.5MHz ~ 784.5MHz
LTE Band 13 -
Channel Bandwidth 10MHz 782.0MHz

Report No.: RF180523C09-2 R1 Page No. 9/470
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Operating
Frequency

LTE Band 17

Channel Bandwidth 5MHz

706.5MHz ~ 713.5MHz

Channel Bandwidth 10MHz

709.0MHz ~ 711.0MHz

LTE Band 38

Channel Bandwidth 5MHz

2572.5MHz ~ 2617.5MHz

Channel Bandwidth 10MHz

2575.0MHz ~ 2615.0MHz

Channel Bandwidth 15MHz

2577.5MHz ~ 2615.0MHz

Channel Bandwidth 20MHz

2580.0MHz ~ 2610.0MHz

LTE Band 41

Channel Bandwidth 5MHz

2537.5MHz ~2652.5MHz

Channel Bandwidth 10MHz

2540MHz ~2650MHz

Channel Bandwidth 15MHz

2542 .5MHz ~2647.5MHz

Channel Bandwidth 20MHz

2545MHz ~2645MHz

LTE Band 66

Channel Bandwidth 1.4MHz

1710.7MHz ~ 1779.3MHz

Channel Bandwidth 3MHz

1711.5MHz ~ 1778.5MHz

Channel Bandwidth 5SMHz

1712.5MHz ~ 1775.00MHz

Channel Bandwidth 10MHz

1715.0MHz ~ 1772.5MHz

Channel Bandwidth 15MHz

1717.5MHz ~ 1747.5MHz

Channel Bandwidth 20MHz

1720.0MHz ~ 1770.0MHz

WCDMA Band 4

457.088mW (26.6dBm)

QPSK 16QAM 64QAM

. 245.471mW | 194.984mW | 190.546mW
Channel Bandwidth 1.4MHz (23.9dBm) | (22.9dBm) | (22.8dBm)
. 263.027mW | 213.796mW | 208.930mW
Channel Bandwidth 3MHz 1" 54 548m) | (23.3dBm) | (23.2dBm)
. 257.040mW | 199.526mW | 190.546mW
Channel Bandwidth SMHz 1" 51 1 48m) | (23.0dBm) | (22.8dBm)
LTE Band 4 Channel Bandwidth 1oMHz | 263-027mW [199.526mW | 194.984mw
(24.2dBm) | (23.0dBm) | (22.9dBm)
: 269.153mW | 218.776mW | 208.930mW
Channel Bandwidth 15MHz (24.3dBm) | (23.4dBm) | (23.2dBm)
: 205.121mW | 234.423mW | 229.087mW
Channel Bandwidth 20MHz (24.7dBm) | (23.7dBm) | (23.6dBm)
: 151.356mW | 123.027mW | 109.648mW
N — Channel Bandwidth SMH2z | 51 gdBm) | (20.9dBm) | (20.4dBm)
: 162.181mW | 131.826mW | 125.893mW
Channel Bandwidth 10MHz (22.1dBm) | (21.2dBm) | (21.0dBm)
: 173.780mW | 141.254mW | 131.826mW
LTE Band 7 |[Channel Bandwidth 15MHz (22.4dBm) | (21.5dBm) | (21.2dBm)
. 181.970mW | 147.911mW | 138.038mW
Channel Bandwidth 20MHz (22.6dBm) | (21.7dBm) | (21.4dBm)

Channel Bandwidth 190.546mwW i i

20+20MHz (22.8dBm)

. 323.594mW | 257.040mW | 234.423mW
Channel Bandwidth SMHz | "5 1 4pm) | (24.1dBm) | (23.7dBm)
. 269.153mW | 218.776mW | 204.174mW
Channel Bandwidth 10MHz (24.3dBm) | (23.4dBm) | (23.1dBm)
LTE Band 38 Channel Bandwidih 15MHz | 309-030mW | 239.883mW [218.776mwW
(24.9dBm) | (23.8dBm) | (23.4dBm)
. 316.228mW | 257.040mW | 234.423mW
Channel Bandwidth 20MHz (25.0dBm) | (24.1dBm) | (23.7dBm)
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| e st 5| 5153 |21 oot s oy

Chamel sandwidh 2| 215423 | 223 8720 | 119 826

Max. EIRP Channel Bandwidth 1.4MHz 8(12%.21%”;\\;\’ 6&%‘%‘&\;\’ 6(32%’%3;%\;\’
et ana | LSS | SOLEY | &5
e | Sl arcan | TS | ST | 560 5my

68| hametsanawan owr| 54 A | TS e | S0 5y

ol B | 4SS | IS0 | 50 S

Chanel Bandvid 20wz | 728247 | E08STIMY | 575 &4omi

Channel Bandwidth 1.4MHz ?f;gg’gn\%’ leé‘_‘g(;‘gn\%’ ?féfgé“m)’

e | o S | ST | S som | G o

12 Channel Bandwidth 5MHz ?fé_lgég‘r:’]\)’ ?Iéégggx\)/ ?ffffém

Channel Bandwidth 10MHz ?féfc?ém ?féfg’gx\)’ ((Sféégggm\)/

Max. ERP Power Channel Bandwidth SMHz | 83-176MW | 66.069mW | 66.069mW
LTE Band (19.2dBm) (18.2dBm) (18.2dBm)

13 Channel Bandwidth 10MHz ?%nggénrx\)/ E(;f85$§|;nr¥1\)/ ?%fgggm)/

LTE Bang | Chamnel Bandwidin sMHz | oS | RS | aem)

17 Channel Bandwidth 10MHz ?ngggénrx\)/ ?1274;331-|;an\)/ ?i‘flsggm)/
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WCDMA Band 4 AM13FOW
QPSK 16QAM 64QAM
Channel Bandwidth 1.4MHz 1M09G7D | 1IMO9W7D | IMOSW7D
Channel Bandwidth 3MHz 2M69G7D | 2M69W7D | 2M68W7D

Channel Bandwidth 5MHz 4AM48GT7D | 4M46WT7D | 4AM48W7D
Channel Bandwidth 10MHz 8M93G7D | 8M96W7D | BMI93W7D
Channel Bandwidth 15MHz 13M4G7D | 13M4W7D | 13M4W7D
Channel Bandwidth 20MHz 17M9G7D | 17M8W7D | 17MOW7D
Channel Bandwidth 5MHz 4AM48GTD | 4M48WT7D | 4AM48W7D
Channel Bandwidth 10MHz 8M93G7D | 8M93WT7D | 8BM96W7D
LTE Band 7 (Channel Bandwidth 15MHz 13M4G7D | 13M4W7D | 13M4W7D

Channel Bandwidth 20MHz 18MOG7D | 17M9W7D | 17M9W7D
Channel Bandwidth

LTE Band 4

20+20MHz 37TM6G7D ) )
Channel Bandwidth 1.4MHz | 1M09G7D | 1MO9W7D | 1IMO9W7D
Channel Bandwidth 3MHz 2M69G7D | 2M69WT7D | 2M68W7D

LTE Band 12

Channel Bandwidth 5MHz 4M48G7D | 4AM48WT7D | AM50W7D
Channel Bandwidth 10MHz 8M96G7D | BMI96WT7D | BMI96W7D

Emission Designator LTE Band 13 Channel Bandwidth 5MHz 4M48G7D | AM48WTD | 4M48W7D
Channel Bandwidth 10MHz | 8M93G7D |8M93W7D | 8M93W7D

LTE Band 17 Channel Bandwidth 5MHz 4AM48G7D | 4AM48WT7D | 4AM48W7D

Channel Bandwidth 10MHz | 8M96G7D | 9MOOW7D | 8M96W7D

Channel Bandwidth 5SMHz AM46G7D | AM45W7D | 4AM46W7D

Channel Bandwidth 10MHz 8M90G7D | 8M93WT7D | 8M93W7D
Channel Bandwidth 15MHz 13M4G7D | 13M3W7D | 13M4W7D
Channel Bandwidth 20MHz 17M9G7D | 17MOWT7D | 17MOW7D
Channel Bandwidth 5MHz 4AM46G7D | AM48WT7D | 4M48WT7D
Channel Bandwidth 10MHz 8M93G7D | 8M96W7D | BM96W7D
Channel Bandwidth 15MHz 13M4G7D | 13M4W7D | 13M4W7D
Channel Bandwidth 20MHz 17M8G7D | 18MOW7D | 177MOW7D
Channel Bandwidth 1.4MHz 1M08G7D | 1IMO9W7D | 1IMO9W7D
Channel Bandwidth 3MHz 2M69G7D | 2M69WT7D | 2M68W7D
Channel Bandwidth 5MHz 4AM46G7D | 4M46WT7D | 4AM48WT7D
Channel Bandwidth 10MHz 8M93G7D | 8M93W7D | 8BM9I93W7D
Channel Bandwidth 15MHz 13M4G7D | 13M4W7D | 13M4W7D
Channel Bandwidth 20MHz 18MOG7D | 17MOW7D | 18MOW7D

LTE Band 38

LTE Band 41

LTE Band 66

Report No.: RF180523C09-2 R1 Page No. 12/ 470 Report Format Version: 6.1.1
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Antenna Connector

WCDMA Band 4, LTE Band 4, LTE Band 66:

Main Ant.: Fixed Internal antenna with 1.6dBi gain
Aux. Ant.: Fixed Internal antenna with -3.3dBi gain
LTE Band 7, LTE Band 38:

Main Ant.; Fixed Internal antenna with 0.2dBi gain
Aux. Ant.: Fixed Internal antenna with -1.2dBi gain
LTE Band 12, LTE Band 13, LTE Band 17:

Main Ant.: Fixed Internal antenna with -2.1dBi gain
Aux. Ant.: Fixed Internal antenna with -1.2dBi gain
LTE Band 41:

Main Ant.; Fixed Internal antenna with 0.7dBi gain
Aux. Ant.: Fixed Internal antenna with -1.2dBi gain
(Brand: TongDa Electrics, Model: MEAOP61010A)

Antenna Connector

NA

Accessory Device

Refer to Note as below

Data Cable
Supplied

Refer to Note as below

Note: The EUT'’s accessories list refers to Ext. Pho.

3.2

3.2.1

Configuration of System under Test

S5

Adapter (EUT) (1) EUT

Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.
The following support units or accessories were used to form a representative test configuration during the

tests.
ID Descriptions Qt Length (m) Shielding Cores (Qty.) Remarks
; . & (Yes/No) .
1. |USB cable 1 1.0 N 0 Accessory Device
Report No.: RF180523C09-2 R1 Page No. 13/ 470 Report Format Version: 6.1.1
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3.3 Test Mode Applicability and Tested Channel Detail

Pre-Scan has been conducted to determine the worst-case mode from all possible combinations between
available modulations, data rates, XYZ axis and antenna ports. The worst case was found when positioned on

X-plane. Following channel(s) was (were) selected for the final test as listed below:

WCDMA Band 4 Mode

EUT
Configure Test Item Available Channel Tested Channel Mode
Mode

1312(1712.4MHz),

- EIRP 1312 to 1513 1413(1732.6MHz), WCDMA
1513(1752.6MHz)

- Modulation Characteristics 1312 to 1513 1413(1732.6MHz) WCDMA

- Frequency Stability 1312 to 1513 1413(1732.6MHz) WCDMA
1312(1712.4MHz),

- Occupied Bandwidth 1312 to 1513 1413(1732.6MHz), WCDMA
1513(1752.6MHz)
1312(1712.4MHz),

- Band Edge 1312 to 1513 1513(1752.6MH?2) WCDMA
1312(1712.4MHz),

- Peak To Average Ratio 1312 to 1513 1413(1732.6MHz), WCDMA
1513(1752.6MH?z)
1312(1712.4MHz),

- Conducted Emission 1312 to 1513 1413(1732.6MHz), WCDMA
1513(1752.6MHz)

- Radiated Emission 131210 1513 1312(1712.4MHz) WCDMA

Below 1GHz

. - 1312(1712.4MHz),

- Radiated Emission 1312 to 1513 1413(1732.6MHz), WCDMA

Above 1GHz

1513(1752.6MHz)

Report No.: RF180523C09-2 R1
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LTE Band 4
=7 Available Channel
Configure Test Item ch | Tested Channel dwidth Modulation Mode
Mode anne Bandwidt|
19957(1710.7MHz), QPSK /
19957 to 20393 | 20175(1732.5MHz), 1.4MHz 16QAM / 1 RB /0 RB Offset
20393(1754.3MHz) 64QAM
19965(1711.5MHz), QPSK /
19965 to 20385 | 20175(1732.5MHz), 3MHz 16QAM / 1 RB /0 RB Offset
20385(1753.5MHz) 64QAM
19975(1712.5MHz), QPSK /
19975 to 20375 | 20175(1732.5MHz), 5MHz 16QAM / 1 RB /0 RB Offset
) EIRp 20375(1752.5MHz) 64QAM
20000(1715.0MHz), QPSK /
20000 to 20350 | 20175(1732.5MHz), 10MHz 16QAM / 1 RB /0 RB Offset
20350(1750.0MHz) 64QAM
20025(1717.5MHz), QPSK /
20025 to 20325 | 20175(1732.5MHz), 15MHz 16QAM / 1 RB /0 RB Offset
20325(1747.5MHz) 64QAM
20050(1720.0MHz), QPSK /
20050 to 20300 | 20175(1732.5MHz), 20MHz 16QAM / 1 RB/ 0 RB Offset
20300(1745.0MHz) 64QAM
Modulation 19957 to 20393 | 20175(1732.5MHz) 1.4MHz ?6%%\/1 1RB/ 0 RB Offset
Characteristics | 50650 10 20300 | 20175(1732.5MHz) 20MHz ?6?/5\/1 100 RB / 0 RB Offset
- Frequency Stability |19957 to 20393 | 20175(1732.5MHz) 1.4MHz QPSK 1 RB /0 RB Offset
19957(1710.7MHz), QPSK /
19957 to 20393 | 20175(1732.5MHz), 1.4MHz 16QAM / 6 RB / 0 RB Offset
20393(1754.3MHz) 64QAM
19965(1711.5MHz), QPSK /
19965 to 20385 | 20175(1732.5MHz), 3MHz 16QAM/ | 15RB/0 RB Offset
20385(1753.5MHz) 64QAM
19975(1712.5MHz), QPSK /
19975 to 20375 | 20175(1732.5MHz), 5MHz 16QAM/ | 25RB/0 RB Offset
. . 20375(1752.5MHz) 64QAM
- Emission Bandwidth 20000(1715.0MHz), QPSK /
20000 to 20350 | 20175(1732.5MHz), 10MHz 16QAM/ | 50 RB/0 RB Offset
20350(1750.0MHz) 64QAM
20025(1717.5MHz), QPSK /
20025 to 20325 | 20175(1732.5MHz), 15MHz 16QAM/ | 75RB/0 RB Offset
20325(1747.5MHz) 64QAM
20050(1720.0MHz), QPSK /
20050 to 20300 | 20175(1732.5MHz), 20MHz 16QAM/ | 100 RB /0 RB Offset
20300(1745.0MHz) 64QAM
1 RB /0 RB Offset
19957 to 20393 12%%22((1177}332\,\"/";22)) 1.4MHz QPSK 1RB/5 RB Offset
) 6 RB /0 RB Offset
1 RB /0 RB Offset
19965 to 20385 ;%ggg((ll%gss'\&fz)) 3MHz QPSK 1 RB/ 14 RB Offset
) 15 RB /0 RB Offset
1 RB /0 RB Offset
19975 to 20375 12%%7755((1177152255'\,\’;';22)) 5MHz QPSK 1 RB/ 24 RB Offset
) Band Edge 25 RB /0 RB Offset
20000(1715.0MHz) 1 RB /0 RB Offset
20000 to 20350 | 022001 760 omtiz) 10MHz QPSK 1 RB/ 49 RB Offset
: 50 RB / 0 RB Offset
1 RB /0 RB Offset
20025 to 20325 22%%2255((117717755'\,\’;';22)) 15MHz QPSK 1 RB/ 74 RB Offset
: 75 RB / 0 RB Offset
1RB/0 RB Offset
20050 to 20300 | 20050(1720.0MHz), 20MHz QPSK 1 RB /99 RB Offset

20300(1745.0MHz)

100 RB /0 RB Offset
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EUT .
Configure Test Item ,Aévhallable Tested Channel Chanr_1e| Modulation Mode
Mode annel Bandwidth
19957(1710.7MHz),
19957 to 20393 | 20175(1732.5MHz), 1.4MHz QPSK 6 RB /0 RB Offset
20393(1754.3MHz)
19965(1711.5MHz),
19965 to 20385 | 20175(1732.5MHz), 3MHz QPSK 15 RB / 0 RB Offset
20385(1753.5MHz)
19975(1712.5MHz),
19975 to 20375 | 20175(1732.5MHz), 5MHz QPSK 25 RB /0 RB Offset
- Conducted Emission 20375(1752.5MHz)
20000(1715.0MHz),
20000 to 20350 | 20175(1732.5MHz), 10MHz QPSK 50 RB / 0 RB Offset
20350(1750.0MHz)
20025(1717.5MHz),
20025 to 20325 | 20175(1732.5MHz), 15MHz QPSK 75 RB / 0 RB Offset
20325(1747.5MHz)
20050(1720.0MHz),
20050 to 20300 | 20175(1732.5MHz), 20MHz QPSK 100 RB / 0 RB Offset
20300(1745.0MHz)
19957 to 20393 | 19957(1710.7MHz) 1.4MHz QPSK 1 RB /0 RB Offset
19965 to 20385 | 19965(1711.5MHz) 3MHz QPSK 1 RB /0 RB Offset
Radiated Emission 19975 to 20375 | 19975(1712.5MHz) 5MHz QPSK 1 RB /0 RB Offset
Below 1GHz | 54400 19 20350 | 20000(1715.0MHz) 10MHz QPSK 1 RB/0 RB Offset
20025 to 20325 | 20025(1717.5MHz) 15MHz QPSK 1 RB /0 RB Offset
20050 to 20300 | 20050(1720.0MHz) 20MHz QPSK 1 RB /0 RB Offset
19957(1710.7MHz),
19957 to 20393 | 20175(1732.5MHz), 1.4MHz QPSK 1 RB /0 RB Offset
20393(1754.3MHz)
19965(1711.5MHz),
19965 to 20385 | 20175(1732.5MHz), 3MHz QPSK 1 RB /0 RB Offset
20385(1753.5MHz)
19975(1712.5MHz),
19975 to 20375 | 20175(1732.5MHz), 5MHz QPSK 1 RB /0 RB Offset
Radiated Emission 20375(1752.5MHz)
B Above 1GHz 20000(1715.0MHz),
20000 to 20350 | 20175(1732.5MHz), 10MHz QPSK 1 RB /0 RB Offset
20350(1750.0MHz)
20025(1717.5MHz),
20025 to 20325 | 20175(1732.5MHz), 15MHz QPSK 1 RB /0 RB Offset
20325(1747.5MHz)
20050(1720.0MHz),
20050 to 20300 | 20175(1732.5MHz), 20MHz QPSK 1 RB /0 RB Offset

20300(1745.0MHz)
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LTE Band 7
ELT Available Channel
Configure Test Item ch | Tested Channel dwidth Modulation Mode
Mode anne Bandwidtl
20775(2502.5MHz),
277510 3425 | 21100(2535.0MHz), 5MHzZ QPSEA(QlAG,aAM '|'1RB 10 RB Offset
21425(2567.5MH2)
20800(2505.0MHz),
2800 t0 3400 | 21100(2535.0MHz), 10MHz QPSEXSAGEAM '|' 1 rB /0 RB Offset
) EiRp 21400(2565.0MHz).
20825(2507.5MHz), OPSK | 160AM/
2825103375 | 21100(2535.0MHz). 15MHz N 1 RB/0 RB Offset
21375(2562.5MHz)
20850(2510.0MHz),
2850103350 | 21100(2535.0MHz), 20MHz QPSgAP’Ql:ﬁAM '|'1RB 10 RB Offset
21350(2560.0MHz)
] Modulation 277510 3425 | 21100(2535.0MHz) 5MHz QPSK/160AM | 1 RB/0 RB Offset
Characteristics 285010 3350 | 21100(2535.0MHz) 20MHz | QPSK/16QAM | 1 RB/0 RB Offset
; Frequency Stability | 2775to 3425 | 21100(2535.0MHz) 5MHz QPSK 1RB/0 RB Offset
20775(2502.5MHz),
2775103425 | 21100(2535.0MHz), 5MHz QPSEAP’QlA‘;ﬁAM ' 25 RB 1 0 RB Offset
21425(2567.5MH2)
20800(2505.0MHz),
2800 t0 3400 | 21100(2535.0MHz), 10MHz QPSgAP’Ql:ﬁAM /| 50 RB /0 RB Offset
- Emission Bandwidth 21400(2565.0MHz),
20825(2507.5MHz), OPSK | 160AM/
282510 3375 | 21100(2535.0MHz), 15MHz Saomy | 75RB 10 RB Offset
21375(2562.5MHz)
20850(2510.0MHz),
285010 3350 | 21100(2535.0MHz). 20MHz QPSEA{Ql:ﬁAM /100 RB / 0 RB Offset
21350(2560.0MHz)
1 RB /0 RB Offset
2775 to 3425 2%722((22%%27%:% 5MHz QPSK 1 RB/ 24 RB Offset
) 25 RB / 0 RB Offset
1 RB /0 RB Offset
2800 to 3400 ggigggggg'gm:g' 10MHz QPSK 1 RB /49 RB Offset
] Band Edge : ' 50 RB / 0 RB Offset
20825(2507.5MHz), 1 RB /0 RB Offset
2825103375 | o o i) 15MHz QPSK 1 RB/ 74 RB Offset
: 75 RB / 0 RB Offset
1RB/0 RB Offset
2850 to 3350 22%832%((2255%%%%';22))' 20MHz QPSK 1 RB /99 RB Offset
: 100 RB /0 RB Offset
20775(2502.5MHz),
2775103425 | 21100(2535.0MHz), 5MHz QPSgJ&:ﬁAM /|1 rRB /0 RB Offset
21425(2567.5MH2)
20800(2505.0MHz),
2800 t0 3400 | 21100(2535.0MHz), 10MHz stgzl’QlﬁﬁAM |1 RB 10 RB Offset
. 21400(2565.0MHz).
- Peak To Average Ratio
20825(2507.5MHz), OPSK | 16QAM
2825103375 | 21100(2535.0MHz), 15MHz oY 1 RB/0 RB Offset
21375(2562.5MHz)
20850(2510.0MH2),
285010 3350 | 21100(2535.0MHz), 20MHz QPSQ&:,\%AM '|'1RrB /10 RB Offset
21350(2560.0MHz)
20775(2502.5MHz),
277510 3425 | 21100(2535.0MHz), 5MHz QPSK 25 RB / 0 RB Offset
21425(2567.5MHz)
20800(2505.0MHz),
280010 3400 | 21100(2535.0MHz), 10MHz QPSK 50 RB / 0 RB Offset
- Conducted Emission 21400(2565.0MHz),
20825(2507.5MHz),
2825103375 | 21100(2535.0MHz). 15MHz QPSK 75 RB /0 RB Offset
21375(2562.5MHz)
20850(2510.0MHz),
285010 3350 | 21100(2535.0MHz). 20MHz QPSK 100 RB/0 RB Offset

21350(2560.0MHz)
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EUT
Configure
Mode

Test Item

Available Channel

Tested Channel

Channel
Bandwidth

Modulation

Mode

2775 to 3425

20775(2502.5MHz)

5MHz

QPSK

1 RB /0 RB Offset

Radiated Emission

2800 to 3400

20800(2505.0MHz)

10MHz

QPSK

1 RB /0 RB Offset

Below 1GHz

2825 to 3375

20825(2507.5MHz)

15MHz

QPSK

1 RB /0 RB Offset

2850 to 3350

20850(2510.0MHz)

20MHz

QPSK

1 RB /0 RB Offset

2775 to 3425

20775(2502.5MHz),
21100(2535.0MHz),
21425(2567.5MHz)

5MHz

QPSK

1 RB /0 RB Offset

Radiated Emission

2800 to 3400

20800(2505.0MHz),
21100(2535.0MHz),
21400(2565.0MHz),

10MHz

QPSK

1 RB /0 RB Offset

Above 1GHz

2825 to 3375

20825(2507.5MHz),
21100(2535.0MHz),
21375(2562.5MHz)

15MHz

QPSK

1 RB /0 RB Offset

2850 to 3350

20850(2510.0MHz),
21100(2535.0MHz),
21350(2560.0MHz)

20MHz

QPSK

1 RB /0 RB Offset

LTE Band 7 CA Mode

EUT
Configure
Mode

Test Item

Available
Channel

Tested Channel

Channel
Bandwidth

Modulation

Mode

EIRP

2850 to 3350

20850(2510.0MHz)
+21048(2529.8MHz),

21100(2535.0MHz)
+21298(2554.8MHz),

21350(2560.0MHz)
+21152(2540.2MHz)

20MHz

QPSK

1 RB /0 RB Offset

Emission Bandwidth

2850 to 3350

20850(2510.0MHz)
+21048(2529.8MHz),

21100(2535.0MHz)
+21298(2554.8MHz),

21350(2560.0MHz)
+21152(2540.2MHz)

20MHz

QPSK / 16QAM /
64QAM

100 RB / 0 RB Offset

Band Edge

2850 to 3350

20850(2510.0MHz)
+21048(2529.8MHz),

21350(2560.0MHz)
+21152(2540.2MHz)

20MHz

QPSK

1 RB /0 RB Offset
100 RB / 0 RB Offset

Peak To Average Ratio

2850 to 3350

20850(2510.0MHz)
+21048(2529.8MHz),
21100(2535.0MHz)
+21298(2554.8MHz),
21350(2560.0MHz)
+21152(2540.2MHz)

20MHz

QPSK / 16QAM /
64QAM

1 RB /0 RB Offset

Conducted Emission

2850 to 3350

20850(2510.0MHz)
+21048(2529.8MHz),

21100(2535.0MHz)
+21298(2554.8MHz),

21350(2560.0MHz)
+21152(2540.2MHz2)

20MHz

QPSK

100 RB / 0 RB Offset

Radiated Emission
Below 1GHz

2850 to 3350

20850(2510.0MHz)
+21048(2529.8MHz),

21100(2535.0MHz)
+21298(2554.8MHz),

21350(2560.0MHz)
+21152(2540.2MHz)

20MHz

QPSK

1 RB /0 RB Offset

Radiated Emission
Above 1GHz

2850 to 3350

20850(2510.0MHz)
+21048(2529.8MHz),

21100(2535.0MHz)
+21298(2554.8MHz),

21350(2560.0MHz)
+21152(2540.2MHz)

20MHz

QPSK

1 RB /0 RB Offset

*After pre-tested all the modes and found 20+20MHz was the worst for bandwidths and power. Therefore only

20+20MHz was for the final test and presented in the test report.
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LTE Band 12
=L Channel
Configure Test item Available channel Tested channel Bandwidth Modulation Mode
Mode
23017(699.7MH2),
230171023171 | 23095(707.5MHz). | 1.4MHz QPSQSAGSAM '|'1RB 10 RB Offset
23173(715.3MHz)
23025(700.5MHz),
2302510 23165 | 23095(707.5MH2). 3MHz QPSQJSAGIaAM '|' 1 rRB /0 RB Offset
] EiRp 23165(714.5MHz)
23035(701.5MHz), OPSK | 160AM/
2303510 23155 | 23095(707.5MHz). 5MHz N 1 RB/0 RB Offset
23155(713.5MHz)
23060(704.0MHz),
2306010 23130 | 23095(707.5 MHz), | 10MHz stg‘,r’Ql:,aAM '|' 1 rRB 10 RB Offset
23130(711.0 MH2)
] Modulation 23017 10 23171 | 23095(707.5MHz) | L4MHz | QPSK/16QAM | 1 RB/0 RB Offset
Characteristics 23060 t0 23130 | 23095(707.5MHz) | 10MHz | QPSK/16QAM | 1 RB/0 RB Offset
23017(699.7MH2),
230171023171 | 23095(707.5MHz), | 1.4MHz QPSK 1RB/0 RB Offset
23173(715.3MHz)
23025(700.5MHz),
2302510 23165 | 23095(707.5MHz2). 3MHz QPSK 1 RB/0 RB Offset
- Frequency Stabilit 23165(714.5MHz)
quency y 23035(701.5MHz2),
2303510 23155 | 23095(707.5MHz). 5MHz QPSK 1RB /0 RB Offset
23155(713.5MHz)
23060(704.0MHz),
230601023130 | 23095(707.5MHz), | 10MHz QPSK 1 RB /0 RB Offset
23130(711.0MHz2)
23017(699.7MHz),
230171023171 | 23095(707.5MHz). | 1.4MHz QPS&’S:SAM 'l 6 RB /0 RB Offset
23173(715.3MHz)
23025(700.5MHz),
2302510 23165 | 23095(707.5MH2). aMHz  |QPSK/I6QAMII 5 pp ) R Offset
23165(714.5MHz) 64QAM
Emission Bandwidth y
- 23035(701.5MHz), OPSK | 160AM/
2303510 23155 | 23095(707.5MHz). 5MHz baomy |25 RB 10 RE Offset
23155(713.5MHz)
23060(704.0MHz),
230601023130 | 23095(707.5MHz), | 10MHz QPSEAP’Ql:ﬁAM ! 50 RB /0 RB Offset
23130(711.0MHz)
1 RB /0 RB Offset
23017(699.7MHz) | 1.4MHz QPSK
23017 to 23171 6 RB/0RB Offset
1RB/5 RB Offset
23173(715.3MHz) | 1.4MHz QPSK
6 RB /0 RB Offset
1 RB/ 0 RB Offset
23025(700.5MHz) 3MHz QPSK
23025 to 23165 15 RB / 0 RB Offset
1RB/ 14 RB Offset
23165(714.5MHz) 3MHz QPSK
Band Edge 15 RB /0 RB Offset
1 RB /0 RB Offset
23035(701.5MHz) 5MHz QPSK
23035 to 23155 25 RB / 0 RB Offset
1 RB/ 24 RB Offset
23155(713.5MHz) 5MHz QPSK
25 RB /0 RB Offset
1 RB/ 0 RB Offset
23060(704.0MHz) | 10MHz QPSK
73060 {0 23150 50 RB /0 RB Offset
1 RB/ 49 RB Offset
23130(711.0MHz) | 10MHz QPSK

50 RB / 0 RB Offset
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Configure Test item Available channel Tested channel Bandwidth Modulation Mode
Mode andwidt
23017(699.7MHz),
230171023171 | 23095(707.5MHz). | 1.4MHz QPSQSAGSAM '|'1RB 10 RB Offset
23173(715.3MHz)
23025(700.5MHz),
2302510 23165 | 23095(707.5MH2). 3MHz QPSQJSAGIaAM '|' 1 rRB /0 RB Offset
. 23165(714.5MHz)
- Peak to Average Ratio
23035(701.5MHz), QPSK / 160AM /
23035 to 23155 23095(707.5MHz), 5MHz 64QAM 1 RB /0 RB Offset
23155(713.5MH?z)
23060(704.0MHz),
2306010 23130 | 23095(707.5MHz). | 10MHz QPSgAP’Ql:ﬁAM '|'1rB 10 RB Offset
23130(711.0MHz)
23017(699.7MHz),
23017 to 23171 23095(707.5MHz), 1.4MHz QPSK 6 RB /0 RB Offset
23173(715.3MHz)
23025(700.5MHz),
23025 to 23165 23095(707.5MHz), 3MHz QPSK 15 RB / 0 RB Offset
. 23165(714.5MHz)
- Conducted Emission 23035(701.5MHz),
23035 to 23155 23095(707.5MHz), 5MHz QPSK 25 RB / 0 RB Offset
23155(713.5MHz)
23060(704.0MHz),
23060 to 23130 23095(707.5MHz), 10MHz QPSK 50 RB / 0 RB Offset
23130(711.0MHz)
23017 to 23171 23017(699.7MHz) 1.4MHz QPSK 1 RB /0 RB Offset
Radiated Emission 23025 to 23165 23025(700.5MHz) 3MHz QPSK 1 RB /0 RB Offset
Below 1GHz 23035 to 23155 23035(701.5MHz) 5MHz QPSK 1 RB /0 RB Offset
23060 to 23130 23060(704.0MHz) 10MHz QPSK 1 RB /0 RB Offset
23017(699.7MHz),
23017 to 23171 23095(707.5MHz), 1.4MHz QPSK 1 RB /0 RB Offset
23173(715.3MHz)
23025(700.5MHz),
23025 to 23165 23095(707.5MHz), 3MHz QPSK 1 RB /0 RB Offset
) Radiated Emission 23165(714.5MHz)
Above 1GHz 23035(701.5MHz),
23035 to 23155 23095(707.5MHz), 5MHz QPSK 1 RB /0 RB Offset
23155(713.5MHz)
23060(704.0MHz),
23060 to 23130 23095(707.5MHz), 10MHz QPSK 1 RB /0 RB Offset

23130(711.0MHz)
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Configure Test item Available channel Tested channel Bandwidth Modulation Mode
Mode
23205(779.5MHz),
2320510 23255 | 23230(782.0MHZ). 5MHz QPS&’S:EAM '|'1RB 10 RB Offset
- EIRP 23255(784.5MHz)
23230 23230(782.0MHz) | 10MHz QPSQ&:&AM 'I'1rRB /0 RB Offset
) Modulation 23205 to 23255 23230(782.0MHz), 5MHz QPSK/16QAM | 1 RB/0 RB Offset
Characteristics 23230 23230(782.0MHz), 10MHz QPSK/16QAM | 1 RB /0 RB Offset
- Frequency Stability 23205 to 23255 23230(782.0MHz) 5MHz QPSK 1 RB/ 0 RB Offset
23205(779.5MHz),
23205 t0 23255 | 23230(782.0MHz). 5MHz QPSEL(Ql:SAM /| 25 RB 10 RB Offset
) Emission Bandwidth 23255(784.5MHz)
23230 23230(782.0MHz) 10MHz QPSEA((SLAGSAM / 50 RB / 0 RB Offset
1 RB /0 RB Offset
to z set
23205 to 23255 22%22%55((772355':\/'/':22)) 5MH QPSK 1 RB / 24 RB Off:
) Band Edge ) 25 RB / 0 RB Offset
1 RB /0 RB Offset
23230 23230(782.0MHz) 10MHz QPSK 1 RB /49 RB Offset
50 RB / 0 RB Offset
23205(779.5MHz),
232050 23255 | 23230(782.0MH2). 5MHz QPSEJSAGSAM ' 25 RB 10 RB Offset
- Peak to Average Ratio 23255(784.5MHz)
23230 23230(782.0MHz) 10MHz QPSEA((SLAGSAM / 50 RB / 0 RB Offset
23205(779.5MHz),
L 23205 to 23255 23230(782.0MHz), 5MHz QPSK 1 RB /0 RB Offset
- Conducted Emission 23255(784.5MHz)
23230 23230(782.0MHz) 10MHz QPSK 1 RB /0 RB Offset
Radiated Emission 23205 to 23255 23205(779.5MHz) 5MHz QPSK 1 RB /0 RB Offset
Below 1GHz 23230 23230(782.0MHz) 10MHz QPSK 1 RB /0 RB Offset
23205(779.5MHz),
Radiated Emission 23205 to 23255 23230(782.0MHz), 5MHz QPSK 1 RB /0 RB Offset
) Above 1GHz 23255(784.5MHz)
23230 23230(782.0MHz) 10MHz QPSK 1 RB /0 RB Offset
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=7 Channel
Configure Test item Available channel Tested channel Bandwidth Modulation Mode
Mode
23755(706.5MHz),
237551023825 | 23790(710.0MHz). 5MHz stg‘(é:,aAM '|'1 RB 10 RB Offset
) EIRP 23825(713.5MHz)
23780(709.0MHz), QPSK / 160AM /
23780 to 23800 23790(710.0MHz), 10MHz 640AM 1 RB /0 RB Offset
23800(711.0MHz)
Modulation 23755 to 23825 23790(710.0MHz) 5MHz QPSK /16QAM | 1 RB/0 RB Offset
) Characteristics 23780 to 23800 23790(710.0MHz) 10MHz QPSK/16QAM | 1 RB/0 RB Offset
- Frequency Stability 23755 to 23825 23790(710.0MHz) 5MHz QPSK 1 RB /0 RB Offset
23755(706.5MHz),
237551023825 | 23790(710.0MHz). 5MHz QPSQSAGEAM ! 25 RB 10 RB Offset
. ) 23825(713.5MHz)
Emission Bandwidth
- 23780(709.0MHz), QPSK / 160AM /
23780 to 23800 23790(710.0MHz), 10MHz 640AM 50 RB / 0 RB Offset
23800(711.0MHz)
1 RB/0 RB Offset
23755 to 23825 22325255((77%63%'\,\"/':22)) 5MHz QPSK 1 RB/ 24 RB Offset
) Band Edge : 25 RB / 0 RB Offset
23780 23780(709.0MHz), 1 RB /0 RB Offset
0 23800 23800(711.0MH7) 10MHz QPSK 1 RB /49 RB Offset
: 50 RB / 0 RB Offset
23205(779.5MHz),
23205 to 23255 23230(782.0MHz), 5MHz QPS&’Q&S&AM /| 25 RB 1 0 RB Offset
- Peak to Average Ratio 23255(784.5MHz)
23230 23230(782.0MHz) 10MHz QPSgAP’Ql:ﬁAM '\ 50 RB 1 0 RB Offset
23755(706.5MHz),
23755 to 23825 23790(710.0MHz), 5MHz QPSK 1 RB /0 RB Offset
- Conducted Emission 23825(713 5MHz)
23780(709.0MHz),
23780 to 23800 23790(710.0MHz), 10MHz QPSK 1 RB /0 RB Offset
23800(711.0MHz)
Radiated Emission 23755 to 23825 23755(706.5MHz) 5MHz QPSK 1 RB /0 RB Offset
Below 1GHz 23780 to 23800 23780(710.0MHz) 10MHz QPSK 1 RB /0 RB Offset
23755(706.5MHz),
23755 to 23825 23790(710.0MHz), 5MHz QPSK 1 RB /0 RB Offset
Radiated Emission 23825(713.5MHz)
) Above 1GHz 23780(709.0MHz),
23780 to 23800 23790(710.0MHz), 10MHz QPSK 1 RB /0 RB Offset

23800(711.0MHz)
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LTE Band 38
=L Channel
Configure Test item Available channel Tested channel Bandwidth Modulation Mode
Mode
37775(2572.5MHz),
377751038225 | 38000(2595.0MHz). | 5MHz QPSQSAGEAM '|'1RB 10 RB Offset
38225(2617.5MHz)
37800(2575.0MHz),
3780010 38200 | 38000(2595.0MHz). | 10MHz QPSQSAGEAM '|'1rB /0 RB Offset
] EiRp 38200(2615.0MHz)
37825(2577.5MHz), OPSK | 160AM
378251038175 | 38000(2595.0MHz), | 15MHz N 1 RB/0 RB Offset
38175(2612.5MHz)
37850(2580.0MHz),
3785010 38150 | 38000(2595.0MHz). | 20MHz QPSEAP’Ql:ﬁAM '|'1RrB /10 RB Offset
38150(2610.0MHz)
] Modulation 377751038225 | 38000(2595.0MHz) | 5MHz | OPSK/160AM | 1 RB/0 RB Offset
Characteristics 37850 10 38150 | 38000(2595.0MHz) | 20MHz | QPSK/16QAM | 1 RB/0 RB Offset
377751038225 | 38000(2595.0MHz) | 5MHz QPSK 1RB/0 RB Offset
. 3780010 38200 | 38000(2595.0MHz) | 10MHz QPSK 1RB/0 RB Offset
- Frequency Stability
378251038175 | 38000(2595.0MHz) | 15MHz QPSK 1RB /0 RB Offset
378500 38150 | 38000(2595.0MHz) | 20MHz QPSK 1 RB/0 RB Offset
37775(2572.5MHz),
377751038225 | 38000(2595.0MHz). | 5MHz QPSgA(Ql:ﬁAM '|' 1 rB 10 RB Offset
38225(2617.5MHz)
37800(2575.0MHz),
378001038200 | 38000(2595.0MHz), | 10MHz QPSEA,P’Ql:,aAM 'I'1rRB /0 RB Offset
- Emission Bandwidth 38200(2615.0MHz)
37825(2577.5MHz), OPSK | 160AM/
378251038175 | 38000(2595.0MHz), | 15MHz Sa0nn 1 RB/0 RB Offset
38175(2612.5MHz)
37850(2580.0MHz),
378501038150 | 38000(2595.0MHz), | 20MHz QPSEL(QIESAM /I 1rRB /0 RB Offset
38150(2610.0MHz)
1 RB /0 RB Offset
37775 to 38225 332727255((22%712755““"/";22)) 5MHz QPSK 1 RB/ 24 RB Offset
: 25 RB / 0 RB Offset
1RB/0 RB Offset
37800 to 38200 33;%%%((%%155'%%';22))' 10MHz QPSK 1 RB/ 49 RB Offset
) Band Edge : 50 RB / 0 RB Offset
37825(2577.5MH2), 1 RB /0 RB Offset
378251038175 | o1 oy | 15MHz QPSK 1 RB/ 74 RB Offset
: 75 RB / 0 RB Offset
1RB/0 RB Offset
37850 to 38150 33;*31%%((%%‘31%'%“&%22))' 20MHz QPSK 1 RB /99 RB Offset
: 100 RB /0 RB Offset
37775(2572.5MHz),
377751038225 | 38000(2595.0MHz), | 5MHz QPSK 1 RB /0 RB Offset
38225(2617.5MHz)
37800(2575.0MHz),
378001038200 | 38000(2595.0MHz), | 10MHz QPSK 1 RB /0 RB Offset
- Conducted Emission 38200(2615.0MHz)
37825(2577.5MHz),
378251038175 | 38000(2595.0MHz), | 15MHz QPSK 1 RB /0 RB Offset
38175(2612.5MHz)
37850(2580.0MHz),
378501038150 | 38000(2595.0MHz), | 20MHz QPSK 1 RB /0 RB Offset

38150(2610.0MHz)
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=L Channel
Configure Test item Available channel Tested channel Bandwidth Modulation Mode
Mode andwidt
37775 to 38225 37775(2572.5MHz) 5MHz QPSK 1 RB /0 RB Offset
Radiated Emission 37800 to 38200 37800(2575.0MHz) 10MHz QPSK 1 RB/ 0 RB Offset
Below 1GHz 37825 to 38175 37825(2577.5MHz) 15MHz QPSK 1 RB /0 RB Offset
37850 to 38150 37850(2580.0MHz) 20MHz QPSK 1 RB /0 RB Offset
37775(2572.5MHz),
37775 to 38225 38000(2595.0MHz), 5MHz QPSK 1 RB /0 RB Offset
38225(2617.5MHz)
37800(2575.0MHz),
37800 to 38200 38000(2595.0MHz), 10MHz QPSK 1 RB/ 0 RB Offset
) Radiated Emission 38200(2615.0MHz)
Above 1GHz 37825(2577.5MHz),
37825 to 38175 38000(2595.0MHz), 15MHz QPSK 1 RB/ 0 RB Offset
38175(2612.5MHz)
37850(2580.0MHz),
37850 to 38150 38000(2595.0MHz), 20MHz QPSK 1 RB/ 0 RB Offset

38150(2610.0MHz)
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LTE Band 41
=7 Channel
Configure Test item Available channel Tested channel Bandwidth Modulation Mode
Mode
40065(2537.5MH2),
4006510 41215 | 40640(2595.0MHz). | 5MHz | QPSK/16QAMII Y pa )6 RE Offset
41215(2652.5MH?z) 64QAM
40090(2540.0MH2),
40090 10 41190 | 40640(2595.0MHz), | 10MHz |QPSK/I6QAMI| 4 pa g rE Offset
] - 41190(2650.0MHz) 64QAM
40115(2542.5MHz2), OPSK / 160AM /
4011510 41165 | 40640(2595.0MHz), | 15MHz 1 RB /0 RB Offset
41165(2647.5MH?) 64QAM
40140(2545.0MHz),
4014010 41140 | 40640(2595.0MHz). | 20MHz QPSEAP’Ql:,aAM '|'1RB 10 RB Offset
41140(2645.0MHz2)
Modulation
- ion 4014010 41140 | 40640(2595.0MHz) | 20MHz | QPSK/16QAM | 1 RB/0 RB Offset
Characteristics
40065 t0 41215 | 40640(2595.0MHz) | 5MHz QPSK 1RB/0 RB Offset
N 40090 t0 41190 | 40640(2595.0MHz) | 10MHz QPSK 1RB/0 RB Offset
- Frequency Stability
40115 t0 41165 | 40640(2595.0MHz) | 15MHz QPSK 1RB/0 RB Offset
40140 10 41140 | 40640(2595.0MHz) | 20MHz QPSK 1RB/0 RB Offset
40065(2537 5MH2),
4006510 41215 | 40640(2595.0MHz). | 5MHz | QPSK/16QAMII Y pu )6 RE Offset
41215(2652.5MHz) 64QAM
40090(2540.0MHz),
4009010 41190 | 40640(2595.0MHz). | 10MHz |QPSK/16QAMI| 4 pp 4 RB Offset
- Emission Bandwidth 41190(2650.0MHz) baQAM
20115(2542.5MHz), OPSK | 160AM/
4011510 41165 | 40640(2595.0MHZ), | 15MHz 1RB/0 RB Offset
41165(2647.5MHz2) 64QAM
40140(2545.0MH2),
4014010 41140 | 40640(2595.0MHz), | 20MHz |QPSK/I6QAMI| 4 pa g rE Offset
41140(2645.0MH?2) 64QAM
1RB/0 RB Offset
40065 to 41215 ﬁ%ﬁ%%:’é?z?&'ﬁ?) 5MHz QPSK 1 RB/ 24 RB Offset
: 25 RB / 0 RB Offset
1 RB /0 RB Offset
40090 to 41190 | 40090(2540.0MHz), |\ QPSK 1 RB /49 RB Offset
41190(2650.0MHz)
) Band Edge 50 RB / 0 RB Offset
40115(2542.5MHz), 1 RB /0 RB Offset
401151041165 | GTRNZSNND | 15MHz QPSK 1 RB/ 74 RB Offset
: 75 RB / 0 RB Offset
1 RB /0 RB Offset
40140 to 41140 i(’llli%(é%jgm:zz))’ 20MHz QPSK 1 RB /99 RB Offset
: 100 RB / 0 RB Offset
40065(2537 5MH2),
40065 t0 41215 | 40640(2595.0MHz), | 5MHz QPSK 1 RB/0 RB Offset
41215(2652.5MH?z)
40090(2540.0MHz),
40090 t0 41190 | 40640(2595.0MHz), | 10MHz QPSK 1RB/0 RB Offset
- Conducted Emission 41190(2650.0MHz)
40115(2542.5MHz2),
4011510 41165 | 40640(2595.0MHz), | 15MHz QPSK 1 RB /0 RB Offset
41165(2647.5MHz2)
40140(2545.0MHz),
40140 t0 41140 | 40640(2595.0MHz). | 20MHz QPSK 1RB /0 RB Offset

41140(2645.0MHz)

Report No.: RF180523C09-2 R1
Cancels and replaces the report No.: RF180523C09-2 dated Jun. 20, 2018

Page No. 25/ 470

Report Format Version: 6.1.1




TV,
1=
>
|
1828

Py
=\

=L Channel
Configure Test item Available channel Tested channel Bandwidth Modulation Mode
Mode andwidt
40065 to 41215 40065(2537.5MHz) 5MHz QPSK 1 RB /0 RB Offset
Radiated Emission 40090 to 41190 40090(2540.0MHz) 10MHz QPSK 1 RB /0 RB Offset
Below 1GHz 40115 to 41165 40115(2542.5MHz) 15MHz QPSK 1 RB /0 RB Offset
40140 to 41140 40140(2545.0MHz) 20MHz QPSK 1 RB /0 RB Offset
40065(2537.5MHz),
40065 to 41215 40640(2595.0MHz), 5MHz QPSK 1 RB /0 RB Offset
41215(2652.5MHz)
40090(2540.0MHz),
40090 to 41190 40640(2595.0MHz), 10MHz QPSK 1 RB/ 0 RB Offset
) Radiated Emission 41190(2650.0MHz)
Above 1GHz 40115(2542.5MHz),
40115 to 41165 40640(2595.0MHz), 15MHz QPSK 1 RB /0 RB Offset
41165(2647.5MHz)
40140(2545.0MHz),
40140 to 41140 40640(2595.0MHz), 20MHz QPSK 1 RB /0 RB Offset

41140(2645.0MHz)
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LTE Band 66
=L Channel
Configure Test Item Available Channel| Tested Channel B : Modulation Mode
Mode andwidth
131979(1710.7MHz) QPSK /
131979 to 132665 132322(1745.0MHz) 1.4MHz 16QAM/ | 1RB/0RB Offset
132665(1779.3MHz) 64QAM
131987(1711.5MHz) QPSK /
131987 to 132657 | 132322(1745.0MHz) 3MHz 16QAM/ | 1RB/0RB Offset
132657(1778.5MHz) 64QAM
131997(1712.5MHz) QPSK /
131997 to 132647 | 132322(1745.0MHz) 5MHz 16QAM/ | 1RB/0RB Offset
) EIRp 132647(1777.5MHz) 64QAM
132022(1715.0MHz) QPSK /
132022 to 132622 132322(1745.0MHz) 10MHz 16QAM/ | 1RB/0RB Offset
132622(1775.0MHz) 64QAM
132047(1717.5MHz) QPSK /
132047 to 132597 | 132322(1745.0MHz) 15MHz 16QAM/ | 1RB/0RB Offset
132597(1772.5MHz) 64QAM
132072(1720.0MHz) QPSK /
132072 to 132572 132322(1745.0MHz) 20MHz 16QAM/ | 1RB/0RB Offset
132572(1770.0MHz) 64QAM
Voduation | 131979 t0 132665| 132322(1745.0MH2) 1.4MHz ?s%s,m 1RB/0 RB Offset
Characteristics | 3,5475 10 132572 | 132322(1745.0MHz) 20MHz ?6?/5\/1 1 RB /0 RB Offset
- Frequency Stability |131979 to 132665 | 132322(1745.0MHz) 1.4MHz QPSK 1 RB/0 RB Offset
131979(1710.7MHz) QPSK/
131979 to 132665 132322(1745.0MHz) 1.4MHz 16QAM/ | 6RB/0 RB Offset
132665(1779.3MHz) 64QAM
131987(1711.5MHz) QPSK /
131987 to 132657 | 132322(1745.0MHz) 3MHz 16QAM/ | 15RB/0 RB Offset
132657(1778.5MHz) 640AM
131997(1712.5MHz) QPSK /
131997 to 132647 | 132322(1745.0MHz) 5MHz 16QAM/ | 25RB/0 RB Offset
. . 132647(1777.5MHz) 64QAM
- Emission Bandwidth 132022(1715.0MHz) QPSK/
132022 to 132622 132322(1745.0MHz) 10MHz 16QAM/ | 50 RB/0 RB Offset
132622(1775.0MHz) 64QAM
132047(1717.5MHz) QPSK /
132047 to 132597 | 132322(1745.0MHz) 15MHz 16QAM/ | 75RB/0 RB Offset
132597(1772.5MHz) 64QAM
132072(1720.0MHz) QPSK /
132072 to 132572 132322(1745.0MHz) 20MHz 16QAM/ | 100 RB /0 RB Offset
132572(1770.0MHz) 64QAM
1 RB /0 RB Offset
131979 to 132665 ig;ggg&%g;m:g 1.4MHz QPSK 1RB /5 RB Offset
: 6 RB /0 RB Offset
1 RB /0 RB Offset
131987 to 132657 ig;gg;&%ggm:g 3MHz QPSK 1 RB/ 14 RB Offset
’ 15 RB /0 RB Offset
1 RB /0 RB Offset
131997 to 132647 131997(1712.5MH2) 5MHz QPSK 1 RB/ 24 RB Offset
132647(1777.5MHz)
) Channel Edge 25 RB / 0 RB Offset
132022(1715.0MH2) 1 RB /0 RB Offset
132022 10 132622| 1 356551 775, OM2) 10MHz QPSK 1 RB/ 49 RB Offset
: 50 RB / 0 RB Offset
1 RB /0 RB Offset
132047 to 132597 ﬁggg;&;ggmg 15MHz QPSK 1 RB/ 74 RB Offset
: 75 RB / 0 RB Offset
1 RB /0 RB Offset
132072 to 132572 iggg;g&;?ggmg 20MHz QPSK 1 RB/ 99 RB Offset

100 RB / 0 RB Offset
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Configure Test Item Available Channel Tested Channel Bandwidth Modulation Mode
Mode
131979(1710.7MHz)
131979 to 132665 132665(1779.3MHz) 1.4MHz QPSK 1 RB /0 RB Offset
131987(1711.5MHz)
131987 to 132657 132657(1778.5MH2) 3MHz QPSK 1 RB /0 RB Offset
131997(1712.5MHz)
Conducted 131997 to 132647 132647(1777.5MHz) 5MHz QPSK 1 RB /0 RB Offset
B Emission 132022(1715.0MHz)
132022 to 132622 132622(1775.0MH2) 10MHz QPSK 1 RB /0 RB Offset
132047(1717.5MHz)
132047 to 132597 132597(1772.5MHz) 15MHz QPSK 1 RB /0 RB Offset
132072(1720.0MHz)
132072 to 132572 132572(1770.0MHz) 20MHz QPSK 1 RB /0 RB Offset
131979 to 132665 | 131979(1710.7MHz) 1.4MHz QPSK 1 RB /0 RB Offset
131987 to 132657 | 131987(1711.5MHz) 3MHz QPSK 1 RB /0 RB Offset
Radiated Emission | 131997 to 132647 | 131997(1712.5MHz) 5MHz QPSK 1 RB /0 RB Offset
Below 1GHz 132022 to 132622 | 132022(1715.0MHz) 10MHz QPSK 1 RB /0 RB Offset
132047 to 132597 | 132047(1717.5MHz) 15MHz QPSK 1 RB /0 RB Offset
132072 to 132572 | 132072(1720.0MHz) 20MHz QPSK 1 RB /0 RB Offset
131979(1710.7MHz)
131979 to 132665 | 132322(1745.0MHz) 1.4MHz QPSK 1 RB /0 RB Offset
132665(1779.3MHz)
131987(1711.5MHz)
131987 to 132657 | 132322(1745.0MHz) 3MHz QPSK 1 RB /0 RB Offset
132657(1778.5MHz)
131997(1712.5MHz)
131997 to 132647 | 132322(1745.0MHz) 5MHz QPSK 1 RB /0 RB Offset
_ Radiated Emission 132647(1777.5MHz)
Above 1GHz 132022(1715.0MHz)
132022 to 132622 | 132322(1745.0MHz) 10MHz QPSK 1 RB /0 RB Offset
132622(1775.0MHz)
132047(1717.5MHz)
132047 to 132597 | 132322(1745.0MHz) 15MHz QPSK 1 RB /0 RB Offset
132597(1772.5MHz)
132072(1720.0MHz)
132072 to 132572 | 132322(1745.0MHz) 20MHz QPSK 1 RB /0 RB Offset
132572(1770.0MHz)
CA Mode
EUT
Configure Test Item Band Tested Channel Bca:lﬁz\?v?gtlh Modulation Mode
Mode
LTE Band 2+ | 18900(1880.00MHz)+
LTE Band 12 23095(707.5MH2) 20MHz+20MHz QPSK 1 RB /0 RB Offset
Radiated Emission LTE Band 4+ 20175(1732.5MHz)+
- Above 1GHz LTEBand 12 | 23095(707.5MHz) | 2OMHZ+10MHz QPSK 1 RB/ORB Offset
LTE Band 13+ | 23230(782.0MHz)+
LTE Band 66 132322(1745.0MHz) 10MHz+20MHz QPSK 1 RB /0 RB Offset
Note:

1. For radiated emission below 1GHz, low, mid and high channels were pre-tested in chamber with 1.4MHz
mode. Low channel on mode A was found to be the worst case and therefore had been chosen for all final

tests.

2. The conducted output power for QPSK, 16QAM and 64QAM, measured value of QPSK is higher than
16QAM and 64QAM mode. Therefore, only occupied bandwidth and Peak to average ratio items had been
tested under QPSK, 16QAM and 64QAM modes, the other test items were performed under QPSK mode

only.
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Test Condition:
Test Item Environmental Conditions Input Power Tested By
EIRP 22deg. C, 66%RH 120Vac, 60Hz Han Wu

Modulation characteristics 24deg. C, 64%RH 120Vac, 60Hz James Yang
Frequency Stability 24deg. C, 64%RH 120Vac, 60Hz James Yang
Occupied Bandwidth 24deg. C, 64%RH 120Vac, 60Hz James Yang
Band Edge 24deg. C, 64%RH 120Vac, 60Hz James Yang
Peak To Average Ratio 24deg. C, 64%RH 120Vac, 60Hz James Yang
Conducted Emission 24deg. C, 64%RH 120Vac, 60Hz James Yang

Radiated Emission gggzg: g gg;’fign 120Vac, 60Hz gf‘e”gvl\_/i‘;

3.4 EUT Operating Conditions

The EUT makes a call to the communication simulator. The communication simulator station system
controlled a EUT to export maximum output power under transmission mode and specific channel frequency

3.5 General Description of Applied Standards

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards:

FCC 47 CFR Part 2
FCC 47 CFR Part 27

KDB 971168 D01 Power Meas License Digital Systems v03r01

ANSI/TIA/EIA-603-E 2016
ANSI 63.26-2015

Note: All test items have been performed and recorded as per the above standards.
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4 Test Types and Results
4.1 Output Power Measurement
4.1.1 Limits of Output Power Measurement

Mobile / Portable station are limited to 1 watts e.i.r.p for WCDMA, LTE Band 4 & LTE Band 66, 2 watts e.r.p.
for LTE Band 7, Band 38, Band 41 and 3 watts e.r.p for LTE Band 12, Band 13 & Band 17.

4.1.2 Test Procedures

EIRP / ERP Measurement:

a. All measurements were done at low, middle and high operational frequency range. RWB and VBW is
5MHz for WCDMA mode and 5MHz for LTE Mode.

b. Substitution method is used for E.I.R.P measurement. In the semi-anechoic chamber, EUT placed on the
0.8m(below or equal 1GHz) and/or 1.5m(above 1GHz) height of Turn Table, rotated the table around 360
degrees to search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1m to 4m to find the maximum polar radiated power. The
“Read Value” is the spectrum reading the maximum power value.

c. The substitution horn antenna is substituted for EUT at the same position and signals generator export the
CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of spectrum
reading equal to “Read Value” of step b. Record the power level of S.G

d. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.E.R.P power can
be calculated form E.I.R.P power by subtracting the gain of dipole, E.R.P power = E.I.R.P power - 2.15dBi.

Conducted Power Measurement:

A power sensor was used on the output port of the EUT. A power meter was used to read the response of
the power sensor. Record the power level.
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4.1.3 Test Setup
EIRP / ERP MEASUREMENT:

For Radiated Emission below or equal 1GHz

Ant. Tower 1-4m

Variable

EUT& . 3m
SupportUnjts '

Turn Table

80cm w
L

Ground Plane

Test Receiver

For Radiated Emission above 1GHz

Ant. Tower 1-4m

Variable
EUT& 3m
Support Units | =

Turn Table D L
Absorber

XANMTAAA e

150CITI
L

Ground Plane

Test Receiver

N [ —

For the actual test configuration, please refer to the attached file (Test Setup Photo).

CONDUCTED POWER MEASUREMENT:

COMMUNICATION

SIMULATOR EUT

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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4.1.4 Test Results

CONDUCTED OUTPUT POWER (dBm)

Band WCDMA Band IV

TX Channel 1312 1413 1513

Rx Channel 1537 1638 1738
Frequency (MHz) 1712.4 1732.6 1752.6
RMC 12.2K 22.94 23.03 22.89
HSDPA Subtest-1 21.89 21.98 21.84
HSDPA Subtest-2 21.86 21.95 21.81
HSDPA Subtest-3 21.34 21.43 21.29
HSDPA Subtest-4 21.32 21.41 21.27
DC-HSDPA Subtest-1 21.87 21.94 21.82
DC-HSDPA Subtest-2 21.82 21.88 21.75
DC-HSDPA Subtest-3 21.36 21.39 21.28
DC-HSDPA Subtest-4 21.32 21.38 21.23
HSUPA Subtest-1 21.88 21.97 21.83
HSUPA Subtest-2 19.87 19.96 19.82
HSUPA Subtest-3 20.85 20.94 20.80
HSUPA Subtest-4 19.89 19.98 19.84
HSUPA Subtest-5 21.91 22.00 21.86
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Conducted Output Power (dBm)

LTE Band 4
LTE Band 4
RB Size | RB Offset Low Mid High
BW HeS Channel 20050 20175 20300
Frequency (MHz) 1720 1732.5 1745
1 0 22.64 22.69 22.63
1 50 22.34 22.39 22.33
1 99 22.26 22.31 22.25
QPSK 50 0 21.51 21.56 21.50
50 25 21.42 21.47 21.41
50 50 21.33 21.38 21.32
100 21.41 21.46 21.40
1 0 21.54 21.65 21.58
1 50 21.29 21.37 21.27
1 99 21.19 21.31 21.18
20M 16QAM 50 0 20.49 20.56 20.42
50 25 20.36 20.38 20.40
50 50 20.31 20.29 20.32
100 20.36 20.43 20.35
1 0 20.54 20.69 20.55
1 50 20.34 20.37 20.31
1 99 20.23 20.23 20.24
64QAM 50 0 19.43 19.50 19.50
50 25 19.33 19.46 19.38
50 50 19.32 19.29 19.28
100 0 19.41 19.40 19.33
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LTE Band 4

RB Size | RB Offset Low Mid High

BW HeS Channel 20025 20175 20325
Frequency (MHZz) 1717.5 17325 17475

1 0 22.57 22.61 22.57

1 37 22.27 22.30 22.33

1 74 22.18 22.26 22.19

QPSK 36 0 21.45 21.48 21.45
36 19 21.33 21.41 21.36

36 39 21.24 21.32 21.32

75 0 21.31 21.46 21.33

1 0 21.58 21.51 21.48

1 37 21.31 21.28 21.21

1 74 21.24 21.19 21.15

15M 16QAM 36 0 20.46 20.41 20.46
36 19 20.31 20.42 20.27

36 39 20.15 20.32 20.23

75 0 20.32 20.30 20.31

1 0 20.50 20.61 20.44

1 37 20.24 20.29 20.26

1 74 20.20 20.12 20.07

64QAM 36 0 19.32 19.53 19.40
36 19 19.37 19.29 19.30

36 39 19.22 19.20 19.16

75 0 19.23 19.38 19.31
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LTE Band 4
RB Size | RB Offset Low Mid High
BW HeS Channel 20000 20175 20350
Frequency (MHz) 1715 1732.5 1750
1 0 2254 22.65 22.52
1 24 22.21 22.28 22.32
1 49 22.09 22.24 22.22
QPSK 25 0 21.48 21.40 21.35
25 12 21.31 21.31 21.18
25 25 21.16 21.29 21.22
50 0 21.29 21.31 21.29
1 0 21.36 21.61 21.54
1 24 21.18 21.28 21.08
1 49 21.04 21.20 21.03
10M 16QAM 25 0 20.47 20.37 20.30
25 12 20.27 20.26 20.27
25 25 20.32 20.15 20.13
50 0 20.34 20.26 20.16
1 0 20.55 20.44 20.48
1 24 20.11 20.21 20.17
1 49 20.00 20.07 20.07
64QAM 25 0 19.33 19.46 19.31
25 12 19.16 19.24 19.30
25 25 19.23 19.24 19.03
50 0 19.17 19.36 19.23
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LTE Band 4

RB Size | RB Offset Low Mid High

BW HeS Channel 19975 20175 20375
Frequency (MHz) 17125 17325 17525

1 0 22.60 2252 22.44

1 12 2231 2223 22.07

1 24 2221 22.17 22.07

QPSK 12 21.36 21.47 21.35
12 21.25 21.30 21.25

12 13 21.16 21.22 21.15

25 0 21.28 21.33 21.24

1 21.50 2153 21.61

1 12 21.03 21.32 21.22

1 24 21.09 21.14 21.05

5M 16QAM 12 20.32 20.37 20.39
12 20.20 20.34 20.13

12 13 20.16 20.25 20.16

25 0 20.19 20.27 20.23

1 20.42 20.61 20.48

1 12 20.21 20.20 20.14

1 24 20.13 20.17 20.18

64QAM 12 19.38 19.38 10.44
12 19.27 19.25 19.23

12 13 19.20 19.16 19.20

25 0 19.21 19.17 19.27
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LTE Band 4

RB Size | RB Offset Low Mid High

BW mgesx Channel 19965 20175 20385
Frequency (MHz) 17115 1732.5 1753.5

1 0 2253 22.61 22.56

1 7 22.22 22.34 22.17

1 14 22.19 22.25 22.18

QPSK 8 0 21.40 21.34 21.42
8 3 21.30 21.39 21.27

8 7 21.13 21.33 21.27

15 0 21.33 21.35 21.16

1 0 21.30 21.38 21.56

1 7 21.23 21.31 21.10

1 14 21.12 21.13 21.05

3M 16QAM 8 0 20.31 20.41 20.41
8 3 20.22 20.44 20.16

8 7 20.20 20.21 20.25

15 0 20.24 20.19 20.14

1 0 20.55 20.49 20.36

1 7 20.03 20.14 20.12

1 14 20.13 20.19 19.98

64QAM 8 0 19.42 19.31 19.37
8 3 19.25 19.30 19.23

8 7 19.03 19.21 19.05

15 0 19.26 19.31 19.16
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LTE Band 4

RB Size | RB Offset Low Mid High

BW HeS Channel 19957 20175 20393
Frequency (MHz) 1710.7 1732.5 1754.3

1 0 22.47 2257 2253

1 2 22.19 22.25 22.29

1 5 22.12 22.22 22.18

QPSK 3 0 22.41 22.39 22.45
3 1 22.20 22.39 22.30

3 3 22.24 22.19 22.18

6 0 21.40 21.44 21.30

1 0 21.46 21.52 21.44

1 2 21.18 21.14 21.13

1 5 21.01 21.12 21.13

1.4M 16QAM 3 0 21.42 21.42 21.42
3 1 21.24 21.26 21.13

3 3 21.19 21.17 21.14

6 0 20.19 20.20 20.31

1 0 20.47 20.63 20.49

1 2 20.17 20.28 20.14

1 5 20.04 20.23 20.09

64QAM 3 0 20.22 20.45 20.33
3 1 20.29 20.37 20.23

3 3 20.31 20.17 20.10

6 0 19.28 19.25 19.28
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LTE Band 7
RB Size | RB Offset Low Mid High
BW HeS Channel 20850 21100 21350
Frequency (MHz) 2510 2535 2560
1 0 21.13 21.17 21.08
1 50 21.01 21.05 20.96
1 99 20.97 21.01 20.92
QPSK 50 0 20.07 20.11 20.02
50 25 20.05 20.09 20.00
50 50 20.02 20.06 19.97
100 0 20.04 20.08 19.99
1 0 20.13 20.17 20.08
1 50 19.96 20.04 19.91
1 99 19.94 19.94 19.86
20M 16QAM 50 0 19.07 19.08 18.93
50 25 19.05 19.03 18.99
50 50 19.00 19.06 18.89
100 0 18.99 19.02 18.97
1 0 19.09 19.15 19.00
1 50 18.91 19.00 18.91
1 99 18.88 18.96 18.83
64QAM 50 0 18.01 18.06 17.98
50 25 17.97 17.99 17.92
50 50 17.92 18.02 17.89
100 0 18.00 18.05 17.91
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LTE Band 7

RB Size | RB Offset Low Mid High

BW mges; Channel 20825 21100 21375
Frequency (MHz) 2507.5 2535 2562.5

1 0 21.04 21.15 21.01

1 37 20.99 21.02 20.86

1 74 20.91 21.00 20.86

QPSK 36 0 20.04 20.09 19.99
36 19 19.95 20.05 19.98

36 39 19.94 19.97 19.93

75 0 20.04 20.05 19.92

1 0 20.00 19.99 19.94

1 37 19.94 19.91 19.77

1 74 19.92 19.88 19.85

15M 16QAM 36 0 19.01 18.96 18.94
36 19 18.91 18.96 18.91

36 39 18.98 18.96 18.78

75 0 18.90 19.02 18.86

1 0 19.04 19.05 18.98

1 37 18.98 18.95 18.92

1 74 18.93 18.89 18.82

64QAM 36 0 17.95 17.97 17.93
36 19 17.94 17.99 17.94

36 39 17.86 18.00 17.89

75 0 17.92 17.97 17.88
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LTE Band 7
RB Size | RB Offset Low Mid High
BW HeS Channel 20800 21100 21400
Frequency (MHz) 2505 2535 2565
1 0 20.91 21.04 20.96
1 24 20.83 20.94 20.79
1 49 20.82 20.84 20.70
QPSK 25 0 20.00 20.05 19.92
25 12 19.84 19.86 19.97
25 25 19.84 19.92 19.79
50 19.98 19.85 19.83
1 0 19.95 20.05 19.79
1 24 19.83 19.75 19.83
1 49 19.83 19.77 19.86
10M 16QAM 25 0 18.82 18.93 18.89
25 12 18.88 18.96 18.72
25 25 18.87 18.90 18.82
50 0 18.80 18.90 18.82
1 0 19.00 18.99 18.88
1 24 18.69 18.77 18.73
1 49 18.84 18.79 18.82
64QAM 25 0 17.96 17.88 17.83
25 12 17.79 17.85 17.84
25 25 17.94 17.86 17.73
50 0 17.85 17.88 17.97
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LTE Band 7

RB Size | RB Offset Low Mid High

BW mges; Channel 20775 21100 21425
Frequency (MHz) 2502.5 2535 2567.5

1 0 20.93 21.06 20.86

1 12 20.83 20.93 20.80

1 24 20.77 20.96 20.71

QPSK 12 0 19.97 19.96 19.91
12 19.97 19.92 19.73

12 13 19.93 20.02 19.76

25 0 19.96 19.92 19.72

1 0 19.98 19.98 19.92

1 12 19.93 20.02 19.77

1 24 19.82 19.83 19.70

5M 16QAM 12 18.91 18.96 18.75
12 18.94 18.94 18.81

12 13 18.87 18.85 18.77

25 0 18.89 18.94 18.82

1 0 18.85 19.05 18.86

1 12 18.83 18.84 18.88

1 24 18.72 18.80 18.77

64QAM 12 17.86 18.03 17.69
12 17.86 17.82 17.77

12 13 17.73 17.84 17.82

25 0 17.85 17.89 17.87
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LTE Band 12
RB Size | RB Offset Low Mid High

BW HeS Channel 23060 23095 23130
Frequency (MHz) 704 707.5 711

1 0 22.62 22.75 22.71

1 24 22.61 22.74 22.70

1 49 22.59 22.72 22.68

QPSK 25 0 21.69 21.82 21.78

25 12 21.66 21.79 21.75

25 25 21.63 21.76 21.72

50 0 21.64 21.77 21.73

1 0 21.59 21.68 21.63

1 24 21.58 21.72 21.68

1 49 21.58 21.65 21.65

10M 16QAM 25 0 20.63 20.74 20.73
25 12 20.63 20.77 20.74

25 25 20.59 20.75 20.62

50 0 20.64 20.69 20.68

1 0 20.35 20.60 20.52

1 24 20.52 20.52 20.60

1 49 20.34 20.57 20.45

64QAM 25 0 19.60 19.62 19.63

25 12 19.60 19.51 19.60

25 25 19.39 19.60 19.56

50 0 19.45 19.59 19.63
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LTE Band 12
RB Size | RB Offset Low Mid High
BW HeS Channel 23035 23095 23155
Frequency (MHz) 701.5 707.5 713.5
1 0 22.62 22.73 22.65
1 12 22.59 22.71 22.69
1 24 2251 22.72 22.66
QPSK 12 0 21.59 21.78 21.68
12 21.58 21.73 21.69
12 13 21.54 21.70 21.64
25 0 21.64 21.76 21.63
1 0 2151 21.67 21.59
1 12 21.49 21.57 21.61
1 24 21.49 21.59 21.49
5M 16QAM 12 20.65 20.67 20.77
12 20.54 20.76 20.59
12 13 20.56 20.60 20.54
25 0 20.60 20.62 20.68
1 0 20.42 20.65 20.57
1 12 20.45 20.56 20.49
1 24 20.31 20.54 20.60
64QAM 12 19.55 19.65 19.59
12 19.51 19.62 19.66
12 13 19.35 19.52 19.51
25 0 19.36 19.61 19.50
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LTE Band 12
RB Size | RB Offset Low Mid High
BW HeS Channel 23025 23095 23165
Frequency (MHz) 700.5 707.5 714.5
1 0 22.54 22.68 2255
1 7 22.42 22.64 2253
1 14 22.39 22.62 22.48
QPSK 8 0 21.59 21.66 2158
8 3 21.46 21.62 21.64
8 7 21.60 21.62 21.60
15 0 21.53 21.59 21.62
1 0 21.33 21.56 21.57
1 7 21.40 21.62 21.54
1 14 21.49 21.44 21.49
3M 16QAM 8 0 20.53 20.65 20.70
8 3 20.52 20.44 20.66
8 7 20.49 20.63 20.50
15 0 20.51 20.52 20.46
1 0 20.49 20.45 20.43
1 7 20.45 20.57 20.57
1 14 20.44 20.49 20.40
64QAM 8 0 19.49 19.78 19.55
8 3 19.50 19.52 19.48
8 7 19.54 19.59 19.64
15 0 19.49 19.65 19.56
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LTE Band 12
RB Size | RB Offset Low Mid High

BW HeS Channel 23017 23095 23173
Frequency (MHz) 699.7 707.5 715.3

1 0 22.46 22.70 22.63

1 2 22.39 2252 22.46

1 5 22.39 2258 22.54

QPSK 3 0 22.49 22.71 22.65

3 1 22.58 22.66 22.53

3 3 22.50 22.64 22.64

6 0 21.45 21.72 21.70

1 0 21.56 21.53 21.48

1 2 21.42 21.53 21.59

1 5 21.33 21.55 21.56

1.4M 16QAM 3 0 21.48 21.68 21.69
3 1 21.47 21.74 21.68

3 3 21.57 21.52 21.52

6 0 20.52 20.58 20.56

1 0 20.40 20.47 20.48

1 2 20.46 20.51 20.57

1 5 20.29 20.51 20.42

64QAM 3 0 20.56 20.74 20.64

3 1 20.53 20.67 20.66

3 3 20.48 20.48 20.41

6 0 19.41 19.67 19.52
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LTE Band 13
vies RB Size | RB Offset Low Mid High
BW Index Channel - 23230 =
Frequency (MHz) - 782 -
1 0 - 22.70 -
1 24 - 22.52 -
1 49 - 22.58 -
QPSK 25 0 - 22.71 -
25 12 - 22.66 -
25 25 - 22.64 -
50 0 - 21.72 -
1 0 - 21.53 -
1 24 - 21.53 -
1 49 - 21.55 -
10M 16QAM 25 0 - 21.68 -
25 12 - 21.74 -
25 25 - 21.52 -
50 0 - 20.58 -
1 0 - 20.47 -
1 24 - 20.51 -
1 49 - 20.51 -
64QAM 25 0 - 20.74 -
25 12 - 20.67 -
25 25 - 20.48 -
50 0 - 19.67 -
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LTE Band 13
RB Size | RB Offset Low Mid High
BW HeS Channel 23205 23230 23255
Frequency (MHz) 779.5 782 784.5
1 0 22.38 22.50 22.39
1 24 22.27 22.39 22.28
1 49 22.25 22.37 22.26
QPSK 25 0 21.31 21.43 21.32
25 12 21.26 21.38 21.27
25 25 21.24 21.36 21.25
50 0 21.25 21.37 21.26
1 0 21.31 21.49 21.33
1 24 21.26 21.30 21.24
1 49 21.17 21.33 21.24
5M 16QAM 25 0 20.25 20.43 20.27
25 12 20.25 20.33 20.18
25 25 20.14 20.33 20.17
50 0 20.24 20.34 20.18
1 0 20.38 20.43 20.30
1 24 20.25 20.37 20.22
1 49 20.24 20.31 20.22
64QAM 25 0 19.24 19.36 19.25
25 12 19.20 19.35 19.25
25 25 19.18 19.27 19.20
50 0 19.25 19.37 19.20
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LTE Band 17
RB Size | RB Offset Low Mid High
BW HeS Channel 23780 23790 23800
Frequency (MHz) 709 710 711
1 0 22.69 22.70 22.65
1 24 22.60 22.61 22.56
1 49 2257 2258 2253
QPSK 25 0 21.67 21.68 21.63
25 12 21.66 21.67 21.62
25 25 21.64 21.65 21.60
50 0 21.63 21.64 21.59
1 0 21.59 21.65 21.61
1 24 21.59 21.56 21.46
1 49 21.54 21.58 21.43
10M 16QAM 25 0 20.66 20.58 20.60
25 12 20.61 20.66 20.56
25 25 20.54 20.57 20.51
50 0 20.63 20.55 20.50
1 0 20.59 20.46 20.40
1 24 20.33 20.56 20.23
1 49 20.40 20.49 20.40
64QAM 25 0 19.58 19.50 19.42
25 12 19.53 19.46 19.39
25 25 19.39 19.38 19.37
50 0 19.45 19.54 19.38
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LTE Band 17
RB Size | RB Offset Low Mid High
BW HeS Channel 23755 23790 23825
Frequency (MHz) 706.5 710 713.5
1 0 22.69 22.65 22.59
1 12 22.55 2257 22.48
1 24 22.52 22.56 22.52
QPSK 12 0 21.67 21.68 21.54
12 21.58 21.64 21.57
12 13 21.58 2155 21.57
25 0 21.63 21.59 2151
1 0 21.58 21.59 21.52
1 12 2153 21.50 21.41
1 24 21.49 21.46 21.46
5M 16QAM 12 20.52 20.60 20.49
12 20.57 20.58 20.50
12 13 20.50 20.57 20.51
25 0 20.62 20.57 20.44
1 0 20.48 20.44 20.64
1 12 20.46 20.41 20.42
1 24 20.44 20.43 20.22
64QAM 12 19.59 19.55 19.54
12 19.44 19.61 19.46
12 13 19.40 19.35 19.37
25 0 19.53 19.44 19.44
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LTE Band 38
RB Size | RB Offset Low Mid High
BW HeS Channel 37850 38000 38150
Frequency (MHz) 2580 2595 2610
1 0 22.35 22.50 22.42
1 50 22.20 22.35 22.27
1 09 22.11 22.26 22.18
QPSK 50 0 21.21 21.36 21.28
50 25 21.18 21.33 21.25
50 50 21.14 21.29 21.21
100 0 21.00 21.15 21.07
1 0 21.26 21.41 21.37
1 50 21.10 21.27 21.26
1 99 21.10 21.21 21.16
20M | 160AM 50 0 20.21 20.33 20.21
50 25 20.15 20.31 20.25
50 50 20.08 20.29 20.21
100 0 19.95 20.14 20.07
1 0 20.33 20.42 20.33
1 50 20.10 20.35 20.22
1 99 20.08 20.19 20.14
64QAM 50 0 19.15 19.35 19.23
50 25 19.16 19.32 19.20
50 50 19.12 19.23 19.20
100 0 18.90 10.11 19.07
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LTE Band 38
RB Size | RB Offset Low Mid High
BW HeS Channel 37825 38000 38175
Frequency (MHz) 25775 2595 2612.5
1 0 2227 22.48 2239
1 37 22.13 22.25 22.23
1 74 22.08 22,17 22.08
QPSK 36 0 21.15 21.30 21.19
36 19 21.15 21.27 21.20
36 39 21.13 21.23 21.20
75 0 20.96 21.14 20.98
1 0 21.23 21.45 21.26
1 37 21.05 21.31 21.19
1 74 21.06 21.19 21.06
15M | 16QAM 36 0 20.12 20.26 20.22
36 19 20.01 20.29 20.12
36 39 20.07 20.10 20.08
75 0 10.87 19.97 10.94
1 0 20.27 20.36 20.28
1 37 20.16 20.21 20.13
1 74 20.10 20.16 20.11
64QAM 36 0 19.05 19.34 19.11
36 19 19.12 10.18 19.13
36 39 19.00 19.11 10.04
75 0 18.92 19.09 18.99
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LTE Band 38
RB Size | RB Offset Low Mid High
BW HeS Channel 37800 38000 38200
Frequency (MHz) 2575 2595 2615
1 0 22.26 22.35 22.27
1 24 21.98 22.14 22.15
1 49 21.97 22.17 22.08
QPSK 25 0 21.09 21.16 21.08
25 12 21.10 21.11 21.10
25 25 21.00 21.18 21.09
50 0 20.80 21.07 20.90
1 0 21.01 21.30 21.21
1 24 20.97 21.09 21.07
1 49 20.95 20.95 21.01
10M | 16QAM 25 0 20.01 20.08 20.11
25 12 20.07 20.12 20.06
25 25 19.91 20.15 20.13
50 0 19.89 20.01 19.89
1 0 20.17 20.36 20.34
1 24 20.12 20.12 20.26
1 49 20.07 20.17 20.10
64QAM 25 0 10.04 19.10 18.99
25 12 18.94 10.14 19.01
25 25 18.97 19.11 19.00
50 0 18.72 18.93 18.84
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LTE Band 38
RB Size | RB Offset Low Mid High
BW HeS Channel 37775 38000 38225
Frequency (MHz) 2572.5 2595 2617.5
1 0 22.25 22.49 22.22
1 12 22.05 22.16 21.95
1 24 21.90 22.13 21.98
QPSK 12 0 21.06 21.28 21.19
12 21.02 21.22 21.00
12 13 21.06 21.22 20.93
25 0 20.81 20.99 20.78
1 0 21.13 21.22 21.31
1 12 20.92 21.31 21.13
1 24 21.06 21.04 21.04
5M 16QAM 12 20.11 20.15 20.07
12 20.04 20.05 19.96
12 13 20.02 20.03 20.06
25 0 19.91 20.04 19.87
1 0 20.31 20.27 20.23
1 12 19.94 20.10 20.12
1 24 19.91 20.04 20.02
64QAM 12 18.91 19.15 19.20
12 19.03 19.08 19.18
12 13 18.97 19.01 19.00
25 0 18.81 19.00 18.84
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LTE Band 41
RB Size | RB Offset Low Mid High
BW mgei Channel 40140 40640 41140
Frequency (MHz) 2545.0 2595.0 2645.0
1 0 22.30 2253 22.73
1 50 22.21 22.44 22.64
1 99 22.13 22.36 22.56
QPSK 50 0 21.36 21.59 21.79
50 25 21.32 21.55 21.75
50 50 21.26 21.49 21.69
100 0 21.31 21.54 21.74
1 0 21.28 21.46 21.73
1 50 21.15 21.37 21.56
1 99 21.07 21.32 21.49
20M 16QAM 50 0 20.34 20.52 20.72
50 25 20.28 20.48 20.70
50 50 20.17 20.39 20.67
100 0 20.26 20.47 20.71
1 0 20.23 20.45 20.63
1 50 20.21 20.39 20.57
1 99 20.08 20.28 20.50
64QAM 50 0 19.30 19.49 19.70
50 25 19.31 19.45 19.74
50 50 19.25 19.43 19.69
100 0 19.24 19.54 19.69
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LTE Band 41
RB Size | RB Offset Low Mid High
BW HeS Channel 40115 40640 41165
Frequency (MHz) 2542.5 2595.0 2647.5
1 0 22.23 22.48 22.70
1 37 22.21 22.37 22.61
1 74 22.05 22.33 2251
QPSK 36 0 21.28 21.49 21.70
36 19 21.30 21.46 21.66
36 39 21.16 21.46 21.61
75 0 21.25 21.50 21.68
1 0 21.22 21.41 21.62
1 37 21.05 21.28 21.54
1 74 21.07 21.21 21.40
15M 16QAM 36 0 20.28 20.55 20.72
36 19 20.19 20.43 20.60
36 39 20.12 20.31 20.59
75 0 20.16 20.42 20.69
1 0 20.27 20.50 20.64
1 37 20.07 20.33 20.58
1 74 20.07 20.26 20.41
64QAM 36 0 19.34 19.46 19.66
36 19 19.13 19.47 19.65
36 39 19.10 19.46 19.56
75 0 19.21 19.50 19.70
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LTE Band 41
RB Size | RB Offset Low Mid High
BW HeS Channel 40090 40640 41190
Frequency (MHz) 2540.0 2595.0 2650.0
1 0 22.15 22.38 22.56
1 24 22.11 22.23 2255
1 49 22.06 22.24 22.45
QPSK 25 0 21.16 21.46 21.70
25 12 21.20 21.50 21.65
25 25 21.09 21.32 21.57
50 0 21.19 21.35 21.64
1 0 21.01 21.41 21.50
1 24 21.02 21.21 21.46
1 49 20.94 21.17 21.48
10M 16QAM 25 0 20.18 20.53 20.69
25 12 20.12 20.34 20.63
25 25 20.01 20.35 20.50
50 0 20.05 20.39 20.53
1 0 20.08 20.39 20.60
1 24 20.01 20.26 20.53
1 49 19.95 20.20 20.28
64QAM 25 0 19.19 19.45 19.54
25 12 19.14 19.35 19.70
25 25 19.15 19.27 19.65
50 0 19.14 19.29 19.57
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LTE Band 41
RB Size | RB Offset Low Mid High
BW mgei Channel 40065 40640 41215
Frequency (MHz) 2537.5 2595.0 2652.5
1 0 22.16 22.43 22.46
1 12 21.99 22.23 22.38
1 24 21.98 22.20 22.37
QPSK 12 0 21.22 21.45 21.60
12 21.27 21.55 2157
12 13 21.06 21.30 21.52
25 0 21.20 21.40 21.51
1 0 21.12 21.30 21.56
1 12 21.01 21.28 21.32
1 24 20.84 21.19 21.41
5M 16QAM 12 20.31 20.50 20.59
12 20.07 20.46 20.56
12 13 20.16 20.34 20.44
25 0 20.15 20.36 20.62
1 0 20.18 20.23 20.57
1 12 19.94 20.16 20.55
1 24 19.98 20.21 20.30
64QAM 12 19.15 19.49 19.50
12 19.16 19.34 19.54
12 13 19.05 19.35 19.45
25 0 19.16 19.29 19.67
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LTE Band 66
RB Size | RB Offset Low Mid High
BW mgei Channel 132072 132322 132572
Frequency (MHz) 1720 1745 1770
1 0 22.98 22.99 22.97
1 50 22.78 22.82 22.77
1 99 22.72 22.76 22.71
QPSK 50 0 21.88 21.92 21.87
50 25 21.80 21.84 21.79
50 50 21.75 21.79 21.74
100 21.78 21.82 21.77
1 0 21.94 21.98 21.94
1 50 21.78 21.82 21.72
1 99 21.69 21.67 21.68
20M 16QAM 50 0 20.83 20.92 20.81
50 25 20.78 20.80 20.74
50 50 20.75 20.78 20.70
100 0 20.74 20.81 20.68
1 0 20.89 20.90 20.97
1 50 20.78 20.75 20.75
1 99 20.71 20.70 20.71
64QAM 50 0 19.87 19.88 19.78
50 25 19.77 19.76 19.71
50 50 19.73 19.75 19.64
100 0 19.72 19.77 19.75
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LTE Band 66
RB Size | RB Offset Low Mid High
BW HeS Channel 132047 132322 132597
Frequency (MHz) 1717.5 1745 1772.5
1 0 22.88 22.91 22.89
1 37 22.74 22.75 22.69
1 74 22.70 22.71 22.71
QPSK 36 0 21.85 21.87 21.85
36 19 21.80 21.78 21.70
36 39 21.66 21.75 21.73
75 21.71 21.73 21.69
1 0 21.97 21.91 21.84
1 37 21.78 21.67 21.68
1 74 21.58 21.68 21.61
15M 16QAM 36 0 20.83 20.80 20.68
36 19 20.73 20.74 20.67
36 39 20.62 20.71 20.68
75 0 20.68 20.72 20.73
1 0 20.90 20.88 20.89
1 37 20.71 20.71 20.63
1 74 20.70 20.66 20.62
64QAM 36 0 19.78 19.86 19.80
36 19 19.63 19.77 19.67
36 39 19.56 19.70 19.61
75 0 19.67 19.72 19.63
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LTE Band 66
RB Size | RB Offset Low Mid High
BW mgei Channel 132022 132322 132622
Frequency (MHz) 1715 1745 1775
1 0 22.87 22.92 22.95
1 24 22.72 22.65 22.70
1 49 22.47 22.63 22.61
QPSK 25 0 21.77 21.80 21.72
25 12 21.77 21.74 21.68
25 25 2157 21.67 21.60
50 0 21.66 21.65 21.69
1 0 21.86 21.82 21.79
1 24 21.63 21.59 21.60
1 49 21.55 2157 21.51
10M 16QAM 25 0 20.83 20.75 20.63
25 12 20.70 20.73 20.66
25 25 20.58 20.62 20.39
50 0 20.59 20.74 20.69
1 0 20.77 20.83 20.91
1 24 20.71 20.60 20.61
1 49 20.55 20.56 20.48
64QAM 25 0 19.66 19.76 19.72
25 12 19.71 19.55 19.53
25 25 19.53 19.64 19.64
50 0 19.51 19.73 19.59
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LTE Band 66
RB Size | RB Offset Low Mid High
BW mgei Channel 131997 132322 132647
Frequency (MHz) 1712.5 1745 1777.5
1 0 22.87 22.86 22.87
1 12 22.65 22.67 22.63
1 24 2257 22.62 22.49
QPSK 12 0 21.74 21.85 21.61
12 21.65 21.68 21.57
12 13 21.55 21.58 21.44
25 0 21.66 21.76 21.70
1 0 21.74 21.96 21.68
1 12 21.64 21.60 21.63
1 24 21.65 21.62 21.56
5M 16QAM 12 20.75 20.58 20.70
12 20.61 20.62 20.55
12 13 20.59 20.63 20.45
25 0 20.72 20.65 20.70
1 0 20.68 20.83 20.76
1 12 20.55 20.63 20.59
1 24 20.58 20.61 20.47
64QAM 12 19.67 19.67 19.69
12 19.61 19.65 19.44
12 13 19.50 19.62 19.66
25 0 19.67 19.68 19.56
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LTE Band 66
RB Size | RB Offset Low Mid High
BW HeS Channel 131987 132322 132657
Frequency (MHz) 1711.5 1745 1778.5
1 0 22.76 22.95 22.91
1 7 22.75 22.68 22.66
1 14 22.64 22.73 22.57
QPSK 8 0 21.72 21.78 21.71
8 3 21.62 21.82 21.64
8 7 21.70 21.74 21.57
15 0 21.63 21.64 21.62
1 0 21.74 21.93 21.91
1 7 21.47 21.69 21.53
1 14 21.41 21.69 21.45
3M 16QAM 8 0 20.77 20.71 20.58
8 3 20.66 20.72 20.66
8 7 20.64 20.68 20.46
15 0 20.54 20.64 20.51
1 0 20.71 20.88 20.87
1 7 20.59 20.61 20.61
1 14 20.46 20.70 20.46
64QAM 8 0 19.66 19.67 19.71
8 3 19.59 19.72 19.56
8 7 19.57 19.54 19.50
15 0 19.65 19.58 19.49
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LTE Band 66
RB Size | RB Offset Low Mid High
BW HeS Channel 131979 132322 132665
Frequency (MHz) 1710.7 1745 1779.3
1 0 22.85 22.82 22.82
1 2 22.74 22.70 22.60
1 5 22.62 22.66 22.57
QPSK 3 0 22.78 22.85 22.73
3 1 22.63 22.71 22.70
3 3 22.61 22.65 22.61
6 0 21.75 21.74 21.65
1 0 21.75 21.79 21.83
1 2 21.57 21.63 21.53
1 5 21.69 21.53 21.66
1.4M 16QAM 3 0 21.74 21.81 21.75
3 1 21.60 21.60 21.73
3 3 21.66 21.67 21.58
6 0 20.70 20.60 20.68
1 0 20.85 20.69 20.67
1 2 20.53 20.70 20.54
1 5 20.47 20.54 20.47
64QAM 3 0 20.76 20.61 20.74
3 1 20.69 20.62 20.51
3 3 20.52 20.70 20.52
6 0 19.57 19.58 19.59
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EIRP Power (dBm)
WCDMA Band 4 Mode
MODE | TX channel 1312
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1712.40 -12.6 25.4 0.7 26.1 30.0 -3.9
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction - .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1712.40 -22.0 15.8 0.7 16.5 30.0 -13.5
MODE | TX channel 1413
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.60 -13.8 24.6 0.6 25.2 30.0 -4.8
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.60 -21.2 17.2 0.6 17.8 30.0 -12.2
MODE | TX channel 1513
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1752.60 -12.7 26.1 0.5 26.6 30.0 -3.4
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1752.60 -20.0 18.8 0.5 19.3 30.0 -10.7

Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Modulation Type: QPSK
LTE Band 4
Channel Bandwidth: 1.4MHz
MODE | T channel 19957
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1710.70 -15.6 22.4 0.7 23.1 30.0 -6.9
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction - .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1710.70 -20.5 17.3 0.7 18.0 30.0 -12.0
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -15.5 22.9 0.6 23.5 30.0 -6.5
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -20.4 17.9 0.6 18.5 30.0 -11.5
MODE | TX channel 20393
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1754.30 -15.4 23.4 0.5 23.9 30.0 -6.1
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1754.30 -20.2 18.7 0.5 19.2 30.0 -10.8
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 3MHz
MODE | TX channel 19965
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (jmmy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 1711.50 -154 22.6 0.7 23.3 30.0 -6.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1711.50 -20.2 17.6 0.7 18.3 30.0 -11.7
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1732.50 -15.3 23.1 0.6 23.7 30.0 -6.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -20.2 18.1 0.6 18.7 30.0 -11.3
MODE | TX channel 20385
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o\op (ymmy | Limit (dBm) | Margin (dB)
' ' (dBm) Value (dBm) | Factor (dB)
1 1753.50 -15.1 23.7 0.5 24.2 30.0 -5.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1753.50 -20.0 18.9 0.5 194 30.0 -10.6
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 5MHz
MODE | TX channel 19975
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1712.50 -15.4 22.7 0.7 234 30.0 -6.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1712.50 -20.3 17.6 0.7 18.3 30.0 -11.7
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -15.3 23.1 0.6 23.7 30.0 -6.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -20.2 18.1 0.6 18.7 30.0 -11.3
MODE | TX channel 20375
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1752.50 -15.2 23.6 0.5 24.1 30.0 -5.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1752.50 -20.1 18.7 0.5 19.2 30.0 -10.8
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 20000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1715.00 -15.3 22.8 0.7 23.5 30.0 -6.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1715.00 -20.1 17.8 0.7 18.5 30.0 -11.5
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -15.2 23.2 0.6 23.8 30.0 -6.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -20.1 18.2 0.6 18.8 30.0 -11.2
MODE | TX channel 20350
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1750.00 -15.1 23.7 0.5 24.2 30.0 -5.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1750.00 -19.9 18.9 0.5 194 30.0 -10.6
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 20025
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1717.50 -15.1 23.0 0.7 23.7 30.0 -6.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1717.50 -20.0 18.0 0.7 18.7 30.0 -11.3
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -15.0 234 0.6 24.0 30.0 -6.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -19.9 184 0.6 19.0 30.0 -11.0
MODE | TX channel 20325
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1747.50 -14.9 23.8 0.5 24.3 30.0 -5.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1747.50 -19.8 18.9 0.5 194 30.0 -10.6
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).

Report No.: RF180523C09-2 R1
Cancels and replaces the report No.: RF180523C09-2 dated Jun. 20, 2018

Page No. 70/ 470

Report Format Version: 6.1.1




TV
/et 2
& )
S >
| |
1828

1528
BUREAU

Channel Bandwidth: 20MHz
MODE | TX channel 20050
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1720.00 -14.9 23.3 0.7 24.0 30.0 -6.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1720.00 -19.7 18.3 0.7 19.0 30.0 -11.0
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -14.7 23.7 0.6 24.3 30.0 -5.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -19.6 18.7 0.6 19.3 30.0 -10.7
MODE | TX channel 20300
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1745.00 -14.5 24.2 0.5 24.7 30.0 -5.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -19.5 19.2 0.5 19.7 30.0 -10.3
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 7
Channel Bandwidth: 5MHz
MODE | TX channel 20775
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2502.50 -20.7 20.8 0.2 21.0 33.0 -12.0
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction - .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2502.50 -30.3 13.2 0.2 134 33.0 -19.6
MODE | TX channel 21100
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -21.1 20.6 0.2 20.8 33.0 -12.2
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -30.1 13.5 0.2 13.7 33.0 -19.3
MODE | TX channel 21425
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2567.50 -20.4 21.6 0.2 21.8 33.0 -11.2
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2567.50 -29.6 141 0.2 14.3 33.0 -18.7
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 20800
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2505.00 -20.3 21.2 0.2 21.4 33.0 -11.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2505.00 -29.3 14.2 0.2 14.4 33.0 -18.6
MODE | TX channel 21100
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2535.00 -20.5 21.2 0.2 214 33.0 -11.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -29.4 14.2 0.2 14.4 33.0 -18.6
MODE | TX channel 21400
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2565.00 -20.1 21.9 0.2 22.1 33.0 -10.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2565.00 -29.0 14.7 0.2 14.9 33.0 -18.1
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 20825
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2507.50 -20.0 21.5 0.2 21.7 33.0 -11.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2507.50 -29.1 14.4 0.2 14.6 33.0 -18.4
MODE | TX channel 21100
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2535.00 -20.3 214 0.2 21.6 33.0 -11.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -29.2 14.4 0.2 14.6 33.0 -18.4
MODE | TX channel 21375
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2562.50 -19.8 22.2 0.2 22.4 33.0 -10.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2562.50 -28.8 14.9 0.2 15.1 33.0 -17.9
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 20MHz
MODE | TX channel 20850
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2510.00 -19.7 21.8 0.2 22.0 33.0 -11.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2510.00 -28.7 14.8 0.2 15.0 33.0 -18.0
MODE | TX channel 21100
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2535.00 -20.1 21.6 0.2 21.8 33.0 -11.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -29.0 14.6 0.2 14.8 33.0 -18.2
MODE | TX channel 21350
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2560.00 -19.5 22.4 0.2 22.6 33.0 -10.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2560.00 -28.3 154 0.2 15.6 33.0 -17.4
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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CA Mode
Channel Bandwidth: 20MHz+20MHz
MODE | TX channel 20850+21048
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2519.9 -21.0 20.7 0.1 20.8 33.0 -12.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2519.9 -21.0 22.7 0.1 22.8 33.0 -10.2
MODE | TX channel 21100+21298
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2544.9 -21.9 19.9 0.2 20.1 33.0 -12.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2544.9 -21.0 22.6 0.2 22.8 33.0 -10.2
MODE | TX channel 21350+21152
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2550.1 -22.6 19.3 0.2 19.5 33.0 -13.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2550.1 -21.7 22.0 0.2 22.2 33.0 -10.8
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 12
Channel Bandwidth: 1.4MHz
MODE | T channel 23017
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 699.70 -17.7 6.8 3.5 10.3 34.8 -24.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm)) | Limit (dBm) | Margin (dB)
1 699.70 -14.2 13.3 3.5 16.8 34.8 -18.0
MODE | TX channel 23095
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | pop (ipmy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 707.50 -16.9 7.9 3.5 11.4 34.8 -23.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 707.50 -11.8 16.0 3.5 19.5 34.8 -15.3
MODE | TX channel 23173
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 715.30 -17.9 7.1 3.5 10.6 34.8 -24.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 715.30 -12.0 15.6 3.5 19.1 34.8 -15.7
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 3MHz
MODE | TX channel 23025
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Cormrection | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 700.50 -17.2 7.3 3.5 10.8 34.8 -24.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 700.50 -11.9 15.7 3.5 19.2 34.8 -15.6
MODE | TX channel 23095
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | pop (ipmy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 707.50 -17.1 7.6 3.5 11.1 34.8 -23.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 707.50 -11.9 15.9 3.5 194 34.8 -15.4
MODE | TX channel 23165
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 714.50 -17.6 7.4 3.5 10.9 34.8 -23.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 714.50 -11.8 15.8 3.5 19.3 34.8 -15.5
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 5MHz
MODE | TX channel 23035
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Cormrection | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 701.50 -17.3 7.3 34 10.7 34.8 -24.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 701.50 -11.8 15.9 34 19.3 34.8 -15.5
MODE | TX channel 23095
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | pop (ipmy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 707.50 -18.1 6.6 3.5 10.1 34.8 -24.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 707.50 -12.4 154 3.5 18.9 34.8 -15.9
MODE | TX channel 23155
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 713.50 -17.8 7.2 3.5 10.7 34.8 -24.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 713.50 -12.1 15.6 3.5 19.1 34.8 -15.7
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 23060
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Cormrection | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 704.00 -17.4 7.3 3.5 10.8 34.8 -24.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 704.00 -11.8 15.9 3.5 194 34.8 -15.4
MODE | TX channel 23095
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | pop (ipmy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 707.50 -17.4 7.4 3.5 10.9 34.8 -23.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 707.50 -11.8 16.0 3.5 19.5 34.8 -15.3
MODE | TX channel 23130
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 711.00 -18.0 7.0 3.5 10.5 34.8 -24.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 711.00 -12.2 154 3.5 18.9 34.8 -15.9
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 13
Channel Bandwidth: 5MHz
MODE | TX channel 23205
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 779.50 -18.2 7.8 4.0 11.8 34.8 -23.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 779.50 -12.9 15.2 4.0 19.2 34.8 -15.6
MODE | TX channel 23230
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (immy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 782.00 -18.4 7.6 4.0 11.6 34.8 -23.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 782.00 -12.8 15.1 4.0 19.1 34.8 -15.7
MODE | TX channel 23255
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 784.50 -18.5 7.6 4.0 11.6 34.8 -23.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 784.50 -13.0 14.9 4.0 18.9 34.8 -15.9
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
Channel Bandwidth: 10MHz
MODE | TX channel 23230
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (immy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 782.00 -18.1 7.9 4.0 11.9 34.8 -22.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 782.00 -12.8 15.1 4.0 19.1 34.8 -15.7
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 17
Channel Bandwidth: 5MHz
MODE | TX channel 23755
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 706.50 -16.9 7.8 3.5 11.3 34.8 -23.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 706.50 -12.6 15.0 3.5 18.5 34.8 -16.3
MODE | TX channel 23790
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (immy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 710.00 -17.2 7.6 3.5 11.1 34.8 -23.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 710.00 -12.7 14.9 3.5 184 34.8 -16.4
MODE | TX channel 23825
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 713.50 -17.3 7.7 3.5 11.2 34.8 -23.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 713.50 -12.9 14.9 3.5 18.4 34.8 -16.4
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 23780
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 709.00 -16.9 7.8 3.5 11.3 34.8 -23.5
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) | dBm)g Value (dBm) | Factor (dB) | ERP (dBm) | Limit (dBm) | Margin (dB)
1 709.00 -13.0 14.6 3.5 18.1 34.8 -16.7
MODE | TX channel 23790
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 710.00 -17.2 7.6 3.5 11.1 34.8 -23.7
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction - .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 710.00 -12.9 14.7 3.5 18.2 34.8 -16.6
MODE | TX channel 23800
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 711.00 -17.4 7.6 3.5 11.1 34.8 -23.7
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) | dBm)g Value (dBm) | Factor (dB) | ERP (dBm) | Limit (dBm) | Margin (dB)
1 711.00 -12.8 14.8 3.5 18.3 34.8 -16.5
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 38
Channel Bandwidth: 5MHz
MODE | TX channel 37775
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2575.50 -17.5 24.6 0.2 24.8 33.0 -8.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2575.50 -25.3 18.4 0.2 18.6 33.0 -14.4
MODE | TX channel 38000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -17.3 24.9 0.2 25.1 33.0 -7.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -25.3 18.5 0.2 18.7 33.0 -14.3
MODE | TX channel 38225
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2617.50 -18.0 24.4 0.2 24.6 33.0 -8.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2617.50 -25.6 18.2 0.2 18.4 33.0 -14.6
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 37800
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2575.00 -18.1 24.0 0.2 24.2 33.0 -8.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2575.00 -25.3 18.4 0.2 18.6 33.0 -14.4
MODE | TX channel 38000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -18.1 24.1 0.2 24.3 33.0 -8.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -25.4 184 0.2 18.6 33.0 -14.4
MODE | TX channel 38200
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2615.00 -18.3 24.1 0.2 24.3 33.0 -8.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2615.00 -25.9 17.9 0.2 18.1 33.0 -14.9
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 37825
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2577.50 -17.7 24.4 0.2 24.6 33.0 -8.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2577.50 -25.4 18.3 0.2 18.5 33.0 -14.5
MODE | TX channel 38000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -17.7 24.5 0.2 24.7 33.0 -8.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -25.6 18.2 0.2 184 33.0 -14.6
MODE | TX channel 38175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2612.50 -17.7 24.7 0.2 24.9 33.0 -8.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2612.50 -25.2 18.6 0.2 18.8 33.0 -14.2
ote: m) = S.G Power Value (dBm) + Correction Factor .
N EIRP (dBm)=S.G P Value (dBm) + C ion F (dB)
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Channel Bandwidth: 20MHz
MODE | TX channel 37850
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2580.00 -17.8 24.4 0.1 24.5 33.0 -8.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2580.00 -26.0 17.8 0.1 17.9 33.0 -15.1
MODE | TX channel 38000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -18.2 24.0 0.2 24.2 33.0 -8.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -26.3 17.5 0.2 17.7 33.0 -15.3
MODE | TX channel 38150
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2610.00 -17.6 24.8 0.2 25.0 33.0 -8.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2610.00 -26.0 17.8 0.2 18.0 33.0 -15.0
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 41
Channel Bandwidth: 5MHz
MODE | TX channel 40065
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) g
1 2537.50 -17.4 24.3 0.2 24.5 33.0 -8.5
Antenna Polarity & Test Distance: Vertical at 3 m
No. | Freq. (MHz) | Reading | S.GPower | Correction | oion (igmy | | imit (dBm) | Margin (dB)
- | TTeq (dBm) | value (dBm) | Factor (dB) g
1 2537.50 -28.3 15.3 0.2 15.5 33.0 -17.5
MODE | TX channel 40640
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | oion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) g
1 2595.00 -17.5 24.7 0.2 24.9 33.0 -8.1
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -29.4 14.4 0.2 14.6 33.0 -18.4
MODE | TX channel 41215
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | oion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) g
1 2652.50 -19.1 23.5 0.3 23.8 33.0 -9.2
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2652.50 -28.3 154 0.3 15.7 33.0 -17.3
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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[VERITAS]
Channel Bandwidth: 10MHz
MODE | TX channel 40090
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o iop gy | |imit (dBm) | Margin (dB)
- | TTea (dBm) | Value (dBm) | Factor (dB) g
1 2540.00 -17.0 24.8 0.2 25.0 33.0 -8.0
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2540.00 -28.1 15.5 0.2 15.7 33.0 -17.3
MODE | TX channel 40640
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | R€ading | S.GPower | Correction | o iop (pmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 2595.00 -18.5 23.7 0.2 23.9 33.0 -9.1
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -29.2 14.6 0.2 14.8 33.0 -18.2
MODE | TX channel 41190
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | R€ading | S.GPower | Correction | o iop (pmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 2650.00 -18.1 24.5 0.3 24.8 33.0 -8.2
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2650.00 -28.6 15.1 0.3 15.4 33.0 -17.6
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 40115
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2542.50 -17.7 24.1 0.2 24.3 33.0 -8.7
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2542.50 -28.2 154 0.2 15.6 33.0 -17.4
MODE | TX channel 40640
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -18.5 23.7 0.2 23.9 33.0 -9.1
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -28.2 15.6 0.2 15.8 33.0 -17.2
MODE | TX channel 41165
Antenna Polarity & Test Distance: Horizontal at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2647.50 -19.2 23.4 0.3 23.7 33.0 -9.3
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2647.50 -28.4 15.3 0.3 15.6 33.0 -174
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 20MHz
MODE | TX channel 40140
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Corection | oion gy | |imit (dBm) | Margin (dB)
- | Tee (dBm) | Value (dBm) | Factor (dB) g
1 2545.00 -17.7 24.1 0.2 24.3 33.0 -8.7
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2545.00 -27.7 15.9 0.2 16.1 33.0 -16.9
MODE | TX channel 40640
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -18.0 24.2 0.2 24.4 33.0 -8.6
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -28.8 15.0 0.2 15.2 33.0 -17.8
MODE | TX channel 41140
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2645.00 -18.6 24.0 0.3 24.3 33.0 -8.7
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2645.00 -28.7 15.0 0.3 15.3 33.0 -17.7
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 66
Channel Bandwidth: 1.4MHz
MODE | TX channel 131979
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (jmmy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 1710.70 -12.0 26.0 0.7 26.7 30.0 -3.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1710.70 -20.5 17.3 0.7 18.0 30.0 -12.0
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | oion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -11.8 26.9 0.5 274 30.0 -2.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -20.2 18.5 0.5 19.0 30.0 -11.0
MODE | TX channel 132665
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on gy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1779.30 -10.5 28.7 04 29.1 30.0 -0.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1779.30 -19.1 204 04 20.8 30.0 -9.2
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 3MHz
MODE | TX channel 131987
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1711.50 -11.7 26.3 0.7 27.0 30.0 -3.0
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1711.50 -19.9 17.9 0.7 18.6 30.0 -11.4
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -11.5 27.2 0.5 27.7 30.0 -2.3
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -19.5 19.2 0.5 19.7 30.0 -10.3
MODE | TX channel 132657
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1778.50 -10.3 28.9 0.4 29.3 30.0 -0.7
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1778.50 -18.6 20.9 0.4 21.3 30.0 -8.7
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 5MHz
MODE | TX channel 131997
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1712.50 -11.5 26.6 0.7 27.3 30.0 -2.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1712.50 -19.7 18.2 0.7 18.9 30.0 -11.1
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -11.7 27.0 0.5 27.5 30.0 -2.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -20.2 18.5 0.5 19.0 30.0 -11.0
MODE | TX channel 132647
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1777.50 -10.4 28.8 0.4 29.2 30.0 -0.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1777.50 -18.7 20.7 0.4 21.1 30.0 -8.9
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 132022
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1715.00 -11.4 26.7 0.7 27.4 30.0 -2.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1715.00 -19.7 18.2 0.7 18.9 30.0 -11.1
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -11.6 27.1 0.5 27.6 30.0 -2.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -20.0 18.7 0.5 19.2 30.0 -10.8
MODE | TX channel 132622
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1775.00 -10.4 28.8 0.4 29.2 30.0 -0.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1775.00 -19.1 20.3 0.4 20.7 30.0 -9.3
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 132047
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
' 9 (dBm) Value (dBm) | Factor (dB) 9
1 1717.50 -11.5 26.6 0.7 27.3 30.0 -2.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1717.50 -19.8 18.2 0.7 18.9 30.0 -11.1
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -11.6 27.1 0.5 27.6 30.0 -2.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -19.7 19.0 0.5 19.5 30.0 -10.5
MODE | TX channel 132597
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1772.50 -10.3 28.9 0.4 29.3 30.0 -0.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1772.50 -18.7 20.6 0.4 21.0 30.0 -9.0
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 20MHz
MODE | TX channel 132072
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1720.00 -11.5 26.7 0.7 27.4 30.0 -2.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1720.00 -19.4 18.6 0.7 19.3 30.0 -10.7
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -11.9 26.8 0.5 27.3 30.0 -2.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -20.3 184 0.5 18.9 30.0 -11.1
MODE | TX channel 132572
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1770.00 -10.6 28.4 0.5 28.9 30.0 -1.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1770.00 -18.8 20.4 0.5 20.9 30.0 -9.1
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Modulation Type: 16QAM
LTE Band 4
Channel Bandwidth: 1.4MHz
MODE | TX channel 19957
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1710.70 -16.5 215 0.7 22.2 30.0 -7.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1710.70 -21.4 16.4 0.7 17.1 30.0 -12.9
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | oion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -16.6 21.8 0.6 224 30.0 -7.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -21.5 16.8 0.6 174 30.0 -12.6
MODE | TX channel 20393
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1754.30 -16.4 22.4 0.5 22.9 30.0 -7.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1754.30 -21.2 17.7 0.5 18.2 30.0 -11.8
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 3MHz
MODE | TX channel 19965
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (jmmy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 1711.50 -16.3 21.7 0.7 22.4 30.0 -7.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1711.50 -21.1 16.7 0.7 17.4 30.0 -12.6
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
' 9 (dBm) Value (dBm) | Factor (dB) 9
1 1732.50 -16.4 22.0 0.6 22.6 30.0 -7.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -21.3 17.0 0.6 17.6 30.0 -12.4
MODE | TX channel 20385
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o\op (ymmy | Limit (dBm) | Margin (dB)
' ' (dBm) Value (dBm) | Factor (dB)
1 1753.50 -16.0 22.8 0.5 23.3 30.0 -6.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1753.50 -21.1 17.8 0.5 18.3 30.0 -11.7
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).

Report No.: RF180523C09-2 R1
Cancels and replaces the report No.: RF180523C09-2 dated Jun. 20, 2018

Page No. 99/ 470

Report Format Version: 6.1.1




TV
/et 2
& )
S >
| |
1828

1528
BUREAU

Channel Bandwidth: 5MHz
MODE | TX channel 19975
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1712.50 -16.4 21.7 0.7 22.4 30.0 -7.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1712.50 -21.3 16.6 0.7 17.3 30.0 -12.7
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -16.2 22.2 0.6 22.8 30.0 -7.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -21.2 17.1 0.6 17.7 30.0 -12.3
MODE | TX channel 20375
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1752.50 -16.3 22.5 0.5 23.0 30.0 -7.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1752.50 -21.2 17.6 0.5 18.1 30.0 -11.9
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 20000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
' 9 (dBm) Value (dBm) | Factor (dB) 9
1 1715.00 -16.1 22.0 0.7 22.7 30.0 -7.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1715.00 -20.9 17.0 0.7 17.7 30.0 -12.3
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -16.1 22.3 0.6 22.9 30.0 -7.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -21.1 17.2 0.6 17.8 30.0 -12.2
MODE | TX channel 20350
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1750.00 -16.3 22.5 0.5 23.0 30.0 -7.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1750.00 -21.1 17.7 0.5 18.2 30.0 -11.8
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 20025
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
' 9 (dBm) Value (dBm) | Factor (dB) 9
1 1717.50 -16.1 22.0 0.7 22.7 30.0 -7.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1717.50 -21.0 17.0 0.7 17.7 30.0 -12.3
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -16.1 22.3 0.6 22.9 30.0 -7.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -21.0 17.3 0.6 17.9 30.0 -12.1
MODE | TX channel 20325
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1747.50 -15.8 22.9 0.5 234 30.0 -6.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1747.50 -20.7 18.0 0.5 18.5 30.0 -11.5
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 20MHz
MODE | TX channel 20050
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1720.00 -15.9 22.3 0.7 23.0 30.0 -7.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1720.00 -20.7 17.3 0.7 18.0 30.0 -12.0
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -15.6 22.8 0.6 234 30.0 -6.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -20.6 17.7 0.6 18.3 30.0 -11.7
MODE | TX channel 20300
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1745.00 -15.5 23.2 0.5 23.7 30.0 -6.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -20.6 18.1 0.5 18.6 30.0 -11.4
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 7
Channel Bandwidth: 5MHz
MODE | TX channel 20775
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2502.50 -21.5 20.0 0.2 20.2 33.0 -12.8
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction - .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2502.50 -31.1 124 0.2 12.6 33.0 -20.4
MODE | TX channel 21100
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -21.9 19.8 0.2 20.0 33.0 -13.0
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -30.8 12.8 0.2 13.0 33.0 -20.0
MODE | TX channel 21425
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2567.50 -21.3 20.7 0.2 20.9 33.0 -12.1
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2567.50 -30.5 13.2 0.2 134 33.0 -19.6
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 20800
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2505.00 -21.2 20.3 0.2 20.5 33.0 -12.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2505.00 -30.2 13.3 0.2 13.5 33.0 -19.5
MODE | TX channel 21100
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2535.00 -21.4 20.3 0.2 20.5 33.0 -12.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -30.3 13.3 0.2 13.5 33.0 -19.5
MODE | TX channel 21400
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2565.00 -21.0 21.0 0.2 21.2 33.0 -11.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2565.00 -29.9 13.8 0.2 14.0 33.0 -19.0
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 20825
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2507.50 -20.9 20.6 0.2 20.8 33.0 -12.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2507.50 -29.9 13.6 0.2 13.8 33.0 -19.2
MODE | TX channel 21100
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2535.00 -21.1 20.6 0.2 20.8 33.0 -12.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -30.0 13.6 0.2 13.8 33.0 -19.2
MODE | TX channel 21375
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2562.50 -20.7 21.3 0.2 21.5 33.0 -11.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2562.50 -29.7 14.0 0.2 14.2 33.0 -18.8
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 20MHz
MODE | TX channel 20850
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2510.00 -20.7 20.8 0.2 21.0 33.0 -12.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2510.00 -29.7 13.8 0.2 14.0 33.0 -19.0
MODE | TX channel 21100
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2535.00 -21.0 20.7 0.2 20.9 33.0 -12.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -29.9 13.7 0.2 13.9 33.0 -19.1
MODE | TX channel 21350
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2560.00 -20.4 21.5 0.2 21.7 33.0 -11.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2560.00 -29.2 14.5 0.2 14.7 33.0 -18.3
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 12
Channel Bandwidth: 1.4MHz
MODE | T channel 23017
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Cormrection | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 699.70 -18.7 5.8 3.5 9.3 34.8 -25.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm)) | Limit (dBm) | Margin (dB)
1 699.70 -15.0 12.5 3.5 16.0 34.8 -18.8
MODE | TX channel 23095
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | pop (ipmy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 707.50 -17.9 6.9 3.5 104 34.8 -24.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 707.50 -12.6 15.1 3.5 18.6 34.8 -16.2
MODE | TX channel 23173
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 715.30 -18.9 6.1 3.5 9.6 34.8 -25.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 715.30 -12.9 14.7 3.5 18.2 34.8 -16.6
ote: m) = S.G Power Value (dBm) + Correction Factor .
N ERP (dBm)=S.G P Value (dBm) + C ion F (dB)
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Channel Bandwidth: 3MHz
MODE | TX channel 23025
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Cormrection | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 700.50 -18.1 6.4 3.5 9.9 34.8 -24.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 700.50 -12.8 14.8 3.5 18.3 34.8 -16.5
MODE | TX channel 23095
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | pop (ipmy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 707.50 -18.2 6.5 3.5 10.0 34.8 -24.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 707.50 -12.9 14.9 3.5 184 34.8 -16.4
MODE | TX channel 23165
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 714.50 -18.6 6.4 3.5 9.9 34.8 -24.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 714.50 -12.8 14.8 3.5 18.3 34.8 -16.5
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 5MHz
MODE | TX channel 23035
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Cormrection | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 701.50 -18.2 6.4 34 9.8 34.8 -25.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 701.50 -12.8 14.9 34 18.3 34.8 -16.5
MODE | TX channel 23095
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | pop (ipmy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 707.50 -19.1 5.7 3.5 9.2 34.8 -25.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 707.50 -13.4 14.4 3.5 17.9 34.8 -16.9
MODE | TX channel 23155
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 713.50 -18.8 6.2 3.5 9.7 34.8 -25.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 713.50 -13.1 14.6 3.5 18.1 34.8 -16.7
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 23060
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Cormrection | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 704.00 -18.4 6.3 3.5 9.8 34.8 -25.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 704.00 -12.8 14.8 3.5 18.3 34.8 -16.5
MODE | TX channel 23095
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | pop (ipmy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 707.50 -18.6 6.2 3.5 9.7 34.8 -25.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 707.50 -12.9 14.9 3.5 184 34.8 -16.4
MODE | TX channel 23130
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 711.00 -19.1 5.9 3.5 9.4 34.8 -25.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 711.00 -13.3 14.3 3.5 17.8 34.8 -17.0
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 13
Channel Bandwidth: 5MHz
MODE | TX channel 23205
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 779.50 -19.2 6.8 4.0 10.8 34.8 -24.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 779.50 -13.9 14.2 4.0 18.2 34.8 -16.6
MODE | TX channel 23230
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (immy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 782.00 -19.3 6.7 4.0 10.7 34.8 -24.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 782.00 -13.8 14.1 4.0 18.1 34.8 -16.7
MODE | TX channel 23255
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 784.50 -18.5 7.6 4.0 11.6 34.8 -23.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 784.50 -13.9 14.0 4.0 18.0 34.8 -16.8
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
Channel Bandwidth: 10MHz
MODE | TX channel 23230
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (immy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 782.00 -19.1 6.9 4.0 10.9 34.8 -23.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 782.00 -13.8 14.1 4.0 18.1 34.8 -16.7
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 17
Channel Bandwidth: 5MHz
MODE | TX channel 23755
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 706.50 -18.1 6.7 3.5 10.2 34.8 -24.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 706.50 -13.8 13.8 3.5 17.3 34.8 -17.5
MODE | TX channel 23790
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (immy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 710.00 -18.2 6.7 3.5 10.2 34.8 -24.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 710.00 -13.7 13.9 3.5 174 34.8 -17.4
MODE | TX channel 23825
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 713.50 -18.4 6.6 3.5 10.1 34.8 -24.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 713.50 -14.1 13.6 3.5 17.1 34.8 -17.7
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 23780
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 709.00 -17.9 6.9 3.5 104 34.8 -24.4
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) | dBm)g Value (dBm) | Factor (dB) | ERP (dBm) | Limit (dBm) | Margin (dB)
1 709.00 -14.1 135 3.5 17.0 34.8 -17.8
MODE | TX channel 23790
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 710.00 -18.2 6.6 3.5 10.1 34.8 -24.7
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction - .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 710.00 -13.9 13.7 3.5 17.2 34.8 -17.6
MODE | TX channel 23800
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 711.00 -18.5 6.5 3.5 10.0 34.8 -24.8
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) | dBm)g Value (dBm) | Factor (dB) | ERP (dBm) | Limit (dBm) | Margin (dB)
1 711.00 -13.9 13.7 3.5 17.2 34.8 -17.6
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 38
Channel Bandwidth: 5MHz
MODE | TX channel 37775
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2575.50 -18.6 23.4 0.2 23.6 33.0 -94
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2575.50 -26.2 17.5 0.2 17.7 33.0 -15.3
MODE | TX channel 38000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -18.3 23.9 0.2 24.1 33.0 -8.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -26.2 17.6 0.2 17.8 33.0 -15.2
MODE | TX channel 38225
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2617.50 -19.2 23.2 0.2 23.4 33.0 -9.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2617.50 -26.7 17.1 0.2 17.3 33.0 -15.7
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 37800
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2575.00 -19.0 23.1 0.2 23.3 33.0 -9.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2575.00 -26.3 174 0.2 17.6 33.0 -15.4
MODE | TX channel 38000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -19.2 23.0 0.2 23.2 33.0 -9.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -26.5 17.3 0.2 17.5 33.0 -15.5
MODE | TX channel 38200
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2615.00 -19.2 23.2 0.2 23.4 33.0 -9.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2615.00 -26.8 17.0 0.2 17.2 33.0 -15.8
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 37825
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2577.50 -18.7 23.4 0.2 23.6 33.0 -94
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2577.50 -26.3 174 0.2 17.6 33.0 -15.4
MODE | TX channel 38000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -18.6 23.6 0.2 23.8 33.0 -9.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -26.6 17.2 0.2 174 33.0 -15.6
MODE | TX channel 38175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2612.50 -18.8 23.6 0.2 23.8 33.0 -9.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2612.50 -26.2 17.6 0.2 17.8 33.0 -15.2
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 20MHz
MODE | TX channel 37850
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2580.00 -18.6 23.6 0.1 23.7 33.0 -9.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2580.00 -26.9 16.9 0.1 17.0 33.0 -16.0
MODE | TX channel 38000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -19.1 23.1 0.2 23.3 33.0 -9.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -27.2 16.6 0.2 16.8 33.0 -16.2
MODE | TX channel 38150
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2610.00 -18.5 23.9 0.2 24.1 33.0 -8.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2610.00 -27.1 16.7 0.2 16.9 33.0 -16.1
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 41
Channel Bandwidth: 5MHz
MODE | TX channel 40065
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (jmmy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 2537.50 -184 23.3 0.2 23.5 33.0 -9.5
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2537.50 -29.2 14.4 0.2 14.6 33.0 -18.4
MODE | TX channel 40640
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | oion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -18.5 23.7 0.2 23.9 33.0 -9.1
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -30.3 13.5 0.2 13.7 33.0 -19.3
MODE | TX channel 41215
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2652.50 -19.8 22.8 0.3 23.1 33.0 -9.9
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2652.50 -29.0 14.7 0.3 15.0 33.0 -18.0
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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[VERITAS]
Channel Bandwidth: 10MHz
MODE | TX channel 40090
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2540.00 -17.6 24.2 0.2 24.4 33.0 -8.6
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2540.00 -28.7 14.9 0.2 15.1 33.0 -17.9
MODE | TX channel 40640
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -19.2 23.0 0.2 23.2 33.0 -9.8
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -29.8 14.0 0.2 14.2 33.0 -18.8
MODE | TX channel 41190
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2650.00 -18.9 23.7 0.3 24.0 33.0 -9.0
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2650.00 -29.1 14.6 0.3 14.9 33.0 -18.1
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 40115
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | R€2ding | S.GPower | Corection | o \op ey | Limit (dBm) | Margin (dB)
) ) (dBm) Value (dBm) | Factor (dB)
1 2542.50 -18.7 23.1 0.2 23.3 33.0 -9.7
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2542.50 -28.8 14.8 0.2 15.0 33.0 -18.0
MODE | TX channel 40640
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | oion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -19.2 23.0 0.2 23.2 33.0 -9.8
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction o :
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -28.8 15.0 0.2 15.2 33.0 -17.8
MODE | TX channel 41165
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2647.50 -19.9 22.7 0.3 23.0 33.0 -10.0
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2647.50 -29.0 14.7 0.3 15.0 33.0 -18.0
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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[VERITAS]
Channel Bandwidth: 20MHz
MODE | TX channel 40140
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2545.00 -18.7 23.1 0.2 23.3 33.0 -9.7
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2545.00 -28.6 15.0 0.2 15.2 33.0 -17.8
MODE | TX channel 40640
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -18.9 23.3 0.2 23.5 33.0 -9.5
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -29.6 14.2 0.2 14.4 33.0 -18.6
MODE | TX channel 41140
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2645.00 -19.4 23.2 0.3 23.5 33.0 -9.5
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2645.00 -29.2 14.5 0.3 14.8 33.0 -18.2
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 66
Channel Bandwidth: 1.4MHz
MODE | TX channel 131979
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (jmmy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 1710.70 -12.9 25.1 0.7 25.8 30.0 -4.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1710.70 -21.4 16.4 0.7 17.1 30.0 -12.9
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | oion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -12.7 26.0 0.5 26.5 30.0 -3.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -21.1 17.6 0.5 18.1 30.0 -11.9
MODE | TX channel 132665
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on gy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1779.30 -11.5 27.7 04 28.1 30.0 -1.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1779.30 -20.1 194 04 19.8 30.0 -10.2
ote: m) = S.G Power Value (dBm) + Correction Factor .
N EIRP (dBm)=S.G P Value (dBm) + C ion F (dB)
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Channel Bandwidth: 3MHz
MODE | TX channel 131987
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (jmmy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 1711.50 -12.5 255 0.7 26.2 30.0 -3.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1711.50 -20.8 17.0 0.7 17.7 30.0 -12.3
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
' 9 (dBm) Value (dBm) | Factor (dB) 9
1 1745.00 -12.4 26.3 0.5 26.8 30.0 -3.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -20.5 18.2 0.5 18.7 30.0 -11.3
MODE | TX channel 132657
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o\op (ymmy | Limit (dBm) | Margin (dB)
' ' (dBm) Value (dBm) | Factor (dB)
1 1778.50 -11.2 28.0 0.4 28.4 30.0 -1.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1778.50 -19.5 20.0 0.4 20.4 30.0 -9.6
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 5MHz
MODE | TX channel 131997
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1712.50 -12.5 25.6 0.7 26.3 30.0 -3.7
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction - .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1712.50 -20.6 17.3 0.7 18.0 30.0 -12.0
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -12.7 26.0 0.5 26.5 30.0 -3.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -21.1 17.6 0.5 18.1 30.0 -11.9
MODE | TX channel 132647
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1777.50 -11.3 27.9 0.4 28.3 30.0 -1.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1777.50 -19.6 19.8 0.4 20.2 30.0 -9.8
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 132022
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1715.00 -12.5 25.6 0.7 26.3 30.0 -3.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1715.00 -20.8 17.1 0.7 17.8 30.0 -12.2
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -12.6 26.1 0.5 26.6 30.0 -3.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -21.0 17.7 0.5 18.2 30.0 -11.8
MODE | TX channel 132622
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1775.00 -11.3 27.9 0.4 28.3 30.0 -1.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1775.00 -20.1 19.3 0.4 19.7 30.0 -10.3
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 132047
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1717.50 -12.6 25.5 0.7 26.2 30.0 -3.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1717.50 -20.9 17.1 0.7 17.8 30.0 -12.2
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -12.5 26.2 0.5 26.7 30.0 -3.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -20.6 18.1 0.5 18.6 30.0 -11.4
MODE | TX channel 132597
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1772.50 -11.3 27.9 0.4 28.3 30.0 -1.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1772.50 -19.6 19.7 0.4 20.1 30.0 -9.9
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 20MHz
MODE | TX channel 132072
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1720.00 -12.7 25.5 0.7 26.2 30.0 -3.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1720.00 -20.6 17.4 0.7 18.1 30.0 -11.9
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -12.9 25.8 0.5 26.3 30.0 -3.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -21.3 174 0.5 17.9 30.0 -12.1
MODE | TX channel 132572
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1770.00 -11.5 27.5 0.5 28.0 30.0 -2.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1770.00 -19.7 19.5 0.5 20.0 30.0 -10.0
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Modulation Type: 64QAM
LTE Band 4
Channel Bandwidth: 1.4MHz
MODE | TX channel 19957
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1710.70 -16.6 21.4 0.7 22.1 30.0 -7.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1710.70 -21.4 16.4 0.7 17.1 30.0 -12.9
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | oion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -16.7 21.7 0.6 22.3 30.0 -7.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -20.9 174 0.6 18.0 30.0 -12.0
MODE | TX channel 20393
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1754.30 -16.5 22.3 0.5 22.8 30.0 -7.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1754.30 -20.4 18.5 0.5 19.0 30.0 -11.0
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 3MHz
MODE | TX channel 19965
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (jmmy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 1711.50 -16.5 215 0.7 22.2 30.0 -7.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1711.50 -20.7 17.1 0.7 17.8 30.0 -12.2
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
' 9 (dBm) Value (dBm) | Factor (dB) 9
1 1732.50 -16.5 21.9 0.6 22.5 30.0 -7.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -20.8 17.5 0.6 18.1 30.0 -11.9
MODE | TX channel 20385
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o\op (ymmy | Limit (dBm) | Margin (dB)
' ' (dBm) Value (dBm) | Factor (dB)
1 1753.50 -16.1 22.7 0.5 23.2 30.0 -6.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1753.50 -20.5 18.4 0.5 18.9 30.0 -11.1
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 5MHz
MODE | TX channel 19975
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1712.50 -16.6 21.5 0.7 22.2 30.0 -7.8
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction - .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1712.50 -21.0 16.9 0.7 17.6 30.0 -12.4
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -16.4 22.0 0.6 22.6 30.0 -7.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -21.0 17.3 0.6 17.9 30.0 -12.1
MODE | TX channel 20375
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1752.50 -16.5 22.3 0.5 22.8 30.0 -7.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1752.50 -20.5 18.3 0.5 18.8 30.0 -11.2
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 20000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1715.00 -16.2 21.9 0.7 22.6 30.0 -7.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1715.00 -20.6 17.3 0.7 18.0 30.0 -12.0
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -16.2 22.2 0.6 22.8 30.0 -7.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -20.7 17.6 0.6 18.2 30.0 -11.8
MODE | TX channel 20350
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1750.00 -16.4 224 0.5 22.9 30.0 -7.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1750.00 -20.6 18.2 0.5 18.7 30.0 -11.3
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 20025
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1717.50 -16.2 21.9 0.7 22.6 30.0 -7.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1717.50 -20.6 17.4 0.7 18.1 30.0 -11.9
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -16.3 22.1 0.6 22.7 30.0 -7.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -20.5 17.8 0.6 184 30.0 -11.6
MODE | TX channel 20325
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1747.50 -16.0 22.7 0.5 23.2 30.0 -6.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1747.50 -20.4 18.3 0.5 18.8 30.0 -11.2
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 20MHz
MODE | TX channel 20050
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1720.00 -16.8 214 0.7 22.1 30.0 -7.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1720.00 -20.2 17.8 0.7 18.5 30.0 -11.5
MODE | TX channel 20175
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1732.50 -15.8 22.6 0.6 23.2 30.0 -6.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1732.50 -20.2 18.1 0.6 18.7 30.0 -11.3
MODE | TX channel 20300
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1745.00 -15.6 23.1 0.5 23.6 30.0 -6.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -20.3 18.4 0.5 18.9 30.0 -11.1
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 7
Channel Bandwidth: 5MHz
MODE | TX channel 20775
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2502.50 -21.7 19.8 0.2 20.0 33.0 -13.0
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction - .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2502.50 -31.4 12.1 0.2 12.3 33.0 -20.7
MODE | TX channel 21100
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -22.2 19.5 0.2 19.7 33.0 -13.3
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -31.0 12.6 0.2 12.8 33.0 -20.2
MODE | TX channel 21425
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2567.50 -21.8 20.2 0.2 20.4 33.0 -12.6
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2567.50 -30.7 13.0 0.2 13.2 33.0 -19.8
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 20800
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2505.00 -21.5 20.0 0.2 20.2 33.0 -12.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2505.00 -30.5 13.0 0.2 13.2 33.0 -19.8
MODE | TX channel 21100
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2535.00 -21.8 19.9 0.2 20.1 33.0 -12.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -30.7 12.9 0.2 13.1 33.0 -19.9
MODE | TX channel 21400
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2565.00 -21.2 20.8 0.2 21.0 33.0 -12.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2565.00 -30.2 13.5 0.2 13.7 33.0 -19.3
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 20825
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2507.50 -21.2 20.3 0.2 20.5 33.0 -12.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2507.50 -30.1 134 0.2 13.6 33.0 -19.4
MODE | TX channel 21100
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2535.00 -21.5 20.2 0.2 204 33.0 -12.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -30.3 13.3 0.2 13.5 33.0 -19.5
MODE | TX channel 21375
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2562.50 -21.0 21.0 0.2 21.2 33.0 -11.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2562.50 -29.9 13.8 0.2 14.0 33.0 -19.0
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 20MHz
MODE | TX channel 20850
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2510.00 -20.9 20.6 0.2 20.8 33.0 -12.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2510.00 -29.9 13.6 0.2 13.8 33.0 -19.2
MODE | TX channel 21100
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2535.00 -21.2 20.5 0.2 20.7 33.0 -12.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2535.00 -30.2 134 0.2 13.6 33.0 -194
MODE | TX channel 21350
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2560.00 -20.7 21.2 0.2 21.4 33.0 -11.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2560.00 -29.6 14.1 0.2 14.3 33.0 -18.7
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 12
Channel Bandwidth: 1.4MHz
MODE | T channel 23017
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 699.70 -18.9 5.6 3.5 9.1 34.8 -25.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm)) | Limit (dBm) | Margin (dB)
1 699.70 -15.1 12.4 3.5 15.9 34.8 -18.9
MODE | TX channel 23095
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | pop (ipmy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 707.50 -18.1 6.7 3.5 10.2 34.8 -24.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 707.50 -12.9 14.9 3.5 184 34.8 -16.4
MODE | TX channel 23173
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 715.30 -19.1 5.9 3.5 9.4 34.8 -25.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 715.30 -13.0 14.6 3.5 18.1 34.8 -16.7
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 3MHz
MODE | TX channel 23025
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Cormrection | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 700.50 -18.4 6.1 3.5 9.6 34.8 -25.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 700.50 -12.9 14.7 3.5 18.2 34.8 -16.6
MODE | TX channel 23095
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | pop (ipmy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 707.50 -18.4 6.3 3.5 9.8 34.8 -25.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 707.50 -13.1 14.6 3.5 18.1 34.8 -16.7
MODE | TX channel 23165
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 714.50 -18.9 6.1 3.5 9.6 34.8 -25.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 714.50 -12.9 14.7 3.5 18.2 34.8 -16.6
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 5MHz
MODE | TX channel 23035
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Cormrection | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 701.50 -18.5 6.1 34 9.5 34.8 -25.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 701.50 -13.0 14.7 34 18.1 34.8 -16.7
MODE | TX channel 23095
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | pop (ipmy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 707.50 -19.1 5.6 3.5 9.1 34.8 -25.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 707.50 -13.6 14.2 3.5 17.7 34.8 -17.1
MODE | TX channel 23155
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 713.50 -18.9 6.1 3.5 9.6 34.8 -25.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 713.50 -13.2 14.5 3.5 18.0 34.8 -16.8
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 23060
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Cormrection | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 704.00 -18.6 6.1 3.5 9.6 34.8 -25.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 704.00 -13.0 14.6 3.5 18.1 34.8 -16.7
MODE | TX channel 23095
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | pop (ipmy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 707.50 -18.8 6.0 3.5 9.5 34.8 -25.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 707.50 -13.1 14.7 3.5 18.2 34.8 -16.6
MODE | TX channel 23130
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (g | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 711.00 -19.3 5.7 3.5 9.2 34.8 -25.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 711.00 -13.5 14.1 3.5 17.6 34.8 -17.2
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 13
Channel Bandwidth: 5MHz
MODE | TX channel 23205
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 779.50 -19.2 6.8 4.0 10.8 34.8 -24.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 779.50 -13.9 14.2 4.0 18.2 34.8 -16.6
MODE | TX channel 23230
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (immy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 782.00 -19.3 6.7 4.0 10.7 34.8 -24.1
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 782.00 -14.0 13.9 4.0 17.9 34.8 -16.9
MODE | TX channel 23255
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 784.50 -18.5 7.6 4.0 11.6 34.8 -23.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 784.50 -14.1 13.8 4.0 17.8 34.8 -17.0
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
Channel Bandwidth: 10MHz
MODE | TX channel 23230
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (immy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 782.00 -19.1 6.9 4.0 10.9 34.8 -23.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 782.00 -14.0 13.9 4.0 17.9 34.8 -16.9
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 17
Channel Bandwidth: 5MHz
MODE | TX channel 23755
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 706.50 -18.1 6.6 3.5 10.1 34.8 -24.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 706.50 -14.0 13.6 3.5 17.1 34.8 -17.7
MODE | TX channel 23790
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp (immy | | imit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 710.00 -18.4 6.5 3.5 10.0 34.8 -24.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 710.00 -13.8 13.8 3.5 17.3 34.8 -17.5
MODE | TX channel 23825
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | ppp gy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 713.50 -18.6 6.4 3.5 9.9 34.8 -24.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 713.50 -14.2 13.5 3.5 17.0 34.8 -17.8
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 23780
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 709.00 -18.1 6.7 3.5 10.2 34.8 -24.6
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) | dBm)g Value (dBm) | Factor (dB) | ERP (dBm) | Limit (dBm) | Margin (dB)
1 709.00 -14.1 135 3.5 17.0 34.8 -17.8
MODE | TX channel 23790
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 710.00 -18.4 6.5 3.5 10.0 34.8 -24.8
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction - .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 710.00 -14.0 13.6 3.5 17.1 34.8 -17.7
MODE | TX channel 23800
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) ERP (dBm) | Limit (dBm) | Margin (dB)
1 711.00 -18.7 6.3 3.5 9.8 34.8 -25.0
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) | dBm)g Value (dBm) | Factor (dB) | ERP (dBm) | Limit (dBm) | Margin (dB)
1 711.00 -14.3 13.3 3.5 16.8 34.8 -18.0
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 38
Channel Bandwidth: 5MHz
MODE | TX channel 37775
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2575.50 -18.9 23.1 0.2 23.3 33.0 -9.7
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2575.50 -26.3 174 0.2 17.6 33.0 -15.4
MODE | TX channel 38000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -18.7 23.5 0.2 23.7 33.0 -9.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -26.4 174 0.2 17.6 33.0 -154
MODE | TX channel 38225
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2617.50 -19.4 23.0 0.2 23.2 33.0 -0.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2617.50 -26.9 16.9 0.2 17.1 33.0 -15.9
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 37800
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2575.00 -19.2 22.9 0.2 23.1 33.0 -9.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2575.00 -26.4 17.3 0.2 17.5 33.0 -15.5
MODE | TX channel 38000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -19.6 22.6 0.2 22.8 33.0 -10.2
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -26.7 17.1 0.2 17.3 33.0 -15.7
MODE | TX channel 38200
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2615.00 -19.5 22.9 0.2 23.1 33.0 -9.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2615.00 -26.9 16.9 0.2 17.1 33.0 -15.9
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 37825
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2577.50 -19.1 23.0 0.2 23.2 33.0 -9.8
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction - .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2577.50 -26.4 17.3 0.2 175 33.0 -15.5
MODE | TX channel 38000
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -19.3 22.9 0.2 23.1 33.0 -9.9
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -26.7 17.1 0.2 17.3 33.0 -15.7
MODE | TX channel 38175
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2612.50 -19.2 23.2 0.2 23.4 33.0 -9.6
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2612.50 -26.4 174 0.2 17.6 33.0 -154
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 20MHz
MODE | TX channel 37850
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2580.00 -19.1 23.1 0.1 23.2 33.0 -9.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2580.00 -27.2 16.6 0.1 16.7 33.0 -16.3
MODE | TX channel 38000
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipy | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -19.3 22.9 0.2 23.1 33.0 -9.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -27.4 16.4 0.2 16.6 33.0 -16.4
MODE | TX channel 38150
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (immy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 2610.00 -18.9 235 0.2 23.7 33.0 -9.3
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2610.00 -27.6 16.2 0.2 16.4 33.0 -16.6
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 41
Channel Bandwidth: 5MHz
MODE | TX channel 40065
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (jmmy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 2537.50 -18.9 22.8 0.2 23.0 33.0 -10.0
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2537.50 -29.7 13.9 0.2 14.1 33.0 -18.9
MODE | TX channel 40640
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | oion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2595.00 -19.0 23.2 0.2 234 33.0 -9.6
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -30.9 12.9 0.2 13.1 33.0 -19.9
MODE | TX channel 41215
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 2652.50 -20.6 22.0 0.3 22.3 33.0 -10.7
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2652.50 -29.5 14.2 0.3 14.5 33.0 -18.5
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 40090
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2540.00 -18.2 23.6 0.2 23.8 33.0 -9.2
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2540.00 -29.3 14.3 0.2 14.5 33.0 -18.5
MODE | TX channel 40640
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -19.7 22.5 0.2 22.7 33.0 -10.3
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -30.3 13.5 0.2 13.7 33.0 -19.3
MODE | TX channel 41190
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2650.00 -19.4 23.2 0.3 23.5 33.0 -9.5
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2650.00 -29.8 13.9 0.3 14.2 33.0 -18.8
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 40115
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2542.50 -19.5 22.3 0.2 22.5 33.0 -10.5
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2542.50 -29.2 14.4 0.2 14.6 33.0 -184
MODE | TX channel 40640
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -19.7 22.5 0.2 22.7 33.0 -10.3
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -29.4 144 0.2 14.6 33.0 -184
MODE | TX channel 41165
Antenna Polarity & Test Distance: Horizontal at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2647.50 -20.5 22.1 0.3 22.4 33.0 -10.6
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2647.50 -29.6 141 0.3 144 33.0 -18.6
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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[VERITAS]
Channel Bandwidth: 20MHz
MODE | TX channel 40140
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2545.00 -19.6 22.2 0.2 22.4 33.0 -10.6
Antenna Polarity & Test Distance: Vertical at 3 m
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2545.00 -29.5 14.1 0.2 14.3 33.0 -18.7
MODE | TX channel 40640
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -19.4 22.8 0.2 23.0 33.0 -10.0
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2595.00 -30.1 13.7 0.2 13.9 33.0 -19.1
MODE | TX channel 41140
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2645.00 -20.0 22.6 0.3 22.9 33.0 -10.1
Antenna Polarity & Test Distance: Vertical at 3 m
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 2645.00 -29.8 13.9 0.3 14.2 33.0 -18.8
Note: ERP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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LTE Band 66
Channel Bandwidth: 1.4MHz
MODE | TX channel 131979
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (jmmy | | imit (dBm) | Margin (dB)
- | Tee (dBm) | value (dBm) | Factor (dB) 9
1 1710.70 -13.2 24.8 0.7 25.5 30.0 -4.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1710.70 -21.5 16.3 0.7 17.0 30.0 -13.0
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | oion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -12.8 25.9 0.5 26.4 30.0 -3.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -21.4 17.3 0.5 17.8 30.0 -12.2
MODE | TX channel 132665
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on gy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1779.30 -11.6 27.6 04 28.0 30.0 -2.0
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1779.30 -20.4 19.1 04 19.5 30.0 -10.5
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 3MHz
MODE | TX channel 131987
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1711.50 -12.6 25.4 0.7 26.1 30.0 -3.9
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1711.50 -21.0 16.8 0.7 175 30.0 -12.5
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -12.5 26.2 0.5 26.7 30.0 -3.3
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction . .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -20.8 17.9 0.5 184 30.0 -11.6
MODE | TX channel 132657
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1778.50 -11.3 27.9 0.4 28.3 30.0 -1.7
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction o .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1778.50 -19.7 19.8 0.4 20.2 30.0 -9.8
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 5MHz
MODE | TX channel 131997
Antenna Polarity & Test Distance: Horizontal at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1712.50 -12.7 25.4 0.7 26.1 30.0 -3.9
Antenna Polarity & Test Distance: Vertical at 3 M
Readin S.G Power | Correction - .
No. | Freq. (MHz) (dBm)g Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1712.50 -20.9 17.0 0.7 17.7 30.0 -12.3
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -12.8 25.9 0.5 26.4 30.0 -3.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -21.5 17.2 0.5 17.7 30.0 -12.3
MODE | TX channel 132647
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1777.50 -11.4 27.8 0.4 28.2 30.0 -1.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1777.50 -19.8 19.6 0.4 20.0 30.0 -10.0
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 10MHz
MODE | TX channel 132022
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1715.00 -12.6 25.5 0.7 26.2 30.0 -3.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1715.00 -21.0 16.9 0.7 17.6 30.0 -12.4
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -12.8 25.9 0.5 26.4 30.0 -3.6
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -21.1 17.6 0.5 18.1 30.0 -11.9
MODE | TX channel 132622
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1775.00 -11.4 27.8 0.4 28.2 30.0 -1.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1775.00 -20.2 19.2 0.4 19.6 30.0 -10.4
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 15MHz
MODE | TX channel 132047
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1717.50 -12.7 25.4 0.7 26.1 30.0 -3.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1717.50 -21.2 16.8 0.7 17.5 30.0 -12.5
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -12.7 26.0 0.5 26.5 30.0 -3.5
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -20.8 17.9 0.5 184 30.0 -11.6
MODE | TX channel 132597
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1772.50 -11.4 27.8 0.4 28.2 30.0 -1.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1772.50 -19.7 19.6 0.4 20.0 30.0 -10.0
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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Channel Bandwidth: 20MHz
MODE | TX channel 132072
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.G Power | Correction | o iop (ipmy | Limit (dBm) | Margin (dB)
) 9 (dBm) Value (dBm) | Factor (dB) 9
1 1720.00 -12.8 25.4 0.7 26.1 30.0 -3.9
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction - .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1720.00 -20.9 17.1 0.7 17.8 30.0 -12.2
MODE | TX channel 132322
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o ion (ipey | Limit (dBm) | Margin (dB)
' 9 (dBm) | Value (dBm) | Factor (dB) 9
1 1745.00 -13.0 25.7 0.5 26.2 30.0 -3.8
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction o .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1745.00 -21.5 17.2 0.5 17.7 30.0 -12.3
MODE | TX channel 132572
Antenna Polarity & Test Distance: Horizontal at 3 M
No. | Freq. (MHz) | Reading | S.GPower | Correction | o\on (ymmy | | imit (dBm) | Margin (dB)
- | Teq (dBm) | value (dBm) | Factor (dB) 9
1 1770.00 -11.9 27.1 0.5 27.6 30.0 -2.4
Antenna Polarity & Test Distance: Vertical at 3 M
Reading S.G Power | Correction . .
No. | Freq. (MHz) (dBm) Value (dBm) | Factor (dB) EIRP (dBm) | Limit (dBm) | Margin (dB)
1 1770.00 -19.9 19.3 0.5 19.8 30.0 -10.2
Note: EIRP (dBm) = S.G Power Value (dBm) + Correction Factor (dB).
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4.2 Modulation Characteristics Measurement
4.2.1 Limits of Modulation Characteristics
N/A
4.2.2 Test Procedure
Connect the EUT to Communication Simulator via the antenna connector, the frequency band is set as EUT
supported Modulation and Channels, the EUT output is matched with 50 ohm load, the waveform quality and
constellation of the EUT was tested.
4.2.3 Test Setup
Communication Simulator
EUT
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Spectrum Plot of Measurement Value

Channel: 1413 / Frequency (MHz): 1732.6MHz

WCDMA
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LTE Band 4

Spectrum Plot of Measurement Value

Channel: 20175 / Frequency (MHz): 1732.5MHz

Channel Bandwidth: 1.4MHz / QPSK

Input Le

Channel Bandwidth: 1.4MHz / 16QAM
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LTE Band 7

Spectrum Plot of Measurement Value

Channel: 21100 / Frequency (MHz): 2535 MHz

Channel Bandwidth: 5MHz / QPSK Channel Bandwidth: 5MHz / 16QAM

)
1

SMHz

Input L
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LTE Band 12

Spectrum Plot of Measurement Value

Channel: 23095 / Frequency (MHz): 707.5 MHz

Channel Bandwidth: 1.4MHz / QPSK Channel Bandwidth: 1.4MHz / 16QAM

)
1

11 4MHz
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LTE Band 13

Spectrum Plot of Measurement Value

Channel: 23230 / Frequency (MHz): 782.0MHz

Channel Bandwidth: 5MHz / QPSK Channel Bandwidth: 5MHz / 16QAM

)
1 W

SMHz
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LTE Band 17

Spectrum Plot of Measurement Value

Channel: 23790 / Frequency (MHz): 710.0MHz

Channel Bandwidth: 5MHz / QPSK Channel Bandwidth: 5MHz / 16QAM

)
1

Input ¢ HiHz
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chyidth: 10
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LTE Band 38

Spectrum Plot of Measurement Value

Channel: 38000 / Frequency (MHz): 2595.0 MHz

Channel Bandwidth: 5MHz / QPSK Channel Bandwidth: 5MHz / 16QAM

)
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Input ¢ HiHz
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LTE Band 41

Spectrum Plot of Measurement Value

Channel: 40640 / Frequency (MHz): 2595.0 MHz

Channel Bandwidth: 20MHz / QPSK Channel Bandwidth: 20MHz / 16QAM

Phone-2 Phone-1
LTE LTE

UE Power : 22, 2 dBn

UE Power :

Phone-2 Phone-1
LTE LTE

21,3 dBn

Yiew Window - Mc

Iy 0. 4565
o IR
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LTE Band 66

Spectrum Plot of Measurement Value

Channel: 132322 / Frequency (MHz): 1745 MHz

Channel Bandwidth: 1.4MHz / QPSK

View Windo

Input Le

Channel Bandwidth: 1.4MHz / 16QAM
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4.3 Frequency Stability Measurement

4.3.1 Limits of Frequency Stability Measurement

According to the FCC part 2.1055 shall be tested the frequency stability. The rule is defined that” The
frequency stability shall be sufficient to ensure that the fundamental emission stays within the authorized
frequency block.” The test extreme voltage is according to the 2.1055(d)(1) Vary primary supply voltage from
85 to 115 percent of the nominal value for other than hand carried battery equipment and the extreme
temperature rule is comply with specification of EUT -30°C ~50C.

4.3.2 Test Procedure

a. Device is placed at the oven room. The oven room could control the temperatures and humidity. Power

warm up is at least 15 min and power applied should perform before recording frequency error.

b. EUT is connected the external power supply to control the DC input power. The test voltage range is from

minimum to maximum working voltage. Each step shall be record the frequency error rate.

c. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the 0.5

‘C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider the

EUT could be test under the stability condition.

Note: The frequency error was recorded frequency error from the communication simulator.

4.3.3 Test Setup

POWER SPLITTER

Communication SPECTRUM
Simulator ANALYZER
20dB
ATTENUATION
PAD

DC Power Supply

Oven Room

External Power Source

EUT
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4.3.4 Test Results

Frequency Error vs. Voltage

Voltage Frequency Error (ppm) Limit

(Volts) | wcpMABand4 | LTEBand4 | LTEBand7 | LTEBand 12 | LTE Band 13 | (PPM)

4.3 0.05453 0.06932 0.07910 0.04714 0.05391 25
3.8 0.05236 0.01617 0.13322 0.03761 0.02806 2.5
3.6 0.06853 0.06472 0.13248 0.02860 0.04229 2.5

Note: The applicant defined the normal working voltage is from 3.8Vdc to 4.3Vvdc.

Frequency Error vs. Temperature

Voltage Frequency Error (ppm) Limit
(Volts)  \wcDMABand 4| LTEBand4 | LTEBand7 | LTEBand12 | LTE Band 13 | (PPM)
50 0.02370 0.10858 0.11820 0.05057 0.00964 2.5
40 0.01688 0.06961 0.13080 0.00594 0.04408 2.5
30 0.00610 0.08438 0.14277 0.03227 0.00731 2.5
20 0.05160 0.04057 0.11911 0.03761 0.02806 2.5
10 0.00477 0.12382 0.10790 0.03433 0.04215 25

0 0.10021 0.06215 0.10527 0.00377 0.05153 2.5

-10 0.14235 0.01739 0.17628 0.01444 0.02758 2.5

-20 0.13326 0.00459 0.00426 0.04206 0.05282 2.5

-30 0.01949 0.04674 0.06986 0.01545 0.04674 25
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Frequency Error vs. Voltage

Frequency Error (ppm)

Voltage (Volts) Limit (ppm)
LTE Band 17 LTE Band 38 LTE Band 41 LTE Band 66
4.3 0.02898 0.04140 0.08642 0.11719 25
3.8 0.05436 0.00543 0.06582 0.05653 2.5
3.6 0.05412 0.03784 0.15617 0.04145 25
Note: The applicant defined the normal working voltage is from 3.8Vdc to 4.3Vvdc.
Frequency Error vs. Temperature
Frequency Error (ppm)
Voltage (Volts) Limit (ppm)
LTE Band 17 LTE Band 38 LTE Band 41 LTE Band 66
50 0.06225 0.07372 0.13584 0.07160 25
40 0.05668 0.02327 0.18456 0.00805 25
30 0.00379 0.02221 0.04842 0.09023 2.5
20 0.05436 0.00543 0.09498 0.05653 25
10 0.06712 0.07733 0.13595 0.09949 25
0 0.05925 0.02467 0.02495 0.11935 25
-10 0.02139 0.06103 0.11484 0.00553 25
-20 0.08165 0.09012 0.12485 0.09445 2.5
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4.4 Emission Bandwidth Measurement

4.4.1 Limits of Emission Bandwidth Measurement

According to FCC 27.53(m)(6) specified that emission bandwidth is defined as the width of the signal between
two points, one below the carrier center frequency and one above the carrier center frequency, outside of
which all emissions are attenuated at least 26dB below the transmitter power.

4.4.2 Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with RBW = 30kHz and VBW = 100kHz
(Channel Bandwidth: 1.4MHz), RBW = 51kHz and VBW = 150kHz (Channel Bandwidth: 3MHz and 5MHz),
RBW = 100kHz and VBW = 300kHz (Channel Bandwidth: 10MHz), RBW = 200kHz and VBW = 620kHz
(Channel Bandwidth: 15MHz) and RBW = 430kHz and VBW = 1.2MHz (Channel Bandwidth: 20MHz). The
26dB bandwidth is defined as the total spectrum the power of which is higher than peak power minus 26dB.

4.4.3 Test Setup

COMMUNICATION

SIMULATOR POWER SPLITTER ‘ I: SPECTRUM
ANALYZER

20dB ATTENUATION
PAD

EUT
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444 Test Result

WCDMA Band 4

Channel

Frequency

26dBc Bandwidth (MHz)

Occupied Bandwidth (MHz)

(MHz)

WCDMA

WCDMA

1312

1712.4

4.68

4.13

1413

1732.6

4.66

4.13

1513

1752.6

4.71

4.13

Spectrum Plot of Worst Value

26dBc Bandwidth

Occupied Bandwidth

ROW 51 Hiz MIWPVEW e ROW 51 Hiz IWPMAXH ey

VBW 150 kHz 979d8m VBW 150 kHz 14.42 dBm
45 Rl 35 dBm Alt 3048 SWT 368 ms 1750244 GHz 45 Rl 35 dBm At 3098 SWT 368 ms 171143 GHz
Offset 15 48 Delta 2 [T1] Offset 15 48 08w 4.13 WHz

0.00d8 Temp 1 [T1 OBW
4705021 MHz 566 dBm
. 1.71033GHz

[ D11621 dEm = Temp 2 [T1 0BW]
WWWWAM" 568 dim
I/ \ T g A g, 1.71448 GHz

-979dBm / \

el

T T
Center 1.7526 GHz

1 MHz/

T T
Span 10 MHz Center 1.7124 GHz

T
1 MHz/
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VERITAS

LTE Band 4
Channel Bandwidth: 1.4MHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
19957 1710.7 1.235 1.247 1.233 1.09 1.09 1.09
20175 1732.5 1.233 1.229 1.242 1.09 1.08 1.09
20393 1754.3 1.233 1.231 1.220 1.09 1.09 1.09
Channel Bandwidth: 3MHz
S Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
19965 1711.5 2.971 2.966 2.987 2.69 2.69 2.68
20175 1732.5 2.995 2.974 2.947 2.69 2.69 2.68
20385 1753.5 2.976 2.969 2.965 2.68 2.68 2.67
Channel Bandwidth: 5SMHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
19975 1712.5 4917 4.900 4.848 4.45 4.46 4.46
20175 1732.5 4.910 4.894 4.884 4.45 4.45 4.48
20375 1752.5 4.889 4.886 4.849 4.48 4.46 4.48
Channel Bandwidth: 10MHz
S Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
20000 1715.0 9.669 9.701 9.569 8.93 8.96 8.93
20175 1732.5 9.625 9.563 9.601 8.90 8.93 8.90
20350 1750.0 9.658 9.591 9.665 8.93 8.93 8.93
Channel Bandwidth: 15MHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
20025 1717.5 14.565 14.489 14.478 13.36 13.36 13.36
20175 1732.5 14.555 14.401 14.446 13.40 13.36 13.40
20325 1747.5 14.508 14.529 14.560 13.43 13.40 13.40
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Channel Bandwidth: 20MHz

Channel

Occupied Bandwidth (MHz)

(MHz) QPSK 16QAM 64QAM

QPSK 16QAM 64QAM

20050

1720.0 19.579 19.544 19.455

17.93 17.86 17.86

20175

1732.5 19.380 19.491 19.456

17.86 17.86 17.86

20300

1745.0 19.562 19.540 19.516

17.93 17.93 17.93

26dBc Bandwidth

Spectrum Plot of Worst Value
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LTE Band 7
Channel Bandwidth: 5MHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
20775 2502.5 4.869 4,916 4,933 4.48 4.48 4.48
21100 2535.0 4.896 4.895 4.877 4.48 4.48 4.48
21425 2567.5 4.891 4.911 4.855 4.48 4.48 4.48
Channel Bandwidth: 10MHz
S Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
20800 2505.0 9.575 9.578 9.604 8.93 8.93 8.93
21100 2535.0 9.597 9.620 9.623 8.90 8.93 8.90
21400 2565.0 9.590 9.647 9.598 8.96 8.93 8.96
Channel Bandwidth: 15MHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
20825 2507.5 14.542 14.504 14.398 13.40 13.40 13.43
21100 2535.0 14.507 14.487 14.481 13.40 13.40 13.36
21375 2562.5 14.471 14.536 14.443 13.40 13.40 13.40
Channel Bandwidth: 20MHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
20850 2510.0 19.547 19.502 19.505 17.93 17.93 17.93
21100 2535.0 19.477 19.508 19.583 17.93 17.93 17.93
21350 2560.0 19.595 19.545 19.569 18.00 17.86 17.86
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LTE Band 7
CA Mode
Channel Bandwidth: 20MHz+20MHz
A Frequency (MH2) 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
QPSK QPSK
20850+21048 | 2510.0MHz+2529.8MHz 39.63 37.60
21100421298 | 2535.0MHz+2554.8MHz 39.70 37.60
21350+21152 | 2560.0MHz+2540.2MHz 39.71 37.64

Spectrum Plot of Worst Value
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LTE Band 12
Channel Bandwidth: 1.4MHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
23017 699.7 1.227 1.219 1.222 1.08 1.09 1.09
23095 707.5 1.232 1.244 1.237 1.09 1.09 1.09
23173 715.3 1.242 1.235 1.233 1.09 1.09 1.09
Channel Bandwidth: 3MHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
23025 700.5 2.965 3.005 2.929 2.69 2.68 2.67
23095 707.5 2.965 2.987 2.988 2.69 2.69 2.68
23165 714.5 2.956 2.947 2.934 2.67 2.68 2.67
Channel Bandwidth: 5SMHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
23035 701.5 4.900 4.861 4.810 4.48 4.48 4.50
23095 707.5 4.873 4.890 4.872 4.46 4.45 4.46
23155 713.5 4.888 4,915 4.847 4.48 4.48 4.46
Channel Bandwidth: 10MHz
Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
Channel
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
23060 704 9.616 9.600 9.513 8.93 8.93 8.90
23095 707.5 9.488 9.578 9.534 8.90 8.90 8.93
23130 711 9.691 9.657 9.663 8.96 8.96 8.96
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LTE Band 13

Channel Bandwidth: 5MHz

Occupied Bandwidth (MHz)

Channel

(MHz) QPSK 16QAM 64QAM

QPSK 16QAM | 64QAM

23205 779.5 4.886 4.885 4.817

4.48 4.46 4.46

23230 782.0 4.930 4.886 4.840

4.48 4.46 4.48

23255 784.5 4.904 4.909 4.887

4.45 4.48 4.48

Channel Bandwidth: 10MHz

Occupied Bandwidth (MHz)

Channel

(MHz) QPSK 16QAM 64QAM

QPSK 16QAM 64QAM

23230 782.0 9.646 9.582 9.573

8.93 8.93 8.93

26dBc Bandwidth

Spectrum Plot of Worst Value
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LTE Band 17
Channel Bandwidth: 5MHz
- | Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
anne
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
23755 706.5 4.871 4.838 4.860 4.46 4.46 4.46
23790 710.0 4.895 4.881 4.889 4.48 4.48 4.48
23825 713.5 4.863 4.876 4.839 4.46 4.46 4.46
Channel Bandwidth: 10MHz
Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
Channel
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
23780 709.0 9.634 9.711 9.565 8.96 8.96 8.96
23790 710.0 9.609 9.660 9.256 8.96 8.96 8.96
23800 711.0 9.693 9.758 9.559 8.96 9.00 8.96
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LTE Band 38
Channel Bandwidth: 5MHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
37775 2572.5 4.820 4.866 4.869 4.46 4.45 4.45
38000 2595.0 4.850 4.868 4.888 4.45 4.45 4.45
38225 2617.5 4.903 4.905 4,901 4.45 4.45 4.46
Channel Bandwidth: 10MHz
S Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
37800 2575.0 9.548 9.580 9.487 8.96 8.90 8.90
38000 2595.0 9.584 9.544 9.577 8.90 8.93 8.90
38200 2615.0 9.530 9.507 9.549 8.86 8.90 8.93
Channel Bandwidth: 15MHz
S Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
37825 2577.5 14.359 14.402 14.444 13.36 13.36 13.40
38000 2595.0 14.335 14.400 14.349 13.40 13.36 13.36
38175 2612.5 14.371 14.392 14.350 13.43 13.36 13.36
Channel Bandwidth: 20MHz
Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
Channel
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
37850 2580.0 19.364 19.532 19.498 17.86 17.93 17.93
38000 2595.0 19.497 19.342 19.279 17.93 17.86 17.93
38150 2610.0 19.371 19.514 19.515 17.80 17.93 17.86
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LTE Band 41
Channel Bandwidth: 5MHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
40065 2537.5 4.899 4.897 4.893 4.45 4.48 4.45
40640 2595.0 4.920 4.903 4.894 4.46 4.45 4.48
41215 2652.5 4.903 4,915 4.892 4.45 4.43 4.46
Channel Bandwidth: 10MHz
S Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
40090 2540.0 9.516 9.549 9.615 8.93 8.90 8.96
40640 2595.0 9.546 9.494 9.546 8.93 8.90 8.93
41190 2650.0 9.547 9.570 9.590 8.93 8.96 8.96
Channel Bandwidth: 15MHz
S Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
40115 2542.5 14.411 14.444 14.411 13.43 13.40 13.43
40640 2595.0 14.418 14.356 14.451 13.33 13.40 13.40
41165 2647.5 14.426 14.358 14.385 13.40 13.36 13.40
Channel Bandwidth: 20MHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
40140 2545.0 19.518 19.337 19.518 17.86 17.93 17.93
40640 2595.0 19.324 19.565 19.509 17.86 18.00 17.93
41140 2645.0 19.551 19.460 19.566 17.86 17.93 17.86
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LTE Band 66
Channel Bandwidth: 1.4MHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
131979 1710.7 1.234 1.239 1.233 1.08 1.09 1.09
132322 1745.0 1.231 1.233 1.236 1.08 1.09 1.09
132665 1779.3 1.240 1.245 1.241 1.08 1.09 1.08
Channel Bandwidth: 3MHz
S Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
131987 1711.5 2.980 2.950 2.954 2.68 2.69 2.68
132322 1745.0 2.984 2.991 2.969 2.69 2.68 2.68
132657 1778.5 2.982 2.976 3.004 2.69 2.69 2.68
Channel Bandwidth: 5MHz
S Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
131997 1712.5 4.895 4.890 4,901 4.45 4.46 4.48
132322 1745.0 4.897 4.893 4.924 4.46 4.46 4.48
132647 1777.5 4,925 4.898 4.931 4.46 4.46 4.48
Channel Bandwidth: 10MHz
Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
Channel
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
132022 1715.0 9.583 9.647 9.631 8.93 8.93 8.93
132322 1745.0 9.665 9.615 9.545 8.90 8.93 8.93
132622 1775.0 9.598 9.684 9.636 8.90 8.93 8.93
Channel Bandwidth: 15MHz
— Frequency 26dBc Bandwidth (MHz) Occupied Bandwidth (MHz)
(MHz) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
132047 1717.5 14.521 14.473 14,521 13.36 13.40 13.40
132322 1745.0 14.448 14.545 14.448 13.43 13.40 13.40
132597 1772.5 14.423 14.477 14.423 13.40 13.43 13.36
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Channel Bandwidth: 20MHz
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4.5 Channel Edge Measurement

451 Limits of Band Edge Measurement

For WCDMA Band 4, LTE Band 4, 66

According to FCC 27.53(h) for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780 MHz,
1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and 2180-2200 bands,
the power of any emission outside a licensee's frequency block shall be attenuated below the transmitter
power (P) in watts by at least 43 + 10 log10 (P) dB.

For LTE Band 7, 38, 41

According to FCC 27.53(1)(4) specified that power of any emission outside of the channel edge must be
attenuated below the transmitting power (P) by a factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all
frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all
frequencies more than X megahertz from the channel edge, where X is the greater of 6 megahertz or the
actual emission bandwidth. In addition, the attenuation factor shall not be less that 43 + 10 log (P) dB on all
frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. In the 1
MHz bands immediately outside and adjacent to the frequency block a resolution bandwidth of at least two
percent may be employed, except when the 1 megahertz band is 2495-2496 MHz, in which case a resolution
bandwidth of at least one percent may be employed.

For LTE Band 12

According to FCC 27.53(g) for operations in the 600 MHz band and the 698-746 MHz band, the power of any
emission outside a licensee's frequency band(s) of operation shall be attenuated below the transmitter power
(P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10 log (P) dB. Compliance
with this provision is based on the use of measurement instrumentation employing a resolution bandwidth of
100 kilohertz or greater.

For LTE Band 13
According to FCC 27.53(c)(2) for on any frequency outside the 776-788 MHz band, the power of any emission
shall be attenuated outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB.

For LTE Band 17

According to FCC 27.53(g) for operations in the 600 MHz band and the 698-746 MHz band, the power of any
emission outside a licensee's frequency band(s) of operation shall be attenuated below the transmitter power
(P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10 log (P) dB. Compliance
with this provision is based on the use of measurement instrumentation employing a resolution bandwidth of
100 kilohertz or greater.

452 Test Setup

COMMUNICATION

SIMULATOR POWER SPLITTER ‘ I: SPECTRUM
ANALYZER

20dB ATTENUATION
PAD

EUT
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45.3 Test Procedures

a. The EUT was set up for the rated peak power. The power was measured with Spectrum Analyzer. All
measurements were done at 3 channels: low, middle and high operational frequency range.

b. The center frequency of spectrum is the band edge frequency and span is 1.5MHz. RBW = 30kHz and
VBW = 100kHz (Channel Bandwidth: 1.4MHz and 3MHz), RBW = 51kHz and VBW = 150kHz (Channel
Bandwidth: 5MHz), RBW = 100kHz and VBW = 300kHz (Channel Bandwidth: 10MHz), RBW = 200kHz
and VBW = 620kHz (Channel Bandwidth: 15MHz) and RBW = 430kHz and VBW = 1.2MHz (Channel
Bandwidth: 20MHz).

c. Record the max trace plot into the test report.

454 Test Results
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LTE Band 4
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Channel Bandwidth: 3MHz
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Channel Bandwidth: 5MHz
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25 RB / 0 RB Offset

Channel 20375

QPSK

25 RB / 0 RB Offset

RBW 51 kHz [T1] AV VIEW Marker 1 [T1] RBW 51 kHz [T1] AV VIEW Warker 1 [T1]

VBW 150 kiz _27.09dBm VBW 150 kilz _97.47 dBm
355 Ref355 dBm At 30 dB SWT1s 1709993 GHz g5 REF255 dBm At 20 dB SWT1s 1.755000 GHz

Offset 15.5 dB Offset 15.5 dB
/ - D1-13.00 dBm Al
DI-1300d6m
- Mﬁﬂ by
El = El :
s T T T T T e T T T T o
Center 1.71 GHz. 150 kHz/ Span 1.5 MHz Center 1755 GHz

150 kHz/

T
Span 1.5 MHz
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Channel Bandwidth: 10MHz

Channel 20000
(1715.0MHz)

QPSK

1 RB /0 RB Offset

Channel 20350
(1750.0MHz)

QPSK

1 RB /49 RB Offset

s55 Ref355dBm Att 3048

REW 100 kHz
VBW 300 kHz
SWT 100 ms

MIAVYEN e 1 7]

-26.06 dBm

Offset 15.5 dB

1.710000 GHz

0 Di1z00dEm

‘MM

e

645

T T
Center 1.71 GHz

Channel 20000

150 kHz/

T
Span 1.5 MHz

RBW 100 kHz [MIAYMEW  yaer 1 T1)
VBW 300 kHz 2561 dBm
55 Rer255 dBm Alt 20 d8 SWT 100 ms 1.755003 GHz
Offset4E-648
T D1-15.00dBm "__”M\A
MM%

= — G%)

745 ; : T T e
Center 1.755 GHz

150 kHzi

! [BurEAL ]
Span 1.5 MHz

(1715.0MHz) | 97K

50 RB / 0 RB Offset

Channel 20350

QPSK

50 RB / 0 RB Offset

REW 100 ktiz IAVVEW et oy RBW 100 kHz TIAVVEN e g
VBW 200 kHz 2813 dBm VBW 200 kiz 25,88 dBm
555 Rl 355 dBm Alt 3048 SWT 100 ms 1T0990BGHz | pg g RETZEEdB Alt 20 d8 SWT 100 ms 1755003 GHz
Offset 15.5 dB Offset 15.5 dB
/ P DI-1300dEm
_ “W»MA
DL-1300d8m Mff %
"
ittt gyt
El = El :
£45 T T T T T 74s T T T T T m
Center 171 GHz 150 kHz/ Span 1.5 WHz Center 1755 GHz 150 kHzi Span 1.5 MHz [vERITAS ]
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Channel 20025

Channel Bandwidth: 15MHz

(1717.5MHz)

QPSK

1 RB /0 RB Offset

REW 200 kHz

[T1] AV VEW

Channel 20325
(1747.5MHz)

QPSK

1 RB /74 RB Offset

s55 Ref355dBm Att 3048

VBW 620 kHz
SWT 100 ms

Offset 15.5 dB

0 Di1z00dEm

o

M

645

Center 1.71 GHz

Channel 20025

150 kHz/

T
Span 1.5 MHz

Warker 1 [T1]

-2370dBm
1.709993 GHz

RBW 200 kHz [MIAYMEW  yaer 1 T1)

-24.27 dBm

1.755000 GHz

VBW 620 kiz
55 Rer255 dBm At 20 8 SWT 100 ms.
Offset 15.5 0B
- D1-13.00 dBm AT M
MM "
T ]
E g
-7 T T T T

Center 1.755 GHz 150 kHzi

! [BurEAL ]
Span 1.5 MHz

(1717.5MHz)

QPSK

75 RB / 0 RB Offset

Channel 20325

REW 200 ktiz IAVVEW et oy RBW 200 kHz TIAVVEN e g
VBW 620 kHz 2851 dBm VBW 620 kiz 2721 d8m
355 Ref355 dBm Alt 3048 SWT 100 ms 170990 GHz | pg g RETZEEdB Alt 20 d8 SWT 100 ms. 1 755008 GHz
Offset 15.5 dB Offset 15.5 dB
e Dlt‘r%ﬁ:\
- DI-1300dEm /’,1" M
- Fll
£45 T T T T T 74s T T T T T [BurREAU |
Center 171 GHz 150 kHz/ Span 1.5 WHz Center 1755 GHz 150 kHz/ Span 1.5 MHz [vERITAS ]
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Channel Bandwidth: 20MHz

Channel 20050 Channel 20300
(1720.0MHz)  |9PSK |1 RB/ORB Offset (1745.0MHz)  |@PSK |1 RB/99 RB Offset

REW 180 kHz [T1] AV VEW

Marker 1 1710 RBW 180 kHz WIAYVEW e
VBW 560 kHz 2848 dBm VBW 560 kiz -27.36 dBm
555 RET35.5 dBm Att 30 68 SWT 100 ms 170990 GHz | o5 g RETZEEdBm Alt 20 d8 SWT 100 ms 1.755000 GHz
Offset 15.5 dB

Offset 15.5 dB

M S0 Diz00dem M‘w
-0 BT T30 dEm v - w
#W E

645

T T T T T
Center 1.71 GHz 150 kHz/ Span 1.5 WHz

T T T T T .
Center 1.755 GHz 150 kHz/ Span 1.5 MHz

Channel 20050 Channel 20300
(1720.0MHz)  |QPSK  [LOORB/ORBOffset | 77,00\ [QPSK  |100 RB/O RB Offset

REW 430 kiiz MIAVVEW e RBW 430 kHz WIAYVEW e

VBW 1.2 iz _25.93 dBim VBW 1.2 Mz 2432 d8m
555 Rl 355 dBm Alt 3048 SWT 100 ms 1TI0000GHz | pg g REFZEEdB Alt 20 d8 SWT 100 ms. 1755005 GHz
Offset 15.5 0B Offset 15.5 0B

DT % gEm

O DI1300dEm

oo I e oL o b MY Al AT

845 T T T T T '7;5 T T T T T x
Center 1.71 GHz. 150 kHz/ Span 1.5 MHz Center 1755 GHz 150 kHz/ Span 1.5 MHz %
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ETn
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l!ui;éﬂlﬂ
[ VERITAS]
LTE Band 7
Channel Bandwidth: 5MHz
Channel 20775 Channel 21425
PSK 1 RB /0 RB Offset PSK 1 RB /24 RB Offset
(2502.5MH2z) Q (2567.5MHz) Q
53“"": ?‘5;':; MMIRMVIEW  yorer 1 1] 33"‘(‘:, ?‘5:':(; [MIRMVEW e 1 1]
29 Ref?"::‘mdeB Aft 1048 SWT1s Mmkgrzﬁflgiflz ::': 29 Ref?"::‘mdeB Aft 1048 = SWT1s Markgrznf]it: ::r:

18.858

i
2 HW’ u{l ﬁ e 7
Y LT
Stan24BI25 GHz ' JéMHzf ' ' S(DpZ‘EZDS GHz

2.490037 GHz

Warker 3 [T1]
—47.34 dBm

2495990 GHz
Warker £ [T1]
-22:60 dBm

2548700 GHz
Warker 3 [T1]
-57.48 dBm
2559167 GHz
Warker 4 [T1]
-55.14 dBm

2500000 GHz - 2561033 GHz

Warker 5 [T1] Warker 5 [T1]
-55.13 dBm E -23.39 Bm
2508037 GHz 2570000 GHiz

Warker & [T1] Warker 6 [T1]
-57.91 dBm - 6258 d8m
2510683 GHz 2575633 GHz

Warker 7 [T1] p Warker 7 [T1]
-63.86 dBm 58,66 dBm

2513343 GHz

Start 2.5475 GHz

T
4 MHz/

T
Stop 2.5875 GHz

2580033 GHz

[BuREAU ]
VERITAS

Channel 20775

(2502.5MHz) | 9P °K

25 RB / 0 RB Offset

Channel 21425
(2567.5MHz)

QPSK

25 RB / 0 RB Offset

2

Ref21 dBm

Aft 10 d8

Offset 15.5 dB

T T
Start 2.4825 GHz 3.8 WHZ/

23508m 273d8m

SWT1s 2502133 GHz 2y Ref21 dBm Att 1098 SWT1s 2567433 GHz
Warker 2 [T1] Offsel 15.5 05 Warker 2 [T1]

-59.64 dBm -56.12 dBm

2.490480 GHz 10 2554700 GHz
Warker 3 [T1] I Warker 3[T1]

—43.28 dBm -50.25 4Bm

2496000 GHz 0 2559100 GHiz
Warker £ [T1] Warker 4 [T1]

-29.43 0Bm -29.85 4Bm

2500000 GHz -10 2565000 GHiz
Warker 5 [T1] \T Warker 5 [T1]

-29.20 dBm P 2957 d8m

| 2505000 GHz 2570000 GHz
Warker & [T1] 1 % Warker & [T1]

44,80 dBm E -50.77 dBm

P 2510050 GHz 2575167 GHz
Warker 7 [T1] Warker 7 [T1]

44,69 dBm -40 -50.51 dBm

2511507 GHz 3 [rwﬂ \W\\ 6 7 2577500 GHz

T T 2.283 T T T T T T [BuREAU |
Stop 25205 GHz. Start 2.5475 GHz 4 MHz/ Stop 2 5875 GHz
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Channel Bandwidth: 10MHz

Channel 20800
(2505MHz) QPSK

Channel 21400

1 RB /0 RB Offset (2565MHz)

QPSK

1 RB / 49RB Offset

Ref21 dBm Aft 10 d8

2

Offset 15.5 dB

A

|
\
L

53"",‘: 133‘; t:z MIRMVEW  yarker 1 [T1] 33"‘(‘:, ‘3“0‘; i:z MIRMVEW  arker 1 [T1)
18.07 dBm z 15.93 dBm
SWT1s 2500812 GHz q_ ReF21 dBm Att 1068 SWT1s 2569400 GHz
Warker 2 [T1] Offsel 15.5 dB Warker 2 [T1]
-59.15 dBm -54.44 dBm
2490327 GHz 2551800 GHz
Warker 3 [T1] Warker 3 [T1]
-39.51 dBm -50.13 dBm
2496000 GHz 0 2560000 GHz
Warker £ [T1] Warker 4 [T1]
-31.59 gBm 0 -21.90 d8m
2500000 GHz 2565000 GHz
Warker 5 [T1] 4 Warker 5 [T1]
-52.13 dBm E -31.48 9Bm
2510000 GHz 2570000 GHiz
Warker & [T1] Warker & [T1]
-54:31 dBm - 5872 dBm
2518258 GHz ’| } \\ ﬂ S 2575600 GHz
Warker 7 [T1] 0 Warker 7 [T1]
-63.75 dBm 4215 d8m
5 2520980 GHz ’ﬂ 2576200 GHz

_ (]
il

|
VALY ’ n

e

Wl A

S

T
Start 2.475 GHz 6.05 MHz/

T
Stop 2.5355 GHz Start 2.535 GHz

! T
Stop 2.595 GHz

Channel 20800

(2505MHz) QPSK

Channel 21400

50 RB / 0 RB Offset (2565MH2)

QPSK

50 RB / 0 RB Offset

REW 100 kz TIRMVEW ey RBW 100 kHz WIRMVEW ey
VBW 300 kHz 23508m VBW 300 kHz 249 dBm
q_ ReF21 dBm Att 1068 SWT1s 2507670 GHz 2y Ref21 dBm Att 1098 SWT1s 2 566700 GHz
Offset 15.5 dB Marker 2 [T1] Offset 15.5 dB Marker 2 [T1]
-53.39 dBm -39.87 dBm
10 2.490428 GHz 0 2555000 GHz
B Warker 3 [T1] 4 1 Warker 3[T1]
iy 44,06 dBm -30.89 d8m
o 2494461 GHz o i e e 2560000 GHz
\ Warker £ [T1] Warker 4 [T1]
~ -32.93 gBm 2.40 8m
2500000 GHz E 2562400 GHiz
Warker 5 [T1] Warker 5 [T1]
E -29.73d8Bm -31.36 ¢8m
2510000 GHz -20 2570000 GHz
o 4 Warker & [T1] ] | Warker & [T1]
- -35.37 dBm ar 40,68 dBm
j Lw - 2516644 GHz - 2575200 GHz
P 3 Warker 7 [T1] 2 JJ \,\w\ﬁ_ Warker 7 [T1]
43,43 dBm . n -43.04 dBm
2 2520173 GHz f 2576000 GHz
//,{,»/ M\ E MJ//«J W
BT T T T T T T 9298 T T T T T [BUREAU |
Start 2.475 GHz 6.05 WHzi Stop 25355 GHz Start 2.535 GHz & MHz Stop 2.595 GHz
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Channel Bandwidth: 15MHz

Channel 20825
(2507.5MHz) QI

Channel 21375

QPSK

1 RB/ 74RB Offset

REW 200 kHz [T1] RM VIEW Marker 1 [T1] RBW 200 kHz [T1] RM VEW Marker 1 [T1]

VBW 620 kHz 1730 dBm VBW 820 kHz 16.98 dBm

q_ ReF21 dBm Att 1068 SWT1s 2500850 GHz q_ ReF21 dBm Att 1068 SWT1s 2569150 GHz
Offset 15.5 dB Marker 2 [T1] Offset 15.5 dB Marker 2 [T1]

] —46.80 dBm £3.42 dBm

2.487550 GHz 2535900 GHz

Warker 3 [T1]
-31.41 dBm

Warker 3 [T1]
-48.84 dBm
2549200 GHz

2.434200 GHz [}

Warker £ [T1]
-27.79 dBm

Warker 4 [T1]
-50.94 dBm

2.500000 GHz -
Marker 5 [T1]
-45.71 dBm 0

2.554300 GHz
Marker 5 [T1]
-30.72 dBm

2515083 GHz

Warker & [T1]
—49.98 dBm )

2.570000 GHz

Warker 6 [T1]
-31.81 dBm

!
|
I
1l
i

2520800 GHz
Warker 7 [T1]

6
2575600 GHz
Warker 7 [T1]

-63.55 dBm -
2534100 GHz

-57.98 dBm
2589217 GHz

13.428

13522 T T

T
Start 2.4725 GHz 7 MHz/

T
Stop 2.5425 GHz Start 2.5275 GHz

T
7 MHz/

! T
Stop 25975 GHz

Channel 20825

(2507.5MHz) | 9P K

Channel 21375

75 RB/ 0 RB Offset (2562.5MHz)

QPSK

75 RB / 0 RB Offset

Ref21 dBm Aft 10 d8

2

Offset 15.5 dB

REW 200 kiz TIRMVEW ey RBW 200 kHz WIRMVEW ey
VBW 620 kHz £.06 dBm VBW 620 kHz 366 dBm
SWT1s 2510883 GHz 2y Ref21 dBm Att 1098 SWT1s 2559117 GHz
Warker 2 [T1] Offsel 15.5 05 Warker 2 [T1]
—42.13 dBm 4578 dBm
2490467 GHz 0 2539167 GHz
Warker 3 [T1] T Warker 3[T1]
-37.25 dBm e -35.10 48m
2496000 GHz 0 2549083 GHiz
Warker £ [T1] Warker 4 [T1]
-30.45 dBm 2951 4Bm

2.500000 GHz E

2.555000 GHz

Marker 5 [T1]
-29.55 dBm

, —
I

5
e |

E

Warker 5 [T1]
-29.46 dBm

ﬂ —
]

-3378dBm N

2515000 GHz E
Warker & [T1]

1
. |

- 2521033 GHz -0
) Marker 7 [T1]

|
|
]

2570000 GHz
Warker & [T1]
-33.13 d8m

1
k ] L

—41.12 dBm .

2576033 GHz
Warker 7 [T1]
-47.05 dBm

e

2534100 GHz

S

2.585433 GHz

T

13603

T
Start 2.4725 GHz 7 MHz/

T
Stop 25425 GHz Start 2.5275 GHz

T
7MHz/

! [BurEAL ]
Stop 25675 GHz
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I
Channel Bandwidth: 20MHz
Channel 20850 Channel 21350
QPSK 1 RB /0 RB Offset QPSK 1 RB/ 99RB Offset
(2510MHz) (2560MHz)
RBW 430 Kz MIRMVEW oy REW 430 kHz THRMVEW o
VBW 1.2 MHz 18.05dBm VBW 1.2 MHz 17688
41 Ret21 &am Att 1068 SWTis 2501067 GHz 41 Ret21 gBm Att 1068 SWT1s 2568933 GHz
Offset 155 4B n Warker 2 [T1] Offssl 155 dB Marker 2 [T1]
4772 dBm h -£5.05 6Bm
10 2.430400 GHz 0 2524400 GHz
‘ Marker 3 [T1] ( Marker 3 [T1]
-30.77 dBm -46.95 Bm
2492133 GHz 2542133 GHz
\ Marker 4 [T1] J Marker 4 [T1]
-25.76 ¢Bm -33.91 dBm
-10 2.500000 GHz - 2551067 GHz
’_‘ \ l—‘ Marker 5 [T1] ’—‘ ) l \—‘ Marker S [T1)
; -52.39 ¢Bm = -25.53 aBm
I 3 ; l A [ Marker 6 rrf]mm o ] A [ { 6 [ Warker 6 nf]smnun &
30 -43.85 ¢Bm P 4 . -30.05 dBm
2.521867 GHz 2577867 GHz
ﬂ } k ‘ \ i n M 51 g ﬁ i ‘ \ J l ﬂ M T 2t
p m 0 m
2” J/ \\‘ “/\ ” 6 2545733 GHz - 3 H HH / \ H 2.595600 GHz
§ I s . i B |
AR LA L
0 i
J W T Mt LA | W
i 1 T 1 1 T i 1 T 1 T .
[BuREAU]
Start 2.47 GHz 8 MHz/ Stop 2.55 GHz Start 2.52 GHz 8HHzZ Stop 2.6 GHz
Channel 20850 Channel 21350
QPSK 100 RB / 0 RB Offset QPSK 100 RB / 0 RB Offset
(2510MHz) (2560MHz)
RBW 430 Kz MIRMVEW oy REW/ 430 kHz MRMVEW oo
VBW 1.2 MHz 601 dBm VBW 1.2 Hz 567 d8m
41 Ret21 &am Att 1068 SWTis 2512933 GHz 41 Ref21 d8m At 1068 SWTis 3558933 GHz
Offset 155 4B Warker 2 [T1] Offset 15508 Marker 2 [T1]
-40.96 dBm -44.59 dBm
0 1 2.430500 GHz 0 A1 2520457 GHz
Marker 3 [T1] Marker 3 [T1]
[—’/"“—*““"‘\ -3437 dBm M -32.34 gBm
2.496000 GHz 0 2545000 GHz
J l Marker 4 [T1] J ] Marker & [T1)
-28.76 ¢Bm 5.48 4Bm
E 2500000 GHz E 2554667 GHz
’_‘ l—‘ Marker 5 [T1] ’—‘ \—‘ Marker 5 [T1]
; ( \ -27.11 ¢Bm N r \ 2715 ¢Bm
I j E”W\ﬁ [ Marker 6 rrf]mm o ] ) E ~ Marker 6 rrf]mm S
. 2 " -20.44 dBm n 3 ° -31.77 ¢Bm
7 2.525067 GHz - 2575600 GHz
2 "”‘“*W\ Marker 7 [T1] WW\NN Marker 7 [T1]
k3 3844 dBm o0 _47.92 dBm
2545857 GHz 2590000 GHz

’ a

w

-

Start 2.47 GHz 8 MHz/

T
Stop 2.55 GHz

ot

N

~

T
Start 2.52 GHz

T
8 MHz/

! [BurEAL ]
Stop 2.6 GHz
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LTE Band 7
CA Mode

Channel Bandwidth: 20MHz+20MHz

Ch. 20850(2510.0MHz)+
Ch. 21048(2529.8MHz)

QPSK

Ch. 21350(2560.0MHz)+
LRB/ORBOffset | oy 51159(2540.2MHz2)

QPSK |1 RB/0 RB Offset

Ch. 20850(2510.0MHz)+
Ch. 21048(2529.8MHz)

QPSK

Ch. 21350(2560.0MHz) +
100RB/ORB Offset | o 51159(2540.2MHz)

QPSK |100 RB /0 RB Offset
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LTE Band 12

Channel Bandwidth: 1.4MHz

Channel 23017 Channel 23171
(699.7MHz) QPSK 1 RB /0 RB Offset

QPSK 1 RB /5 RB Offset
(715.3MHz)
REW 30 kHz MAVVEW et RBW 30 kHz WIAYVEW e
VBW 100 kHz ) 3368 dBm VEW 100 kHz 3 2431 d8m
3. Ref25 dBm Att 2048 SWT1s 598.997500 HHz 9. Ref25 dBm At 20 8 SWT1s 716 000000 MHz
Offset 15 d8 Offset 15 ¢8

| [
I /R {

I/{ - D1-13.00dBm kY

- K s W
o .

T T T T T
Center 639 MHz 150 kHz/ Center 716 MHz

Channel 23017 Charmel 53171
(699.7MHz) QPSK |6 RB/0 RB Offset

T
Span 1.5 MHz

RBW 30 kHz [T1] AV VIEW Marker 1 [T1] REW 30 kHz [T] AV VIEW Warker 1 [T1]
VBW 100 kHz _30.18 dBm VBW 100 kHz 26,67 dBm
25 Re725 dBm At 20 dB SWT1s 595957500 MHz 5 REF25.dBm Alt 20 4B SWT1s 716.002500 MHz
Offset 15 dB Offset 15 dB
O DT-1300d8m / SO DT 1z00dEm \\
! /
I
E o E o
™ T T T T T ™ T T T o
Center 639 MHz 150 kHz/ Span 1.5 MHz Center 716 MHz

T
150 kHz/ Span 1.5 MHz [vERITAS ]
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Channel Bandwidth: 3MHz
Channel 23025 Channel 23165
(700.5MHz) QPSK 1 RB /0 RB Offset

QPSK 1 RB/ 14RB Offset
(714.5MHz)
REW &1 kHz TIAVVEW e RBW 51 kHz WIAYVEW e
VBW 150 kifz 1591 gBm VBW 150 kilz
25 ReF25 dBm At 2048 SWT1s 698.957500 Wiz 25 Ref25 dBm Alt 20 d8 SWT1s
Offset 15 dB

-15.46 dBm
716.000000 MHz
Offset 15 dB

[
-— - s

5 M

Ty

T T T
Center 639 MHz 150 kHz/

T T T
Span 1.5 WHz Center 716 MHz

Channel 23025 Channel 23165
(700.5MHz) QPSK (15 RB/0 RB Offset

QPSK 15 RB / 0 RB Offset
(714.5MHz)
REW 51 kiz MIAVVEW e REW 51 kiz MIAVVEW e
VBW 150 kHz _23.85 dBm VBW 150 kHz 20,88 dBim
25 Ref 25 dBm Alt 20 d8 SWT1s 688997500 MHz 25 Ref 25 dBm Alt 20 d8 SWT1s 716 002500 MHz
Offset 15 d8 Offset 15 d8

. DI1-13.00dBm I//J . DI1-13.00dBm

T T T
Center 639 MHz 150 kHz/

T
Span 1.5 MHz

! T T T
Center 716 MHz. 150 kHz/ Span 1.5 MHz
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Channel Bandwidth: 5MHz

Channel 23035 Channel 23155
(701.5MHz) QPSK 1 RB /0 RB Offset QPSK

1 RB / 24RB Offset

REW 51 kHz TIAVVEW e RBW 51 kHz WIAYVEW e
VBW 150 kHz 19.24 dBm VBW 150 kHz 2185 dBm
25 ReF25 dBm Att 20 68 SWT 100 ms 698.957500 Wiz 25 Rl 35 dBm Alt 30 d8 SWT1s 716.000000 MHz
Offset 15 d8 Offset 15 d8

N
T 4 [
N i . f

iy _ / N

DI -13 @@ dEm

. N
MM . -

ol

s M iy

Center 716 MHz

T T
Center 639 MHz 150 kHz/ Span 1.5 WHz

Channel 23035 Channel 23155

! [BUREAU ]
150 kHz/ Span 1.5 MHz

25 RB / 0 RB Offset

REW 51 kiz MIAVVEW e RBW 51 kHz WIAYVEW e
VBW 150 kHz 24,97 dBm VBW 150 kHz 2749 dBm
25 Ref 25 dBm Alt 20 d8 SWT 100 ms £89.000000 MHz 25 Rl 35 dBm Alt 30 d8 SWT1s 716.005000 MHz
Offset 15 d8 Offset 15 d8

B WS
“ﬂ...f” O DTz 00dEm

R ———)
s T T T T T -5 T T T T a3
[surEay ]
Center 699 MHz 150 kHz/ Span 1.5 WHz Center 716 MHz 150 kHz/ Span 1.5 MHz [vERITAS ]
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Channel Bandwidth: 10MHz

Channel 23060 Channel 23130
(704MH2) QPSK |1 RB/0 RB Offset

QPSK 1 RB / 24RB Offset
(711MHz)
REW 100 kHz MUAVVEW vy o REW 100 Kz TIAVVEW ey
VBW 300 Kz _26.40 8m VBW 300 kHz E
Jo_ Ref25d8m At 2048 SWT 100 ms 599.000000 HHz 4 Ref28 dBm At 208 SWT 100 ms
| offset1sas

25.31 dBm
M

531
716.005000 MHz
/] 20_7mgmma‘\

- D1-13.00dEm M - DI1-1300 dBm

™

i

T T T T
Center 639 MHz 150 kHz/

T
Center 716 MHz

Channel 23060 Channel 23130
(704MH2) QPSK |50 RB /0 RB Offset

T
Span 1.5 MHz

REW 100 kiiz MIAVVEW e RBW 100 kHz WIAYVEW e
VBW 300 kHz 2813 dBm VBW 300 kHz 2628 dBm
25 Ref 25 dBm Alt 20 d8 SWT 100 ms 688997500 MHz 25 Ref25 dBm Alt 20 d8 SWT 100 ms. 716.002500 WHz
Offset 15 d8 Offset 15 d8
T DT-1300d6m FI 7 T DT-1300d6m
,A/w// L
S
E b E b
™ T T T T T ™ T T T T [euReay |
Center 699 MHz 150 kHz/ Span 1.5 WHz Center 716 MHz 150 kHz/ Span 1.5 MHz [vERITAS ]
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LTE Band 13

Channel Bandwidth: 5MHz

Channel 23205

(779.5MHz) QPSK

1 RB /0 RB Offset

Channel 23255

QPSK

1 RB / 24 RB Offset

RE‘-"W El kHz [T1] AV VIEW Marker 1 [T1] RE\«"\/ El kHz [T1] AV VIEW Warker 1 [T1]
VBW 150 kifz 4738 dBm VBW 150 kilz 1752 dBm
5 Ref25 dam At 2048 SWT 100 ms 777.000000 HHz 25 Ref25 dBm Al 20 dB SWT 100 ms. 757.005000 WHz
Offset 15 dB Offset 15 dB
I DI I300dEm il W\m ST DT A4 0 dEm Ly
o T T T T T o T T T T et reau]
Center 777 MHz 150 kHz/ Span 1.5 MHz Center 787 MHz 150 kHz/ Span 1.5 MHz

QPSK

(779.5MHz)

25 RB / 0 RB Offset

Channel 23255

QPSK

25 RB / 0 RB Offset

RBW 51 kHz [T1] AV VIEW Marker 1 [T1] RBW 51 kHz M1 AV VIEW Warker 1 [T1]
VBW 150 kHz 2540 gBm VBW 150 iz 2592 dBm
4 Ref 25 d3m Alt 20 d8 ST 100 ms 776.995000 MH= 45 Ref25 dBm Att 20 48 SWT 100 ms 787 010000 MHz
Offset 15 dB Offset 15 dB
N D1-13.00dBm WJ - DI -13.00 dEm wunw
.
7 MWWWMMM B TR

T
Center 777 MHz 150 kHz/

T T T
Span 1.5 MHz

@

BUREAU
ERITA

T
Center 787 MHz

150 kHz/

T
Span 1.5 MHz
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Channel Bandwidth: 10MHz

Channel 23230 Channel 23230
(782.0MHz) QPSK 1 RB /0 RB Offset

QPSK 1 RB /49 RB Offset
(782.0MHz)
REW 100 kHz TIAVVEW e REW 100 kHz WIAYVEW e
VBW 300 kiz 2454 6Bm VBW 300 kiiz 2377 dBm
55 ReF255dBm At 2048 SWT 100 ms T76.995000 WHz | g5 RET255dBm Alt 20 d8 SWT 100 ms
Offset 15.5 dB

Offsstt5:s 737.000000 MHz
! i
/ 5
B WS RS e M O DIz dEm \\M\\\
i 7 "
. i 4M ) W""“‘WWWL‘
5 M .

T T T T
Center 777 MHz 150 kHz/

T
Center 757 MHz

Channel 23230 Channel 23230
(782.0MHz) QPSK 50 RB / 0 RB Offset

T
Span 1.5 MHz

REW 100 kHz [T1] AV VIEW Warker 1 [T1] RBW 100 kHz [T1] AV VIEW Marker 1 [T1]
VBW 300 kHz 2414 dBm VBW 300 kHz 26,60 dBm
55 Ref255 Bm Alt 20 d8 SWT 100 ms TTESETIN MHz | 55 g_ ReT255dBm Alt 20 d8 ST 100 ms 787 007500 MHz
Offset 15.5 dB Offset 15.5 dB
R W
BTz o0dEm 7 0 DT 1500 dEm
1 A‘M E
MMW W ‘ %L

TR T TP

T T
Center 777 MHz 150 kHz/

T T T T
Span 1.5 MHz Center 757 MHz 150 kHz/

T
Span 1.5 MHz
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LTE Band 13

Channel Bandwidth: 5MHz

Channel 23205 Channel 23255

(779.5MHz) QPSK 1 RB /0 RB Offset (784.5MHz) QPSK 1 RB /24 RB Offset
Channel 23205 Channel 23255

(779.5MHz) QPSK 25 RB / 0 RB Offset (784.5MHz) QPSK 25 RB / 0 RB Offset

For the 763 - 775 MHz and 793 - 805 MHz band, the FCC limit is 65+10log(P[watt]) in a 6.25 kHz bandwidth.
Since it was not possible to set the resolution bandwidth to 6.25 kHz with the available equipment, a
bandwidth of 10 kHz was used instead to show compliance. By using a 10 kHz bandwidth on the spectrum

analyzer.

10log(10kHz/6.25kHz) = 2.04 dB
Limit line = -35 dBm + 2.04 dB =-32.96 dBm

Report No.: RF180523C09-2 R1
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Channel Bandwidth: 10MHz

Channel Channel
23230(782.0MHz) |27 SK |1 RB/ORB Offset 23230(782.0MHz) |QPSK  [L RB/49 RB Offset
Channel Channel

23230(782.0MHz) [QPSK  [BORB/ORBOffset 154530760 oMHz) |QPSK |90 RB/0RB Offset

For the 763 - 775 MHz and 793 - 805 MHz band, the FCC limit is 65+10log(P[watt]) in a 6.25 kHz bandwidth.
Since it was not possible to set the resolution bandwidth to 6.25 kHz with the available equipment, a
bandwidth of 10 kHz was used instead to show compliance. By using a 10 kHz bandwidth on the spectrum

analyzer.

10log(10kHz/6.25kHz) = 2.04 dB
Limit line = -35 dBm + 2.04 dB = -32.96 dBm
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Page No. 217/ 470

Cancels and replaces the report No.: RF180523C09-2 dated Jun. 20, 2018

Report Format Version: 6.1.1




Ve

pe
&
5|
a
1528

BUREAU

=155

LTE Band 17

Channel Bandwidth: 5MHz

Channel 23755 Channel 23825
(706.5MH2) QPSK |1 RB/0 RB Offset (713.5MH2) QPSK |1 RB/24 RB Offset

REW 51 kHz TIAVVEW e RBW 51 kHz WIAYVEW e
VBW 150 kHz 2442 dBm VBW 150 kHz 2569 dBm
45 Ref 35 dBm Att 30 68 SWT1s 703.997500 MHz 25 Rl 35 dBm Alt 30 d8 SWT1s 716.002500 MHz
Offset 15 d8 Offset 15 d8

4 —
[

[\
P — JEEN , AN

/ - miri;ig_dﬁm ‘\\‘\

s MMM
AL FL
-5 T T T T T e T T T T [(BuREAU |
Center 704 MHz 150 kHz/ Span 1.5 MHz Center 716 MHz 150 kHz/ Span 1.5 MHz
Channel 23755

Channel 23825
(706.5MHz) QPSK 25 RB/0 RB Offset (713.5MHz2) QPSK |25 RB/0 RB Offset

RBW 51 kHz MIAVVEW oo REW/ 51 kHz TUAVVEN o o
VBIW 150 kHiz 3089 dBm VBW 150 kHz -30.26 dBm
25, Ret 35 dBm Att 3048 SWTis 703595000 MHz 45 Ref 35 dBm Al 308 SWTis 716.000000 MHz
Offset 15 4B Offset 15 4B
D1-13.00dEm N]J T biis00dEm \\
1 /’fw \
ST
—
o o
- T T T T T - T T T oAy
Center 704 Kz 150 kHa! Span 1.5 WHz Center 716 WKz

T
150 kHz/ Span 1.5 MHz [vERITAS ]
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Channel 23780

Channel Bandwidth: 10MHz

(709.0MHz)

QPSK

1 RB /0 RB Offset

Channel 23790

QPSK 1 RB /49 RB Offset
(711.0MHz)
RBW 51 kHz MIAVVEW oy o REW 51 kHz MAVVEN o o
VBIW 150 kHz _37.52d8m VBW 150 kHz _37.47 dBm
255 Ref385dBm Att 3048 SWT1s 000000 MHz | g RET3ESdBm Att 3048 SWTis 716005000 MHz
| orfset155d8 | ometissae
/ /““’\\ [
O DT T DT1300d8m
b
. MM M N —
FL FI
o T T T T T s T T T T [BUREAU |
Center 704 UKz 150 khz! Span 1.5 1Kz Center 716 WHz 150 khz/ Span 1.5 WHz
Channel 23780 QPSK Channel 23790

(709.0MHz)

50 RB / 0 RB Offset

O DI1300dEm

| P—

645

T
Center 704 MHz

T
Span 1.5 MHz

QPSK 50 RB / 0 RB Offset
(711.0MHz)
REW 51 kiz MIAVVEW e RBW 51 kHz WIAYVEW e
VBW 150 kHz 3234 dBm VBW 150 kHz 3290 dBm
555 Rl 355 dBm Alt 3048 SWT1s T03.995000MHz | g, Rer355dBm Alt 30 d8 SWT1s 716.000000 MHz
Offset 15.5 0B Offset 15.5 0B

O DT1300dEm |

M

645

T
Center 716 MHz

T
Span 1.5 MHz
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LTE Band 38

Channel Bandwidth: 5MHz_Edge

Channel 37775
(2572.5MHz)

QPSK

1 RB /0 RB Offset

(2617.5MHz)

Channel 38225

QPSK

1 RB/ 24 RB Offset

RBW 100 iz MIRMVEW ey REW 100 kHz WIRMVEW e )
VBW 300 kiiz 1462 dBm VBW 300 kiiz 1235 g8m
2y Ref21 dBm Att 10 48 SWT1s 2570300 GHz 2y Ref21 dBm Att 10 48 SWT1s 2619857 GHz
Offset 15.5 dB Marker 2 [T1] Offset 15.5 dB Marker 2 [T1]
-19.50 ¢Bm 53,01 dBm
2570000 GHz 2615000 GHz
Warker 3 [T1] Warker 3 [T1]
-54.62 ¢Bm

) [

15278

T T T T T
Start 2.55 GHz 7 MHz/ Stop 2.62 GHz

2575000 GHz

-17.59 dBm

2.620000 GHz

6.027

T
Start 2.55 GHz

T
10 MHz/

! [BurEAL ]
Stop 265 GHz

Channel 37775
(2572.5MHz)

QPSK

25 RB / 0 RB Offset

Channel 38225
(2617.5MHz)

QPSK

25 RB / 0 RB Offset

1 Ref21 dBm Aft 10 dB

REV 100 kHz
VBW 300 kHz
SWT1s

[T1] RM VIEW

Offset 15.5 B

T T T T T
Start 2.55 GHz. 7 MHz/ Stop 262 GHz

Warker 1 1] REW 100 kHz TORMVEW e )
319 dBm VBW 300 kHz 3.42dBm
2573217 GHz 99 Ref21 dBm Alt 10 dB SWT1s 2618333 GHz

Warker 2 T1] Offset 15.5 0B Warker 2 [T1]
-28.56 4Bm 2951 4Bm
2570000 GHz . 2615000 GHiz

Warker 3T1] Warker 3 [T1]
-28.71 dBm -28.32 d8m

2575000 GHz

2.620000 GHz

18182

[oureau] !
Start 2.55 GHz

T
10 MHz/

! [BuREAU ]
Stop 2.65 GHz
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Channel Bandwidth: 5MHz_Left

Channel 37775

(2572.5MHz)  |QPSK

1 RB /0 RB Offset

Channel 38225

(2617.5MHz)

QPSK

1 RB / 24 RB Offset

Ref21 dBm Aft 10 dB

2

REW 100 kHz
VBW 300 kHz
SWT1s

MIRMVEW  yarker 1 [T1]

14,65 dBm
2570300 GHz

Offset 15.5 dB

Warker 2 [T1]
-52.26 dBm
2563883 GHz

Warker 3 T1]
-53.29 dBm

2584000 GHz
Warker £ [T1]
-39.71 gBm

2.568200 GHz

13631

Start 2.55 GHz 7 MHz/

T T T T
Stop 2.62 GHz

Ref 21 dBm Aft 10 dB

2

REW 100 kiiz
VBW 300 kHz
SWT1s

MIRMVEW  yarer 1 71)

13.47 dBm
2615333 GHz

Offset 15.5 dB

Warker 2 [T1]
5312 dBm
2608800 GHz

Warker 3 [T1]
-53.79 8m

2.608067 GHz
Warker 4 [T1]
-40.83 dBm

2.613200 GHz

15.498

T
Start 2.57 GHz

T
8 MHz/

. =
Stop 2.65 GHz

Channel 37775

(2572.5MHz)  |QPSK

25 RB / 0 RB Offset

Channel 38225

(2617.5MHz) | QPSK

25 RB / 0 RB Offset

Ref21 dBm Aft 10 dB

215

REV 100 kHz
VBW 300 kHz
SWT1s

[T1] RM VIEW Marker 1 [T1]

3.11dBm
2573450 GHz

Offset 15.5 B

Marker 2 [T1]
-5161 dBm

T

vt

2.563650 GHz
Marker 3 [T1]
-51.71dBm

||

2564000 GHz
Warker £[T1]
-29.15 dBm

2570000 GHz

5217

Start 2.55 GHz 7 MHz/

: il
Stop 2.62 GHz

REW 100 kiiz
VBW 300 kHz

[T1] RM VEEW Marker 1[T1]

3.22 dBm

1 Ref21 dBm Aft 1048 SWT1s 2619857 GHz
Offset 15.5 4B Warker 2 [T1]

5223 d8m

. 2606267 GHiz
Warker 3 [T1]

5187 dBm

2609467 GHiz

Warker £ [T1]
2817 dBm

2615000 GHz

18174

T
Start 2.57 GHz

T
Stop 2,65 GHz
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Channel Bandwidth: 5MHz_Right

Channel 37775

(2572.5MHz)  |QPSK

Channel 38225

1 RB /0 RB Offset (2617.5MHz)

QPSK

1 RB / 24 RB Offset

REW 100 kHz TIRMVEW e REW 100 kHz WIRMVEW e )
VBW 300 kiz 1469 dBm VBW 300 kiiz 13.37 dBm
q_ ReF21 dBm At 1048 SWT1s 2574617 GHz 2y Ref21 dBm Att 10 48 SWT1s 2619600 GHz
Offset 15.5 dB Marker 2 [T1] Offset 15.5 dB T Marker 2 [T1]
42,01 dBm -41.06 dBm
2578833 GHz 2621857 GHz
Warker 3 [T1] Warker 3 [T1]
5323 dBm -54.46 dBm
2581000 GHz 2626000 GHz
Warker & [T1] Warker 4 [T1]
5222 ¢Bm -52.88 dBm
} |_| 2581150 GHz LI 2626133 GHiz
TE [
il ’V \ﬂ 4 | 4
A AR
A :
#.802 T T T T et rea] = T ! ! ! Fov e it
Start 2.55 GHz 7 MHzi Stop 2.62 GHz Start 257 GHz 8 MHz/ Stop 265 GHz

Channel 37775

(2572.5MHz)  |QPSK

Channel 38225

25RB/ORBOffset | 5617 5\Hy)

QPSK

25 RB / 0 RB Offset

REV 100 kHz [T1] RM VIEW

REW 100 kiiz

Marker 1 [T1] TORMVEW e )
VBW 300 kHz 231 dBm VBW 300 kHz 329 dBm
1 Ref21 dBim Alt 1048 SWT1s 2572083 GHz 1 Ref21 dBm Att 1098 SWT1s 2615733 GHz
Offset 15.5 0B Warker 2 T1] Offset 15.5 0B Warker 2 [T1]
-29.14 dBm -26.79 8m
- 2575000 GHz . 2620000 GHiz
Warker 3T1] Warker 3 [T1]
sty —-47.85 dBm 4910 d8m
2580683 GHz 2625667 GHiz
Warker £[T1] Warker £ [T1]
—47.30 dBm 4803 dBm
/ |_| 2581733 GHz ‘ LI 2626933 GHiz
34 jj‘ M 34
iy, iy
W B \’m W W‘M
i MWWWWJ WWWWM " T
a7 T T T 1 ot ncau] B T T T T T
Start 2.55 GHz 7 MHzi Stop 2.62 GHz Start 2.57 GHz &MHzZ/ Stop 2.65 GHz
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Channel Bandwidth: 10MHz_Edge

Channel 37800

(2575.0MHz) |97 K

1 RB /0 RB Offset

Channel 38200
(2615.0MHz)

QPSK

1 RB /49 RB Offset

REW 200 kiz TIRMVEW e RBW 200 kHz TIRMVEW ey
VBW 600 kHz 15,83 dBm VBW 600 kHz 1521 dBm
q_ ReF21 dBm Att 1068 SWT1s 2570650 GHz q_ ReF21 dBm Att 1068 SWT1s 2619333 GHz
Offset 15.5 dB Marker 2 [T1] Offset 15.5 dB Marker 2 [T1]
-24.87 dBm -49.14 dBm
2570000 GHz 2610000 GHz
Warker 3 T1] Warker 3 [T1]
-50.35 dBm 2651 dBm
2580000 GHz 2620000 GHz
JJAwﬂj\‘&ﬁ\ﬁ AN
- A P—————
e T T T T 2o T T T T T [ouneaul
Start 2.55 GHz 7 MHz/ Stop 2.62 GHz Start 2.55 GHz 10 Mz Stop 265 GHz

Channel 37800

(2575.0MHz) |37 K

50 RB / 0 RB Offset

Channel 38200
(2615.0MHz)

QPSK

50 RB / 0 RB Offset

Start 2.55 GHz

REW 200 kiz TIRMVEW e RBW 200 kHz WIRMVEW e )
VBW 600 kHz 342 dBm VBW 600 kHz 337 dBm
q_ ReF21 dBm Att 1068 SWT1s 2574500 GHz 2y Ref21 dBm Att 10 d8 SWT1s 2617500 GHz

Offset 15.5 dB Marker 2 [T1] Offset 15.5 dB Marker 2 [T1]
31,64 dBm -30.16 d8m
2570000 GHz 25610000 GHz

I Warker 3 T1] - Warker 3 [T1]
-30.72 dBm -29.83 d8m
[ 2580000 GHz 2620000 GHiz

i ra "
30 : : 13.023 ; ;

Start 2.55 GHz

T T .
10 MHz/ Stop 2.65 GHz
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Channel Bandwidth: 10M

Hz_Left

Channel 37800

(2575.0MHz) |97 K

1 RB /0 RB Offset

Channel 38200
(2615.0MHz)

QPSK

1 RB /49 RB Offset

2 Ref2l dam Aft 10 d8

REW 200 kHz [T1] RM VIEW
VBW 600 kHz
SWT1s

Warker 1 [T1]
16.02 dBm
2570533 GHz

Offset 15.5 dB

Warker 2 [T1]
-50.64 dBm
2551783 GHz

Warker 3 [T1]
-52.66 dBm
2584233 GHz

Warker £ [T1]
-38:60 dBm

2.566217 GHz

: SIANIT,

I N

s

Start 2.55 GHz 7 MHz/

T
Stop 2.62 GHz

REW/ 200 kHz THRMVEW o
VBW 600 kiz 1577 aBm
41 Ret21 gBm Att 1068 SWT1s 2610533 GHz
Offset 15.5 dB Warker 2[T1]
Jﬁ -£0.06 6Bm
2601733 GHz
Marker 3 [T1]
-52.83 dBm
o 2604133 GHz
Marker 4 [T1]
-39.98 dBm
f 1 2606133 GHz
: ; L
0 n
AL
50 , 3 i
W Wl
0 Wﬁ
0 A M MM o e
.y Ll T i C@)
B ! ! ! ! ! T
Stan 2.57 GHz 8 Mz Stop265GHz  INASEERENN

Channel 37800

(2575.0MHz) |37 K

50 RB / 0 RB Offset

Channel 38200
(2615.0MHz)

QPSK

50 RB / 0 RB Offset

2 Ref2l dam Aft 10 d8

REW 200 kHz [T1] RM VIEW
VBW 600 kHz
SWT1s

Warker 1 [T1]
342d8m
2574500 GHz

Offset 15.5 dB

Warker 2 [T1]
-50.35 dBm
2562950 GHz

Warker 3 [T1]
—49.00 dBm

2585000 GHz
Warker £ [T1]
-33.1308m

2.570000 GHz

1.803

Start 2.55 GHz 7 MHz/

T
Stop 2.62 GHz

2

Ref 21 dBm

Aft 10 dB

REW 200 kiiz [T1] RM VEW
VBW 600 kHz
SWT1s

Warker 1[T1]
3.37 dBm
2614533 GHz

Offset 15.5 dB

Warker 2 [T1]
-48.74 dBm
2601733 GHz

Warker 3[T1]
-46.83 Bm

2.604933 GHz
Marker 4 [T1]
-30.11 dBm

2.610000 GHz

T
Start 2.57 GHz

! .
Stop 265 GHz
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Channel Bandwidth: 10MHz_Right

Channel 37800

(2575.0MHz) |97 K

1 RB /0 RB Offset

Channel 38200
(2615.0MHz)

QPSK

1 RB /49 RB Offset

Ref 21 dBm Aft 10 dB

2

REW 200 kHz
VBW 600 kHz
SWT1s

MIRMVIBW e 1 7]

15.74 dBm
2579400 GHz

Offset 15.5 dB

Warker 2 [T1]
40,34 dBm
2583833 GHz

Warker 3[T1]
-53.21 dBm

2585817 GHz
Marker 4 [T1]
-48.42 dBm

2.588267 GHz

LA

e

e

51.41

Start 2.55 GHz 7 MHz/

T
Stop 2.62 GHz

RBW 200 kHz WIRMVEW e )
VBW 600 kHz 15.71 dBm
2y Ref21 dBm Att 10 d8 SWT1s 2 619457 GHz
Offset 15.5 0B Warker 2 [T1]
-40.90 dBm
2623857 GHz
Warker 3 [T1]
52,60 48m
2625600 GHiz
Warker £ [T1]
-50.10 48m
LI 2626267 GHiz

T
Start 2.57 GHz

T
8 MHz/

[BUREAU ]
VERITAS

T
Stop 265 GHz

Channel 37800

(2575.0MHz) | 97K

50 RB / 0 RB Offset

Channel 38200
(2615.0MHz)

QPSK

50 RB / 0 RB Offset

Ref21 dBm Aft 10 dB

7

REWY 200 kHz
VBW 600 kHz
SWT1s

[T1] RM VIEW Marker 1 [T1]

3.24dBm
2577533 GHz

Offset 15.5 B

Marker 2 [T1]
-30.42 9Bm
2.580000 GHz

Marker 3 [T1]
-41.45 dBm

2585933 GHz
Warker £[T1]
—40.80 dBm

2585633 GHz

'9.932

Start 2.55 GHz 7 MHz/

: il
Stop 2.62 GHz

RBW 200 kHz TARMVEW ey )
VBW 800 kHz 3.49 gBm
59 Rzl dBm Aft 1048 SWTis 2.615600 GHz
Offset 15.5 dB Warker 2 [T1]
-31.22 d8m
2620000 GHz
T Marker 3 [T1]
—_— -41.89 dBm
2626000 GHz
r \ Warker 4 [T1]
4131 dBm
( l LI 2626400 GHz
J
& ! ! ! ' 1 [Eureau]
Start 2.57 GHz 8 MHz/ Stop 265 GHz
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Channel Bandwidth: 15MHz_Edge

Channel 37825

(2577.5MHz)  |9PSK

1 RB /0 RB Offset

Channel 38175
(2612.5MHz)

QPSK

1 RB/ 74RB Offset

REW 300 kHz [T1] RM VIEW

Warker 1 [T1]
VBW 800 kHz 16,68 dBm
34 Ref21 dBm Att 1048 SWT1s 2570883 GHz
Offset 15.5 dB Marker 2 [T1]
-26.51 dBm
2570000 GHz
Warker 3 T1]
4816 dBm

2585000 GHz

Start 2.55 GHz 7 MHz/

T T T T
Stop 2.62 GHz

REW 300 kiiz [T1] RM VEW

Marker 1 [T1]
VBN 900 kitz 1694 68m
41 Ref21 d8m At 108 SWT1s S EISIET CHe

Offset 15.508 Marker 2 [T1]
-50.35 dBm
2505000 GHz

Marker 2[T1]
26,17 &Bm
2620000 GHz

VAN
WJJW 7 - L"\-JL
10,351 : -

T
Start 2.55 GHz

T
10 MHz/

: i3
Stop 2.65 GHz

Channel 37825

(2577.5MHz) | 9PSK

75 RB / 0 RB Offset

Channel 38175
(2612.5MHz)

QPSK

75 RB / 0 RB Offset

REVY 300 kHz [T1] RM VIEW

Warker 1 [T1]
VBW 900 kHz 3.35 dBm
1 Ref21 dBim Alt 1048 SWT1s 2580917 GHz
Offsct 15508 Warker 2 T1]
-30.41 dBm
2570000 GHz
T Marker 3 [T1]
N -31.52 dBm

2.585000 GHz

Start 2.55 GHz 7 MHz/

: il
Stop 2.62 GHz

REW 300 kHz [T1] RM VEW Marker 1 [T1]

VBW 900 kHz 3.31 dBm

214 Ref21 dBm Att 10 dB SWT1s 2615833 GHz
Offset 15.5 dB Marker 2 [T1]
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Offset 155 dB Marker 2 [T1] Offset 155 dB Marker 2 [T1]
-30.55 dBm -30.22 dBm
2551000 GHz 25656000 GHz
Marker 3 [T1] Warker 3 [T1]
-34.98 dBm -34.71 dBm
o 2585150 GHz o 2650167 GHz
Marker 4 [T1] Warker 4 [T1]
-35.03 dBm -35.11 dBm
J l LI 2.561450 GHz 10 ( \ L‘ 2686467 GHz
) /\ N\w/ %\« : ‘ ) f\ Nﬁ\u\j ‘i« 7 ‘
50 ﬂ _50. I} J{‘\
T
- EL] ( ot )
T T J T

Start 2.61 GHz

! ! [ouneaul
T NHZ! Stop 268 GHz

Channel 40115

(2542.5MHz) | 9P oK

75 RB / 0 RB Offset

Channel 41165
(2647.5MH2z)

QPSK

75 RB / 0 RB Offset

)
J
I

T T T
Start 2.51 GHz 7 NHz/

T
Stop 2.58 GHz

REW 1 MHz TORMVEN g RAWY 1 MHz IRMVEW ey

VBW 1 Wz 11.35 dBm VBW 3 MHZ 1172 dBm

oy Ref21 dBm Att 1048 SWT1s 2536717 GHz 5y Ref 21 dBm Alt 1098 SWT1s 2643267 GHz
Offset 155 dB i Marker 2 [T1] Offset 15.5 08 1 Marker 2 [T1]

-31.09 dBm -30.47 dBm

i 2551067 GHz 0 4 2655000 GHz
Marker 3 [T1] Warker 3 [T1]

-34.73 dBm -31.35 dBm

o 2555267 GHz 0 2660867 GHz
Marker 4 [T1] Warker £ [T1]

-34.84 dBm -30.92 dBm

2558667 GHz 25684017 GHz

T T
Start 2.61 GHz

T T
7 NHz/ Stop 268 GHz
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Channel Bandwidth: 20MHz_ Left

Channel 40140

(2545.0MHz) | 97K

1 RB /0 RB Offset

Channel 41140
(2645.0MHz)

QPSK

1 RB /99 RB Offset

T T
Start 2.51 GHz

7 NHz/

T BUREAU

T
Stop 2.58 GHz

, 2 [

REW 1 MHz TORMVEN g REW 1 MHz TIRMVEW ey

VBW 3 Wz 12.54 dBm VBW 3 Mz 1522 dBm

oy Ref21 dBm Att 1048 SWT1s 2536017 GHz oy Ref21 dBm Att 1068 SWT1s 2636017 GHz
Offset 15.5 8 m Harker 2 [T1] Offset 15.5 /\ Marker 2 [T1]

-33.52 dBm -33.20 dBm

2527150 GHz 2627267 GHz
Marker 3 [T1] Warker 3 [T1]

41,60 dBm —41.74 dBm

o 2530000 GHz o 2630000 GHz
Marker 4 [T1] Warker 4 [T1]

-28.05 dBm -28.27 dBm

] 2534000 GHz 10 ] 25634000 GHz

/
|
/
!

A

/

WS

@

T T
Start 2.61 GHz

T
7 WHz!

! [surREAu]
Stop 2.68 GHz

Channel 40140

(2545.0MHz) |27 K

100 RB / 0 RB Offset

Channel 41140
(2645.0MHz)

QPSK

100 RB / 0 RB Offset

REW 1 MHz TORMVEN g RAWY 1 MHz IRMVEW ey
VBW 3 Wz 1120 dBm VBW 3 MHZ 11.04 dBm
oy Ref21 dBm Att 1048 SWT1s 2542083 GHz 5y Ref 21 dBm Alt 1098 SWT1s 2642317 GHz
Offset 15.5 8 i Harker 2 [T1] Offset 15.5 48 1 Marker 2 [T1]
-37.28 dBm -33.73 dBm
" 2529000 GHz 0 & 25625000 GHz
Marker 3 [T1] Warker 3 [T1]
-36.51 dBm -33.89 dBm
o 2530000 GHz 0 25630000 GHz
Marker 4 [T1] Warker £ [T1]
-31.824Bm -28.23 dBm
|J ‘ \ 2534000 GHz |J } \ 25633917 GHz
] I \m
0 b 0 23 Wit
- T T T T T - T T T
Start 2.51 GHz 7 MHz! Stop 258 GHz Start 261 GHz 7 NHz! Stop 2.68 GHz
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Channel Bandwidth: 20MHz_Right

Channel 40140

(2545.0MHz) | 97K

1 RB /0 RB Offset

Channel 41140
(2645.0MHz)

QPSK

1 RB /99 RB Offset

i; o

N7

T
Start 2.51 GHz 7 NHz/

T BUREAU

T
Stop 2.58 GHz

REW 1 MHz TORMVEN g REW 1 MHz TIRMVEW ey
VBW 1 Wz 12.20 dBm VBW 3 Mz 1523 dBm
oy Ref21 dBm Att 1048 SWT1s 2553983 GHz oy Ref21 dBm Att 1068 SWT1s 2653850 GHz
Offset 15.5d8 [{\ Harker 2 [T1] mfsel/&ﬁ\dﬂ Marker 2 [T1]
-28.85 dBm -28.30 dBm
2555000 GHz 25656000 GHz
Marker 3 [T1] Warker 3 [T1]
—~41.54 dBm 4121 dBm
o 2560283 GHz o 2650150 GHz
Marker 4 [T1] Warker 4 [T1]
-34.21dBm -33.43 dBm
’ \ T 25717117 GHz ] J \ \_‘ 2671700 GHz
: | 4 S8 4

@

T T
Start 2.65 GHz

T
3MHZ

! [surREAu]
Stop 2.68 GHz

Channel 40140

(2545.0MHz) |27 K

100 RB / 0 RB Offset

Channel 41140
(2645.0MHz)

QPSK

100 RB / 0 RB Offset

REW 1 MHz TORMVEN g RAWY 1 MHz IRMVEW ey
VBW 1 Wz 1147 dBm VBW 3 MHZ 10.76 dBm
oy Ref21 dBm Att 1048 SWT1s 2542200 GHz 5y Ref 21 dBm Alt 1098 SWT1s 2642200 GHz
Offset 155 dB 1 Marker 2 [T1] Offset 15.5 dB Marker 2 [T1]
-31.24 dBm 1 -28:61 dBm
4 2555000 GHz 0 L 25656000 GHz
Marker 3 [T1] Warker 3 [T1]
-34.42 dBm -29,65 dBm
o 2560517 GHz 0 2650167 GHz
Marker 4 [T1] Warker £ [T1]
34,65 dBm -29.58 dBm
‘ \ L‘ 2561000 GHz / \ L‘ 25682617 GHz
} \2 ) \i o
' M ) M o
18 T T T T T 18 T T T T
Start 2.51 GHz 7 MHz! Stop 258 GHz Start 261 GHz 7 NHz! Stop 2.68 GHz
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LTE Band 66

Channel Bandwidth: 1.4MHz

Channel 131979
(1710.7MHz)

QPSK

1 RB /0 RB Offset

Channel 132665
(1779.3MHz)

QPSK

1 RB /5 RB Offset

REW 30 kHz TIAVVEW e RBW 51 kHz WIAYVEW e
VBW 100 kHz _25.41 dBm VBW 150 kHz 2042 dBm
555 RET35.5 dBm Att 30 68 SWT1s 1TI0000GHz | o5 g REFZEE dBm Alt 20 d8 SWT1s 1720000 GHz
Offset 15.5 dB Offset 15.5 0B
D1 1300 dBp””
D1-1300dEm
wm J
5 B (@)
545 ; ; ; ; ; 745 ; ; ; &
Center 1.71 GHz 150 kHz! Span 1.5 MHz Center 1.78 GHz

! [BurEAL ]
Span 1.5 MHz

Channel 131979

(1710.7MHz) | 9F°K

6 RB / 0 RB Offset

Channel 132665
(1779.3MHz)

QPSK

6 RB / 0 RB Offset

e

645

Center 1.71 GHz 150 kHz/

T
Span 1.5 MHz

RBW 30 kHz [T1] AV VIEW Marker 1 [T1] RBW 51 kHz [T1] AV VIEW Warker 1 [T1]
VBW 100 kHz 2877 dBm VBW 150 kHz 2437 dBm
255 Ref388dBm Att 30 dB SWT1s 1709993 GHz g5 REF255 dBm At 20 dB SWT1s 1.720000 GHz
Offset 15.5 dB Offset 15.5 dB
- D1-13.00 dBm \
O Driz00dem

T T
Center 178 GHz

! [BurEAL ]
Span 1.5 MHz
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Channel Bandwidth: 3MHz

Channel 131987

(1711.5MHz) | 9F°K

1 RB /0 RB Offset

Channel 132657
(1778.5MHz)

QPSK

1 RB/ 14 RB Offset

REW 51 kHz MIAVVEW e 1)
VBW 150 kHz -14.90 dBm
sge_ REFIEBM Aft 30 d8 SWT1s 1.710000 GHz
Offset 15.5 dB
DI -13.00dEBm "

I

i

£l

T
Center 1.71 GHz 150 kHz/

T
Span 1.5 MHz

RBW 51 kHz [T1] AV VIEW Marker 1 [T1]
VBW 150 kHz -14.30 dBm
P Ref 25.5 dBm Att 20 dB SWT1s 1.780000 GHz
Offset 15.5 dB
DT =W
70 El
74.5 T T T T [eurEAU]
Center 1.78 GHz 150 kHz/ Span 1.5 MHz [vERITAS |

Channel 131987

(1711.5MHz) | 9F°K

15 RB / 0 RB Offset

Channel 132657
(1778.5MHz)

QPSK

15 RB / 0 RB Offset

Center 1.71 GHz 150 kHz/

REW 51 kHz TIAVVEW ey
VBW 150 kHz _23.17 6Bm
555 RET35.5 dBm Att 3048 SWT1s 1709995 GHz
Offset 15.5 dB
DI iz0dem i
- 1
s
g
545 ; i

T
Span 1.5 MHz

RBW 51 kHz TAVVEW e
VBW 150 kHz -21.42 dBm
255 Ref 25 5 dBm Att 20 dB SWT1s 1.780002 GHz
Offset 15.5 dB
- D1-13.00 dBm \\"‘M
. Bl
-74.5

T
Center 178 GHz

150 kHzi

! .
Span 1.5 MHz
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Channel Bandwidth: 5MHz

Channel 131997

(1712.5MHz) | 9F°K
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Channel 132647
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QPSK
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Offset 15.5 dB

" Diizo0dem
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|psrrrewenst™

£l

T
Center 1.71 GHz

150 kHz/

T
Span 1.5 MHz

RBW 51 kHz [T AV VEW Marker 1 [T1] RBW 51 kHz M AV VEW Marker 1 [T1]
VBW 150 kHz 2124 dBm VBW 150 kHz -19.79 dBm
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Offset 15.5 dB

[
/

\

N

. Dlrl;éﬂ dBm

E

T
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150 kHzi
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25 RB / 0 RB Offset

Channel 132647
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QPSK
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150 kHzi

RBW 51 kHz [T1] AV VIEW Marker 1 [T1] RBW 51 kHz [T1] AV VIEW Warker 1 [T1]
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/ - D1-13.00 dBm Y
DI iz0dem
i
Bl E Bl
el T T T T T el T T T T fetreAU]
Center 1.71 GHz. 150 kHz/ Span 1.5 MHz Center 178 GHz. Span 1.5 MHz

Report No.: RF180523C09-2 R1

Page No. 242/ 470
Cancels and replaces the report No.: RF180523C09-2 dated Jun. 20, 2018

Report Format Version: 6.1.1




Ve

pe
&
5|
a
1528

BUREAU

=155

Channel Bandwidth: 10MHz

Channel 132022

(1715.0MHz) |37 K

1 RB /0 RB Offset

Channel 132622
(1775MHz)

QPSK

1 RB /49 RB Offset

Ref35.5 dBm Aft 30 d8

355

REW 100 kHz
VBW 300 kHz
SWT 100 ms

MMIAVVEN  yarker 1 1]

-24.34 dBm
1.709998 GHz

Offset 15.5 dB

AR

" Diizo0dem

Mv

Ayt
WA

£l

T
Center 1.71 GHz

150 kHz/

T
Span 1.5 MHz

2.

RBW 51 kHz TIAYVEW i
VBW 150 kHz -33.23d8m
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Offset 15.5 dB
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. D1-13.00dBm

N

™

El

T
Center 1.78 GHz

150 kHzi

! [surEAu ]
Span 1.5 MKz
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(1715.0MHz) |37 °K

50 RB / 0 RB Offset
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QPSK

50 RB / 0 RB Offset
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355

REW 100 kHz
VBW 300 kHz
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-28.39 dBm
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Offset 15.5 dB

0 Di1z00dEm

WNMWMW{M

£l

T T
Center 1.71 GHz

150 kHz/

T T T
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RBW 51 kHz [T1] AV VIEW Marker 1 [T1]
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255 Ref 25.5 dBm Att 20 dB SWT1s 1.780000 GHz
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Channel Bandwidth: 15MHz

Channel 132047 Channel 132597
TZeER) |08 |PREIDRE R (1772.5MHz)

QPSK 1 RB/ 74 RB Offset

RBW 200 kHz [T AV VEW Marker 1 [T1] RBW 51 kHz M AV VEW Marker 1 [T1]
VBW 620 kHz 2305 dBm VBW 150 kHz -35.55 dBm
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. S

7
= h—

" Diizo0dem e

o™ ﬁ -

£l

70 El

T T T T T
Center 1 71 GHz 150 kHz/ Span 1.5 WHz

T T T T [BUREAU]
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(1717.5MHz) (17725MHz)  |QPSK |75 RB/ORB Offset

REW 200 kiz TIAVVEW ey RBW 51 kHz TIAVVEN e
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S BT 00 dEm
0 Di1z00dEm -0

1
20 p .

£l
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Channel Bandwidth: 20MHz

Channel 132072

(1720.0MHz) | OF°K

1 RB /0 RB Offset

Channel 132572
(1770MHz)

QPSK

1 RB /99 RB Offset

Ref35.5 dBm Aft 30 d8
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Offset 15.5 dB

" Diizo0dem
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T
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T
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255
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T
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B e

£l

T T
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T T T
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O DIz dEm
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4.6 Peak to Average Ratio

4.6.1 Limits of Peak to Average Ratio Measurement

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB

4.6.2 Test Setup

COMMUNICATION
SIMULATOR POWER SPLITTER ‘ I: SPECTRUM
ANALYZER
20dB ATTENUATION
PAD
EUT

4.6.3 Test Procedures

a. Set resolution/measurement bandwidth = signal’'s occupied bandwidth;
b. Set the number of counts to a value that stabilizes the measured CCDF curve;

c. Record the maximum PAPR level associated with a probability of 0.1%.

Report No.: RF180523C09-2 R1 Page No. 246/ 470 Report Format Version: 6.1.1
Cancels and replaces the report No.: RF180523C09-2 dated Jun. 20, 2018




0V,
/i 2
& o)
5 >
= B
Tagt

BUREAU

4.6.4 Test Results

WCDMA Band 4

Peak To Average Ratio (dB)

Channel Frequency (MHz) T
1312 17124 3.00
1413 1732.6 3.13
1513 1752.6 3.05

Spectrum Plot of Worst Value

WCDMA
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LTE Band 4
LTE Band 4, Channel Bandwidth: 1.4MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
19957 1710.7 5.04 5.03 4.89
20175 17325 5.04 5.02 5.02
20393 1754.3 4.96 4.95 5.02
LTE Band 4, Channel Bandwidth: 3MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
19965 17115 4.81 4.81 4.63
20175 1732.5 4,78 4.78 4.80
20385 1753.5 4,71 4.71 4.78
LTE Band 4, Channel Bandwidth: 5SMHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
19975 17125 4,78 4.67 4.75
20175 1732.5 4.94 4.93 4.94
20375 1752.5 4.95 4.96 4.79
LTE Band 4, Channel Bandwidth: 10MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
20000 1715.0 4.95 4.96 4.77
20175 1732.5 4.95 4.96 4.95
20350 1750.0 5.00 4.99 4.98
LTE Band 4, Channel Bandwidth: 15MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
20025 17175 4.89 4.89 4.69
20175 1732.5 4.87 4.87 4.86
20325 17475 4,91 491 4.92
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LTE Band 4, Channel Bandwidth: 20MHz
Frequency Peak To Average Ratio (dB)
Channel

(MHz) QPSK 16QAM 64QAM
20050 1720.0 4.84 4.83 4.75
20175 1732.5 4.83 4.82 4.80
20300 1745.0 4.87 4.88 4.87

Spectrum Plot Of Worst Value

1.4MHz / QPSK 3MHz / 16QAM

5MHz / 16QAM 10MHz / QPSK

15MHz / 64QAM 20MHz / 16QAM
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LTE Band 7, Channel Bandwidth: 5SMHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
20775 2502.5 4.96 4.96 4.96
21100 2535.0 4.93 4.94 4.95
21425 2567.5 4.94 4.95 4.96
LTE Band 7, Channel Bandwidth: 10MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
20800 2505.0 4.96 4.96 4.96
21100 2535.0 4.96 4.96 4.95
21400 2565.0 4.96 4.97 4.99
LTE Band 7, Channel Bandwidth: 15MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
20825 2507.5 4.98 4.98 5.02
21100 2535.0 4.93 491 491
21375 2562.5 4.96 4.96 4.97
LTE Band 7, Channel Bandwidth: 20MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
20850 2510.0 4.95 4.94 4.97
21100 2535.0 4.85 4.84 4.86
21350 2560.0 4.82 4381 4.88
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Spectrum Plot Of Worst Value
5MHz / 64QAM 10MHz / 64QAM
15MHz / 16QAM 20MHz / 64QAM
LTE Band 7, CA Mode, Channel Bandwidth: 20MHz+20MHz
Peak To Average Ratio (dB)
Channel Frequency (MHz)
QPSK
20850+21048 | 2510.0MHz+2529.8MHz 2.09
21100+21298 | 2535.0MHz+2554.8MHz 1.81
21350+21152 | 2560.0MHz+2540.2MHz 2.29
Spectrum Plot Of Worst Value
20MHz+20MHz / QPSK
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LTE Band 12, Channel Bandwidth: 1.4MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
23017 699.7 4.98 4.99 4.99
23095 707.5 4.89 4.88 4.80
23173 715.3 4.98 4.97 5.05
LTE Band 12, Channel Bandwidth: 3MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
23025 700.5 4.82 4.82 4.86
23095 707.5 4.72 4.72 4.67
23165 714.5 4.73 4.73 4.77
LTE Band 12, Channel Bandwidth: 5MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
23035 701.5 4.99 5.00 4.97
23095 707.5 4.86 4.86 481
23155 713.5 4.95 4.94 4.98
LTE Band 12, Channel Bandwidth: 10MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
23060 704.0 4.60 4.61 4.61
23095 707.5 4.93 4.94 4.92
23130 711.0 5.30 5.31 5.29
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Spectrum Plot Of Worst Value
1.4MHz / 64QAM 3MHz / 64QAM
5MHz / 16QAM 10MHz / 16QAM
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LTE Band 13, Channel Bandwidth: 5MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
23205 779.5 4.89 4.89 4.89
23230 782.0 4.90 491 4.92
23255 784.5 4,92 4,92 4.90
LTE Band 13, Channel Bandwidth: 10MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
23230 782.0 4.84 4.82 4.84
Spectrum Plot Of Worst Value
5MHz / 64QAM 10MHz / 64QAM
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LTE Band 17, Channel Bandwidth: 5MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
23755 706.5 4.79 4.78 4.78
23790 710.0 4.90 4.89 4.89
23825 713.5 4.97 4.98 4.98
LTE Band 17, Channel Bandwidth: 10MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
23780 709.0 5.10 5.11 5.10
23790 710.0 5.22 5.20 5.22
23800 711.0 5.27 5.27 5.27
Spectrum Plot Of Worst Value
5MHz / 64QAM 10MHz / 16QAM
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BUREAU

LTE Band 38, Channel Bandwidth: 5SMHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
37775 2572.5 4.88 4.88 4.88
38000 2595.0 4.88 4.88 4.88
38225 2617.5 4.90 4.89 4.90
LTE Band 38, Channel Bandwidth: 10MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
37800 2575.0 5.37 5.38 5.33
38000 2595.0 5.34 5.00 5.26
38200 2615.0 4.97 4.89 4.96
LTE Band 38, Channel Bandwidth: 15MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
37825 2577.5 5.39 5.21 5.34
38000 2595.0 5.28 5.27 5.26
38175 2612.5 5.26 5.25 5.28
LTE Band 38, Channel Bandwidth: 20MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
37850 2580.0 5.12 5.08 5.13
38000 2595.0 5.12 5.09 5.08
38150 2610.0 5.13 5.10 5.12
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Spectrum Plot Of Worst Value

5MHz / 64QAM

10MHz / 16QAM

15MHz / QPSK

20MHz / QPSK
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BUREAU

LTE Band 41, Channel Bandwidth: 5MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
40065 2537.5 5.08 5.27 5.20
40640 2595.0 5.33 5.36 5.32
41215 2652.5 5.34 5.29 5.26
LTE Band 41, Channel Bandwidth: 10MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
40090 2540.0 541 5.40 5.33
40640 2595.0 531 5.33 5.30
41190 2650.0 5.36 5.32 5.34
LTE Band 41, Channel Bandwidth: 15MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
40115 2542.5 5.26 5.35 5.25
40640 2595.0 5.23 5.26 5.29
41165 2647.5 5.29 5.35 5.31
LTE Band 41, Channel Bandwidth: 20MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
40140 2545.0 5.29 5.25 5.28
40640 2595.0 5.30 5.35 5.29
41140 2645.0 5.13 5.01 5.13
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Spectrum Plot Of Worst Value
5MHz / 16QAM 10MHz / QPSK
15MHz / 16QAM 20MHz / 16QAM
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BUREAU

LTE Band 66, Channel Bandwidth: 1.4MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
131979 1710.7 5.06 5.05 4.85
132322 1745.0 5.10 5.09 5.04
132665 1779.3 5.09 5.07 5.04
LTE Band 66, Channel Bandwidth: 3MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
131987 17115 4.80 4.82 4.66
132322 1745.0 4.82 4.82 4.78
132657 1778.5 4.83 4.83 4.80
LTE Band 66, Channel Bandwidth: 5SMHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
131997 17125 4.93 4.94 4.79
132322 1745.0 4.95 4.94 4.86
132647 1777.5 4.94 4.95 4.88
LTE Band 66, Channel Bandwidth: 10MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
132022 1715.0 4.94 4.94 4.82
132322 1745.0 4.95 4.94 4.94
132622 1775.0 491 4.90 4.85
LTE Band 66, Channel Bandwidth: 15MHz
Frequency Peak To Average Ratio (dB)
Channel
(MHz) QPSK 16QAM 64QAM
132047 1717.5 4.79 4.79 4.74
132322 1745.0 4.92 4.93 4.92
132597 1772.5 4.77 4.79 4.66
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LTE Band 66, Channel Bandwidth: 20MHz
Frequency Peak To Average Ratio (dB)

Channel

(MHz) QPSK 16QAM 64QAM
132072 1720.0 4.83 4.83 4.73
132322 1745.0 4.85 4.86 4.83
132572 1770.0 4.82 4.82 477

Spectrum Plot Of Worst Value

1.4MHz / QPSK 3MHz / 16QAM

5MHz / 16QAM 10MHz / QPSK

15MHz / 16QAM 20MHz / 16QAM

Report No.: RF180523C09-2 R1 Page No. 261/ 470 Report Format Version: 6.1.1

Cancels and replaces the report No.: RF180523C09-2 dated Jun. 20, 2018






